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SECTION 1: Customer information

Company Name
Address
Telephone Number
Facsimile Number
Contact Person

silex technology, Inc.

2-3-1 Hikaridai, Seika-cho, Kyoto 619-0237, Japan
+81-774-98-3878

+81-774-98-3758

Toshiro Kometani

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of Equipment Wireless LAN PCI Express Mini Card Module
Model No. SX-PCEAN

Serial No. Refer to Clause 4.2

Rating DC3.3V

Receipt Date of Sample February 15, 2012

Country of Mass-production Japan

Condition of EUT Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)

Modification of EUT No Modification by the test lab

2.2 Product Description
Model No: SX-PCEAN (referred to as the EUT in this report) is the Wireless LAN PCI Express Mini Card Module.

General Specification
Clock frequency(ies) in the system

40MHz

Radio Specification

Radio Type Transceiver
Method of Frequency Generation Synthesizer
Power Supply (inner) DC1.2v
IEEE802.11b IEEE802.11g IEEE802.11a IEEE802.11n IEEE802.11n
(20 M band) (40 M band)
Frequency 2412-2462MHz 2412-2462MHz 5180-5320MHz *1) 2412 - 2462MHz 2422 - 2452MHz

of operation

5745-5825MHz

5180-5320MHz *1)
5745-5825MHz

5190 - 5310MHz *2)
5755 - 5795MHz

Type of modulation DSSS OFDM-CCK OFDM
(CCK, DQPSK, (64QAM, 16QAM, (64QAM, 16QAM, QPSK, BPSK)
DBPSK) QPSK, BPSK)
Channel spacing 5MHz 20MHz 2.4GHz band 2.4GHz band
5MHz 5MHz
5GHz band 5GHz band
20MHz 40MHz

Antenna type

Sleeve antenna (Omni-Directional)

Antenna Gain: Ganr

1.5dBi@2.4GHz Band, 2.1dBi@5GHz Band

Directional Gain

4.51dBi@2.4GHz Band, 5.11dBi@5GHz Band (Ganr + 10l0g2)

Antenna Connector
type

U.FL Alternative connector

*1) 5180 - 5320MHz is applied for other test report.(Test Report No.: 31JE0038-HO-01-B)
*2) 5190 - 5310MHz is applied for other test report.(Test Report No.: 31JE0038-HO-01-B)

UL Japan, Inc.
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SECTION 3: Test specification, procedures & results
3.1  Test Specification
Test Specification . FCC Part 15 Subpart C: 2012, final revised on March 30, 2012 and effective
April 30, 2012
Title : FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators

Section 15.207 Conducted limits
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz

*The revision on March 30, 2012 does not affect the test specification applied to the EUT.

3.2  Procedures and results

Item Test Procedure Specification Worst margin Results Remarks
FCC: ANSI C63.4:2003 FCC: Section 15.207
7. AC powerline Conducted Emission QP
o measurements 16.5dB, 4.83476MHz, L .
Conducted Emission |y~ pec 2o 95y~ T G RS Gen 724 T AV Complied -

16.5dB, 4.83476MHz, L

FCC: "Guidance on Measurement of [FCC: Section

Digital Transmission Systems 15.247(a)(2)
6dB Bandwidth Operating under Section15.247" Complled Conducted
IC:RSS-Gen4.62  |[IC:RSS-210A82()
FCC: "Guidance on Measurement of |FCC: Section
: Digital Transmission Systems 15.247(b)(3)
Maximum Peak . . ;
Output Power  |OPerating under Section1s.247" | See data. Complied | Conducted
IC: RSS-Gen 4.8 IC: RSS-210 A8.4(4)
FCC: "Guidance on Measurement of |FCC: Section 15.247 (e)
Digital Transmission Systems
Power Density Operating under Section15.247" Complied | Conducted
IC: - IC: RSS-210 A82(b)
FCC: "Guidance on Measurement of [FCC: Section15.247(d)
Sourious Emissi Digital Transmission Systems 0.2dB Conducted/
Res‘zt‘iz't‘;‘ésBa”r:észg”es Operating under Section15.247" 32.250MHz, QP, Vert. Complied 32 d;‘acteed
9811c: RSS-Gen 4.9 IC: RSS-210 A8 5
RSS-Gen 7.2.3

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.

* In case any questions arise about test procedure, ANSI C63.4: 2003 is also referred.

FCC 15.31 (e)

The RF Module has own regulator.
The RF Module is constantly provided voltage through own regulator regardless of input voltage (DC3.3V).
Therefore, this EUT complies with the requirement.

FCC Part 15.203/212 Antenna requirement
The EUT has a unique antenna connector (U.FL on the Module and Reverse SMA for Antenna itself).
Therefore the equipment complies with the requirement of 15.203/212.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99% Occupied IC: RSS-Gen 4.6.1 |IC: RSS-Gen 4.6.1 N/A - Conducted
Bandwidth

Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4

EMI

Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

Test room Conducted emission
(semi- (+dB)
anechoic 150kHz-30MHz
chamber)
No.1l 3.50B
No.2 3.6dB
No.3 3.6dB
No.4 3.6dB
Test room Radiated emission
(semi- (3m*)(+dB) (Im*)(+dB) (0.5m*)(+dB)
anechoic 9kHz 30MHz | 300MHz 1GHz 10GHz 18GHz 26.5GHz
chamber) -30MHz | -300MHz | -1GHz -10GHz | -18GHz -26.5GHz -40GHz
No.1 4.2dB 5.0dB 5.1dB 4.7dB 5.7dB 4.4dB 4.3dB
No.2 4.1dB 5.2dB 5.1dB 4.8dB 5.6dB 4.3dB 4.2dB
No.3 4.5dB 5.0dB 5.2dB 4.8dB 5.6dB 4.5dB 4.2dB
No.4 4.7dB 5.2dB 5.2dB 4.8dB 5.6dB 5.1dB 4.2dB
*3m/1m/0.5m = Measurement distance
Power meter (+dB)
Below 1GHz Above 1GHz
1.0dB 1.0dB
Antenna terminal conducted emission Antenna terminal conducted emission | Channel power
and Power density (+dB) (+dB) (+dB)

Below 1GHz 1GHz-3GHz | 3GHz-18GHz | 18GHz-26.5GHz 26.5GHz-40GHz

1.0dB 1.1dB 2.7dB 3.2dB 3.3dB 1.5dB

Conducted Emission test

The data listed in this test report has enough margin, more than the site margin.

Radiated emission test(3m)

The data listed in this report meets the limits unless the uncertainty is taken into consideration.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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35 Test Location
UL Japan, Inc. Head Office EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116 Facsimile : +81 596 24 8124
FCC IC Registration | Width x Depth x Size of Other
Registration | Number Height (m) reference ground plane (m)/ | rooms
Number horizontal conducting plane
No.1 semi-anechoic | 313583 2973C-1 19.2x11.2x7.7m 7.0 x 6.0m No.1 Power
chamber source room
No.2 semi-anechoic | 655103 2973C-2 7.5x5.8x5.2m 4.0 x 4.0m -
chamber
No.3 semi-anechoic | 148738 2973C-3 12.0x8.5x5.9m 6.8 X 5.75m No.3
chamber Preparation
room
No.3 shielded room - - 40x6.0x2.7m N/A -
No.4 semi-anechoic | 134570 2973C-4 12.0 x 8.5 x 5.9m 6.8 X 5.75m No.4
chamber Preparation
room
No.4 shielded room - - 4.0x6.0x2.7m N/A -
No.5 semi-anechoic | - - 6.0Xx6.0%x39m | 6.0x6.0m -
chamber
No.6 shielded - - 40x45x%x2.7m 475x54m -
room
No.6 measurement - - 4,75 x5.4 x 3.0m 475x4.15m -
room
No.7 shielded room - - 47x75x%x2.7m 4.7 x7.5m -
No.8 measurement - - 3.1x5.0x2.7m N/A -
room
No0.9 measurement - - 8.0x4.5x2.8m 2.0x2.0m -
room
No.10 measurement | - - 2.6 X2.8x2.5m 2.4 x2.4m -
room
No.11 measurement | - - 3.1x3.4x3.0m 2.4 x3.4m -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1, No.2, No.3, and No.4 semi-anechoic

chambers and No.3 and No.4 shielded rooms.

3.6

Refer to APPENDIX.

Data of EMI, Test instruments, and Test set up

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Mode(s)

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ” of TCB Council Workshop October 2009.

Mode Remarks*

IEEE 802.11a (11a) 6Mbps, PN9

IEEE 802.11b (11b) 1Mbps(Long), PN9
IEEE 802.11g (119) 6Mbps, PN9

IEEE 802.11n MIMO 20MHz BW (11n-20): 2.4GHz / 5GHz MCS 8, PN9

IEEE 802.11n MIMO 40MHz BW (11n-40): 2.4GHz / 5GHz MCS 8, PN9

*Transmitting duty was close to 100% on all tests.
*The worst condition was determined based on the test result of Maximum Peak Output Power (Mid Channel)

*EUT has the power settings by the software as follows;
Power settings:
11b(1Mbps): 13.5dBm(2412 to 2462MHz),
11g(6Mbps): 13.5dBm(2412MHz), 17.0dBm(2417 to 2457MHz), 15.0dBm(2462MHz)
11n-20 2.4GHz (MCS8): 10.5dBm(2412MHz), 14.5dBm(2417 to 2457MHz), 10.5dBm(2462MHz)
11n-40 2.4GHz (MCS8): 6.0dBm(2422MHz), 13.5dBm(2427 t02447MHz), 7.0dBm(2452MHz)
11a(6Mbps): 15.0dBm(5745 to 5825MHz)
11n-20 5GHz (MCS8): 13.5dBm(5745 to 5825MHz)
11n-40 5GHz (MCS8): 11.0dBm(5755 and 5795MHz)

Software: Atheros Radio Test (ART)
- Revision 0.9 BUILD #27 ART_11n
- Customer Version (ANWI BUILD)
*Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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*The details of Operating mode(s): 2.4GHz
Test Item Operating Mode Tested Antenna Tested frequency
Conducted Emission 11n-20(MIMO) Tx *1) 0+1 2437MHz
Spurious Emission 11b Tx 0*3) 2412MHz
(Radiated) 2437MHz
_________________________________________________________ 2462MHz
11n-20(MIMO) Tx *2) 0+1 2412MHz
2437MHz
_________________________________________________________ 2462MHz
11n-40(MIMO) Tx 0+1 2422MHz
2437MHz
2452MHz
Spurious Emission 11b Tx 0*3) 2412MHz
(Conducted) 11g Tx 2437MHz
6dB Bandwigth (4 | 2462MHz.
99% Occupied Bandwidth 11n-20(MIMO) Tx 1*3) 2412MHz
2437MHz
_________________________________________________________ 2462MHz
11n-40(MIMO) Tx 0*3) 2422MHz
2437MHz
2452MHz
Maximum Peak Output Power | 11b Tx 0,1 2412MHz
11g Tx 2437MHz
_________________________________________________________ 2462MHz
11n-20(MIMO) Tx 0+1 2412MHz
2437MHz
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2462MHz
11n-40(MIMO) Tx 0+1 2422MHz
2437MHz
2452MHz
Power Density 11b Tx 0*3) 2412MHz
11g Tx 2437MHz
_________________________________________________________ 2462MHz
11n-20(MIMO) Tx 0+1 2412MHz
2437MHz
_________________________________________________________ 2462MHz
11n-40(MIMO) Tx 0+1 2422MHz
2437MHz
2452MHz

*1) The mode was tested as a representative, because it had the highest power at antenna terminal test.

*2) Since 11g and 11n-20 have the same modulation method and no differences in transmitting specification, test was
performed on the representative mode that had the highest peak output power.
*3) After the comparison between Antenna 0 and Antenna 1, test was performed with the antenna that had higher

power as a representative.

UL Japan, Inc.
Head Office EMC Lab.
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*The details of Operating mode(s): 5GHz

Test Item

Operating Mode

Tested Antenna

Tested frequency

Spurious Emission
(Radiated)

11n-20(MIMO) Tx *1)

0+1

5745MHz
5785MHz
[ 9825MHz

5755MHz
5795MHz

Spurious Emission
(Conducted)

6dB Bandwidth

99% Occupied Bandwidth

1laTx

5745MHz
5785MHz

| 5825MHz
5745MHz
5785MHz

| 5825MHz

5755MHz
5795MHz

Maximum Peak Output Power

11a Tx

5745MHz
5785MHz

[ 9825MHz
5745MHz
5785MHz

[ 9825MHz

5755MHz
5795MHz

Power Density

11a TX

11n-40(MIMO) Tx

5745MHz
5785MHz

| 5825MHz
5745MHz
5785MHz

| 5825MHz

5755MHz
5795MHz

*1) Since 11a and 11n-20 have the same modulation method and no differences in transmitting specification, test was
performed on the representative mode that had the highest peak output power.
*2) After the comparison between Antenna 0 and Antenna 1, test was performed with the antenna that had higher

power as a representative.
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4.2 Configuration and peripherals

* Cabling and setup were taken into consideration and test data was taken under worse case conditions.

>
m

-

AC 120V/60Hz

AC 100V/60Hz

B : Standard Ferrite Core

Description of EUT and Support equipment
No. | Item Model number | Serial number Manufacturer Remark
A Wireless LAN PCI | SX-PCEAN 008092-01 1B48 silex technology, EUT
Express Mini Card Inc.
Module
B Antenna TD17027A2S0 | 001 Sansei Denki EUT
C Antenna TD17027A2S0 | 002 Sansei Denki EUT
D Laptop PC T60 L3-KY149 Lenovo -
E AC Adaptor 92P1160 11S92P1160Z1ZBGH77W6YJ | Lenovo -
F Jig MR11-EC2C - B plus -
G Express Card - - B plus -
Adaptor
H DC Power Supply | PW8-3ATP 09067054 KENWOOD TMI | -
List of cables used
No. [ Name Length (m) Shield Remark
Cable Connector
1 Antenna Cable 0.1 Shielded Shielded -
2 Antenna Cable 0.1 Shielded Shielded -
3 MiniPCI Cable 0.3 Shielded Shielded -
4 DC Cable 2.0 Unshielded Unshielded -
5 DC Cable 1.8 Unshielded Unshielded -
6 AC Cable 0.9 Unshielded Unshielded -
7 AC Cable 2.0 Unshielded Unshielded -
UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a urethane platform of nominal size, 1.0m by 1.5m, raised 0.8m above the conducting ground
plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains
Network (AMN) and excess AC cable was bundled in center.

For the tests on EUT with other peripherals (as a whole system)

1/0 cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a
bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. All unused 50ohm connectors of the
LISN(AMN) were resistivity terminated in 50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber.

The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Detector :QPand AV
Measurement range 1 0.15-30MHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 6: Radiated Spurious Emission

Test Procedure

It was measured based on "2. Radiated emission test" of "Guidance on Measurement of Digital Transmission Systems
Operating under Section15.247 ",

EUT was placed on a urethane platform of nominal size, 0.5m by 1.0m, raised 0.8m above the conducting ground
plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

The height of the measuring antenna varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Test Antennas are used as below;
Frequency 30MHz to 300MHz | 300MHz to 1GHz Above 1GHz
Antenna Type Biconical Logperiodic Horn

In any 100kHz bandwidth outside the restricted band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

20dBc was applied to the frequency over the limit of FCC 15.209 / Table 5 of RSS-Gen 7.2.5(1C) and outside the
restricted band of FCC15.205 / Table 3 of RSS-Gen 7.2.2 (1C).

Frequency Below 1GHz Above 1GHz 20dBc
Instrument used Test Receiver Spectrum Analyzer Spectrum Analyzer
Detector QP PK AV PK
IF Bandwidth BW 120kHz(T/R) | RBW: 1MHz RBW: 1MHz RBW: 100kHz
VBW: 3MHz VBW: 10Hz *1) VVBW: 300kHz (S/A)
Test Distance 3m 3m (below 10GHz), 3m (below 10GHz),
1m*2) (above 10GHz) 1m*2) (above 10GHz)

*1) The test was performed with VBW 10Hz since the EUT had transmitting duty cycle close to 100%. (see Appendix).
*2) Distance Factor: 20 x log (3.0m/1.0m) = 9.5dB

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT and of X(0 and 90), Y (0 and
90) and Z(0 and 90) axes of antenna to see the position of maximum noise, and the test was made at the position that has the
maximum noise.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30M-26.5GHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Head Office EMC Lab.
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SECTION 7: Antenna Terminal Conducted Tests
Test Procedure
The tests were made with below setting connected to the antenna port.
Test Span RBW VBW Sweep time| Detector | Trace Instrument used
6dB Bandwidth 20MHz, 22MHz, 40MHz 100kHz 300kHz Auto Peak Max Hold | Spectrum Analyzer
99% Occupied Enough width to display 1to 3% Three times | Auto Peak Max Hold | Spectrum Analyzer
Bandwidth 20dB Bandwidth of Span of RBW
Maximum Peak - - - Auto Peak - Power Meter
Output Power (Sensor: 50MHz BW)
Peak Power Density | 18MHz, 30kHz 100kHz 600sec, Peak Max Hold | Spectrum Analyzer
20MHz, 667sec, *1) *2)
40MHz 1.334ksec
Conducted Spurious | 9kHz to 150kHz 200Hz 620Hz Auto Peak Max Hold | Spectrum Analyzer
Emission *3) 150kHz to 30MHz 9.1kHz 27kHz
30MHz to 25GHz or 40GHz 100kHz 300kHz
(Less or equal to 5GHz)

*1) PSD Option 1 of "Guidance on Measurement of Digital Transmission Systems Operating under Section15.247 ".

*2) The test was not performed at RBW:3kHz however the measurement is to be performed with RBW:3kHz in the regulation,

because, the measurement value with RBW:3kHz is less than the value of RBW:30kHz and the test data met the limit with RBW:30kHz.
*3) In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.
Then, wide-band noise near the limit was checked separately, however the noise was low enough as shown in the chart.(9kHz-150kHz:RBW=200Hz,

150kHz-30MHz:RBW=9.1kHz).

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data : APPENDIX
Test result : Pass

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
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APPENDIX 1: Data of EMI test
Conducted Emission
UC Japan, Inc. Head OfTice EMC Lab. No.4 Semi Anechoic Chamber
Date : 2012/04/27
Report No. © 31JE0038-H0-01
Power : DC 3.3V
Temp. /Humi. : 22deg. G / 40% RH
Engineer : Hiroshi Kukita
Mode / Remarks : 11n-20(MIMO) antO+1 MCS8 2437MHz
LIMIT : FCC15.207 QP
FCC15. 207 AV
— N O:qPX:AV
0 [dBuV] << QP/AV DATA >> —L QP <AV
80
70
60 N
i \\ f Wv Fl e
40 Tv)( w\ W’ %#M, 4
)
| Mgl i |
0 RS S AT e T T W X g f
20 T
T x
L
0
_15M . 2M _3M . 5M LM 1l M kil 5M ™ 10M 20M 30M
Frequency [Hz]
F Reading Level Corr. Results Limit Margin
requeney | gp AV [ Factor | @P AV [ AV [ AV | Phase Comment
MHz1 [dBuV] | [dBuV] [dB] [dBuV] [dBuV] [dBuV] [dBuV] [dB] [dB]
0. 16015 27.1 1.4 13.3 40.4 14.7 65.5 55.5 25.1 40.8 N
0. 18335 22.0 -0.7 13.3 35.3 12.6 64.3 54.3 29.0 41.17 N
0. 19495 20.8 -1.2 13.3 34.1 12.1 63.8 53.8 29.7 4.7 N
3. 99440 24.7 15.0 13.6 38.3 28.6 56.0 46.0 17.7 17.4 N
4.83476 24.8 12.9 13.7 38.5 26.6 56.0 46.0 17.5 19.4 N
5. 73500 25.0 15.6 13.8 38.8 29.4 60.0 50.0 21.2 20.6 N
7.16273 25.8 17.0 13.9 39.7 30.9 60.0 50.0 20.3 19.1 N
0. 15341 21.0 1.4 13.3 40.3 14.7 65.8 55.8 25.5 4.1 L
0. 18480 33.3 -0.3 13.3 46.6 13.0 64.3 54.3 17.7 41.3 L
0. 19640 30.2 2.0 13.3 43.5 1.3 63.8 53.8 20.3 42.5 L
3.99760 23.2 13.7 13.6 36.8 21.3 56.0 46.0 19.2 18.7 L
4.83476 25.8 15.8 13.7 39.5 29.5 56.0 46.0 16.5 16.5 L
5.74176 26.3 15.8 13.8 40.1 29.6 60.0 50.0 19.9 20.4 L
7.16273 21.3 18.5 13.9 41.2 32.4 60.0 50.0 18.8 17.6 L

CHART:WITH FACTOR, Peak hold data. CALCULATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.

UL Japan, Inc.

Head Office EMC Lab.
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

6dB Bandwidth

Head Office EMC Lab. No.6 Measurement Room

31JE0038-HO-01
04/04/2012

21deg. C/51% RH
Yutaka Yoshida
Tx

11b, Antenna 0 1Mbps(Long)
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
2412 11.994 >500
2437 12.102 >500
2462 12.096 >500
11g, Antenna 0 6Mbps
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
2412 16.405 >500
2437 16.427 >500
2462 16.435 >500
11n-20, Antenna 1 MCS 8
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
2412 17.705 >500
2437 17.627 >500
2462 17.658 >500
11n-40, Antenna 0 MCS 8
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
2422 36.078 >500
2437 35.885 >500
2452 36.205 >500

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
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6dB Bandwidth
Test place Head Office EMC Lab. No.6 Measurement Room
Report No. 31JE0038-HO-01
Date 04/13/2012
Temperature/ Humidity 21deg. C/44% RH
Engineer Hiroshi Kukita
Mode TX
11a, Antenna 1 6Mbps
Frequency 6dB Bandwidth Limit
[MHZz] [MHZz] [kHz]
5745 16.385 >500
5785 16.401 >500
5825 16.370 >500
11n-20, Antenna 1 MCS 8
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
5745 17.645 >500
5785 17.719 >500
5825 17.735 >500
11n-40, Antenna 0 MCS 8
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5755 36.101 >500
5795 35.877 >500

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
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6dB Bandwidth

11b, Antenna 0, 1Mbps(Long)

11g, Antenna 0, 6Mbps

2412MHz

2412MHz

+Res BH 100 kHz
Occupied Bandwidth

#VBW 300 kHz Sweep 1.92 ms (1201 pts)

Occ BH % Pur 99.80 %

+Res BH 100 kHz
Occupied Bandwidth

#VBH 300 kHz

3 Agilent RL 3 Agilent RL
Ref 187 dBpY #ftten 18 dB Ref 117 dBpY #fitten 20 dB
#Peak #Peak
Log = Log
10 bis N N 10 A L
4B/ J‘H W dB/ »9 LTI L —i Mww?e
o R
LgAw LgAv
ML 52 ML 52
Center 2.412 800 GHz Span 20 MHz Center 2.412 800 GHz Span 20 MHz
#Res BW 168 kHz #VBW 3068 kHz Sweep 1.92 ms (1201 pts) #Res BW 166 kHz #VBW 3068 kHz Sweep 1.92 ms (1281 pts)
Occupied Bandvidth Occ BN % Pur 9900 % Occupied Bandwidth Occ BN Z Pur 9960 %
15.6861 MHz x B 6.0 45 16.4861 MHz x B 6.0 45
Transmit Freq Error  9.649 kHz Transmit Freq Error 11520 kHz
% dB Bandwidth 11.894 MHz % dB Bandwidth 16.405 MHz
2437TMHz 2437TMHz
# Agilent RL # Agilent RL
Ref 187 dBpY #fitten 18 dB Ref 117 dBpY #fitten 28 dB
#Peak #Peak
Log . Log
1o 2 N = 1o S R : -
dB/ E - . dB/ 4 N “‘«:_ﬂ_
LgfAw LgAw
ML 52 ML 52
Center 2.437 000 GHz Span 20 MHz Center 2.437 000 GHz Span 20 MHz

Sweep 1.92 ms (1201 pts)
Occ BH % Pur 99.00 %

15.7431 MHz xdB 60040 16.4851 MHz xdB 60040
Transmit Freq Error 33.1086 kHz Transmit Freq Error -14.538 kHz
% dB Bandwidth 12.162 MHz % dB Bandwidth 16.427 MHz
2462MHz 2462MHz
3 Agilent RL 3 Agilent RL
Ref 107 dBpV #fitten 10 dB Ref 117 dBpV #fitten 20 dB
#Peak #Peak
Log I i, po Log
10 24/ ) [t ek 10 .
dB/ JV_;OJ"" W T dB/ _)?WW-WVWWWM.,-\ o Tern er\m?(_
Vi =2 =
LgAw LoAv
ML 2] ML 2]
Center 2.462 008 GHz Span 20 MHz Center 2.462 008 GHz Span 20 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 1.92 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 1.92 ms (1201 pts)
Occupied Bandwidth Occ BH % Prr 9900 7 Occupied Bandwidth Occ BH % PHr 9900
157341 MHz % dB 600 d5 16.4974 MHz % dB 600 d5
Transmit Freq Error 3.213 kHz Transmit Freq Error -13.248 kHz
% dB Banduidth 12.698 MHz % dB Bandwidth 16.435 MHz

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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6dB Bandwidth

11n-20, MCS 8, Antenna 1

11n-40, MCS 8, Antenna 0

2412MHz

2422MHz

#Res BW 100 kHz

#VBH 300 kHz

Sweep 1.92 ms (1201 pts)

#Res BW 100 kHz

#VBH 300 kHz

3 Agilent RL 3 Agilent RL
Ref 187 dBpY #ftten 18 dB Ref 187 dBpY #ftten 18 dB
#Peak #Peak
Lag Log
18 3 Pomclrittn ol el ol | sl el o e by € 10
4B/ Fl dB/ | > Pl e h o, T et} o i e e
L& v } N
o o
LgAw LgAv
ML 52 ML 52
Center 2.412 800 GHz Span 20 MHz Center 2.422 GHz Span 40 MHz
#Res BW 168 kHz #VBW 3068 kHz Sweep 1.92 ms (1201 pts) #Res BW 166 kHz #VBW 3068 kHz Sweep 3.84 ms (1281 pts)
Occupied Bandwidth Occ BN Z Pur 9960 % Occupied Bandwidth Occ BN Z Pur 9960 %
17.6904 MHz x B 6.0 45 36.6663 MHz x B 6.0 45
Transmit Freq Error  -21.297 kHz Transmit Freq Error  3.409 kHz
% dB Bandwidth 17.705 MHz % dB Bandwidth 36.878 MHz
2437TMHz 2437TMHz
# Agilent RL # Agilent RL
Ref 117 dBpY #fitten 28 dB Ref 187 dBpY #fitten 18 dB
#Peak #Peak
Lag Log
10 — - 10 > S Ml o mt o bt | e Mo bl opiog oo, e &
4B/ —)?.nnl“f‘rv\.,«ﬁ- ! w"JW\N\ T ‘wu"fl"hrﬁ(— ey ’l \h
L S
LgfAw LgAw
ML 52 ML 52
Center 2.437 000 GHz Span 20 MHz Center 2.437 00 GHz Span 40 MHz

Sweep 3.84 ms (1201 pts)

Occupied Bandwidth Occ BN 7 Pur  99.00 # Occupied Bandwidth Occ BN 7 Pur  99.00 #
176770 MHz xdB 60040 36.0568 MHz xdB 60040
Transmit Freq Error —9.853 kHz Transmit Freq Error -13.863 kHz
% dB Bandwidth 17.627 MHz % dB Bandwidth 35.885 MHz
2462MHz 2452MHz
3 Agilent RL 3 Agilent RL
Ref 107 dBpV #Atten 18 dB Ref 107 dBpV #Atten 18 dB
#Peak #Peak
Lag Lag
10 3 Qe i N i ey | gl sl Uiy tlon, o L o 10 A N
dB/ L dB/ AWLJW bl R T M \vr'r\.‘ Mww feloptmag ! wwwwwe
e ™ ! N
[ )
LgAw LoAv
ML 2] ML 2]
Center 2.462 008 GHz Span 20 MHz Center 2.452 80 GHz Span 49 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 1.92 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 % Occupied Bandwidth Occ BN 7 Pur  99.00 %
17.6671 MHz x dB  -6.00 45 36.0606 MHz x dB  -6.00 45
Transmit Freq Error -18.712 kHz Transmit Freq Error -3.984 kHz
% ¢B Bandwidth 17.658 MHz % ¢B Bandwidth 36.205 MHz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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11a, Antenna 1, 6Mbps

6dB Bandwidth

11n-20, Antenna 1, MCS 8

#Res BH 100 kHz

Occupied Bandwidth

#YBH 300 kHz

Sweep 1.92 ms (1261 pts)
Occ BW % Pwr 99.00 ¥

#Res BH 100 kHz
Occupied Bandwidth

#YBH 308 kHz

5745MHz 5745MHz
¥ Agilent R T # Agilent RL

Ref 117 dBpY #Atten 20 dB Ref 117 dBpY Atten 28 dB

#Peak #Peak

Log Log

16 18

dB/ S pfrranfaimnelloanm st snme | sl niond Frmnmele ¢ 4B/ QQW‘MVMWW R e
Y oo™ '

LgRy LgAv

Ml 52 M1 52

Center 5.745 009 GHz Span 28 MHz Center 5.745 BAO GHz Span 22 MHz

Sweep 2.16 ms (1281 pts)
Occ BH ¥ Pwr 99.08 7

#Res BH 100 kHz

Occupied Bandwidth

#YBH 300 kHz

Sweep 1.92 ms (1201 pts) #Res BH 186 kHz #WBH 300 kHz

Occ BW % Pur  99.00 7 Occupied Bandwidth

16,5115 Mz X d8 60045 17,6990 MHz K dB .00 65
Transmit Freq Error -50.363 kHz Transmit Freq Error  -24.436 kHz
% dB Bandwidth 16.385 MHz % ¢B Bandwidth 17.645 MHz
5785MHz 5785MHz
X Agilent R T ¥ Agilent R T
Ref 117 dBpY #Atten 20 dB Ref 117 dBpY #Atten 20 dB
#Peak #Peak
Log Log
1a 18
dB/ I e L [P Aot M oy dB/ AMI it W”J\WLF
LgAv LgAv
ML 52 ML 52
Center 5.785 008 GHz Span 28 MHz Center 5.785 806 GHz Span 22 MHz

Sweep 2.16 ms (1201 pts)
Occ BH % Pur 99.00 7

16.5074 MHz *x d§ 600 dB 17.7893 MHz x dB 6.0 45
Transmit Freq Error -39.712 kHz Transmit Freq Error -5.858 kHz
% dB Bandwidth 16.401 MHz B % dB Banduidth 17.719 MHz
5825MHz 5825MHz

X Agilent R T ¥ Agilent R T
Ref 117 dBpY #Atten 20 dB Ref 117 dBpV #Atten 20 dB
#Peak #Peak
Log Log
1a 16
4B/ I R T Lo dB/ it b= omgan ool

s = e o
LgAv LaAv
ML 52 ML S2
Center 5.525 800 GHz Span 20 MHz Center 5.825 998 GHz Span 22 MHz

#Res BH 100 kHz

Occupied Bandwidth

#YBH 300 kHz

16.4887 MHz
Transmit Freq Error -37.796 kHz
% dB Bandwidth 16.370 MHz

#Res BH 106 kHz
Occupied Bandwidth

Sweep 1.92 ms (1201 pts) #WBW 300 kHz

Occ BH % Pwr 99.00 ¥

*x d§ 600 dB 17.7152 MHz
Transmit Freq Error  -17.345 kHz
% dB Bandwidth 17.735 MHz

Swesp 2.16 ms (1261 pts)

Occ BH % Pur 99.00 7
% dB  -6.08 dB

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8116
1 +81 596 24 8124
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6dB Bandwidth

11n-40, Antenna 0, MCS 8

97/55MHz
¥ Agilent R T
Ref 117 dBp¥ #Atten 20 dB
#Peak
Log
18
de/ ?,M“W T i AR el L T
> Z o e > <
LgAv
Ml 52
Center 5.755 6@ GHz Span 4@ MHz
#Res BH 100 kHz #UBH 366 kHz Sveep 3.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
36.0410 MH=z % dB -6.00 4B
Transmit Freq Error —73.496 kHz
% dB Bandwidth 36.101 MHz
5795MHz
¥ Agilent R T
Ref 117 dBp¥ #Atten 26 dB
#Peak
Log
16
dB/ . ,
A)?JI'I\.JLAII\ YN/ PR WMWWM T i W"w‘ﬁe
b i |
iy
Lafv
Ml S22
Center 5.795 60 GHz Span 4@ MHz
#Res BH 100 kHz #UBH 360 kHz Sweep 3.84 ms (1281 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
36.9897 MHz % dB 600 dB
Transmit Freq Error -36.273 kHz
% dB Bandwidth 35.877 Mhz

UL Japan, Inc.
Head Office EMC Lab.
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Test

place

Report No.

Date

Maximum Peak Output Power

Temperature/ Humidity

Head Office EMC Lab. No.6 Measurement Room
31JE0038-HO-01
04/04/2012
21deg. C/51% RH

Engineer Yutaka Yoshida
Mode 11b Tx
Antenna 0 1Mbps(Long)
Freq. Reading| Cable | Atten. Result Limit Margin
Loss
[MHZz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
2412 3.94 2.13 10.07 16.14 41.11 30.00 1000 13.86
2437 3.25 2.14 10.07 15.46 35.16 30.00 1000 14.54
2462 3.14 2.15 10.07 15.36 34.36 30.00 1000 14.64
Antenna 1 1Mbps(Long)
Freq. Reading | Cable Atten. Result Limit Margin
Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] [ [dBm] | [mW] [dB]
2412 3.30 2.13 10.07 15.50 35.48 30.00 1000 14.50
2437 3.35 2.14 10.07 15.56 35.97 30.00 1000 14.44
2462 3.23 2.15 10.07 15.45 35.08 30.00 1000 14.55
Sample Calculation:
Result = Reading + Cable Loss + Attenuator
Antenna 0, 2437MHz Antenna 1, 2437MHz
Rate Reading | Remark Rate | Reading [ Remark
[Mbps] [dBm] [Mbps] | [dBm]
1(Long) 325 |* 1(Long) [ 3.35 |*
2(Long) 3.16 2(Long) | 3.31
2(Short) 3.18 2(Short) | 3.32
5.5(Long) 3.15 5.5(Long)] 3.30
5.5(Short) 3.13 5.5(Short)) 3.28
11(Long) 3.19 11(Long)| 3.34
11(Short) 3.17 11(Short)| 3.32

*: Worst Rate

All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Maximum Peak Output Power

Test place Head Office EMC Lab. No.6 Measurement Room
Report No. 31JE0038-HO-01
Date 04/04/2012
Temperature/ Humidity 21deg. C/51% RH
Engineer Yutaka Yoshida
Mode 11g Tx
Antenna0  6Mbps
Freq. Reading | Cable | Atten. Result Limit Margin
Loss
[MHZ] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
2412 12.11 2.13 10.07 24.31 | 269.77 | 30.00 1000 5.69
2437 13.35 2.14 10.07 25.56 | 359.75 | 30.00 1000 4.44
2462 11.33 2.15 10.07 23.55 | 226.46 | 30.00 1000 6.45
Antennal 6Mbps
Freq. Reading | Cable Atten. Result Limit Margin
Loss
[MHZ] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
2412 11.66 2.13 10.07 23.86 | 243.22 | 30.00 1000 6.14
2437 13.21 2.14 10.07 | 2542 | 348.34 | 30.00 1000 458
2462 11.48 2.15 10.07 23.70 | 234.42 | 30.00 1000 6.30
Sample Calculation:
Result = Reading + Cable Loss + Attenuator
Antenna 0, 2437MHz Antenna 1, 2437MHz
Rate Reading | Remark Rate | Reading [ Remark
[Mbps] [dBm] [Mbps] | [dBm]
6 1335 |* 6 1321 |*
9 13.29 9 13.15
12 13.19 12 13.02
18 13.24 18 13.02
24 13.13 24 13.03
36 13.13 36 12.92
48 12.46 48 12.43
54 12.20 54 12.18

*. Worst Rate

All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124



Test report No.

Page
Issued date
FCCID

1 31JE0038-HO-01-A
123 0f 117

: May 22, 2012

: N6C-SXPCEAN

Maximum Peak Output Power

Head Office EMC Lab. No. 6 Measurement Room

Test place

Report No. 31JE0038-HO-01

Date 04/04/2012

Temperature/ Humidity 21deg. C/51% RH

Engineer Yutaka Yoshida

Mode 11n-20(MIMO) Tx

Antenna 0 + 1, MCS 8
Freq. Result | Result Result Limit Margin
Antenna QAntennal] AntennaO + 1

[MHz] | [mW] [mW] | [dBm] | [mW] [ [dBm] | [mW] [dB]
2412 | 139.00 | 123.59 | 24.19 | 262.59 [ 30.00 1000 5.81
2437 | 271.02 | 280.54 | 27.42 | 551.56 | 30.00 1000 2.58
2462 | 122.46 | 123.03 | 23.90 | 245.49 | 30.00 1000 6.10

Sample Calculation:
Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

Antenna 0, MCS 8

Freq. | Reading| Cable Atten. Result Limit Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]
2412 9.23 2.13 10.07 21.43 | 139.00 | 30.00 1000 8.57
2437 12.12 2.14 10.07 24.33 271.02 30.00 1000 5.67
2462 8.66 2.15 10.07 20.88 | 122.46 | 30.00 1000 9.12
Antenna 1, MCS 8
Freqg. | Reading| Cable Atten. Result Limit Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]
2412 8.72 2.13 10.07 20.92 [ 123.59 | 30.00 1000 9.08
2437 12.27 2.14 10.07 24.48 280.54 30.00 1000 5.52
2462 8.68 2.15 10.07 20.90 | 123.03 | 30.00 1000 9.10

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
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Head Office EMC Lab. No. 6 Measurement Room

Test place

Report No. 31JE0038-HO-01

Date 04/04/2012

Temperature/ Humidity 21deg. C/51% RH

Engineer Yutaka Yoshida

Mode 11n-40(MIMO) Tx

Antenna 0 + 1, MCS 8
Freq. Result | Result Result Limit Margin
Antenna QAntennal] AntennaO + 1

[MHz] | [mW] [mW] | [dBm] | [mW] [ [dBm] | [mW] [dB]
2422 48.53 59.57 20.34 | 108.10 | 30.00 1000 9.66
2437 | 24547 | 242.66 | 26.89 | 488.13 [ 30.00 1000 311
2452 59.84 69.82 21.13 | 129.66 | 30.00 1000 8.87

Sample Calculation:
Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

Antenna 0, MCS 8

Freq. | Reading| Cable Atten. Result Limit Margin
Loss

[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]

2422 4.66 2.13 10.07 16.86 48.53 30.00 1000 13.14

2437 11.69 2.14 10.07 23.90 | 245.47 | 30.00 1000 6.10

2452 5.55 2.15 10.07 17.77 59.84 30.00 1000 12.23

Antenna 1, MCS 8

Freqg. | Reading| Cable Atten. Result Limit Margin
Loss

[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]

2422 5.55 2.13 10.07 17.75 59.57 30.00 1000 12.25

2437 11.64 2.14 10.07 23.85 | 242.66 | 30.00 1000 6.15

2452 6.22 2.15 10.07 18.44 69.82 30.00 1000 11.56

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Maximum Peak Output Power

Temperature/ Humidity

Head Office EMC Lab. No.6 Measurement Room

31JE0038-HO-01

04/04/2012

21deg. C/51% RH

04/05/2012
24deg. C/42% RH

Engineer Yutaka Yoshida Yutaka Yoshida
Mode 11n-20 Tx
11n-20  2437MHz
MCS Reading Reading Resun Remark
Number Antena 0 Antenna 1 Antenna 0 + 1
[dBm] [MW] [dBm] mwW] [dBm] [mW]
0 12.26 16.83 12.16 16.44 - - *(SISO)
1 11.98 15.78 11.92 15.56 - -
2 12.05 16.03 12.09 16.18 - -
3 12.07 16.11 12.04 16.00 - -
4 12.17 16.48 12.12 16.29 - -
5 11.82 15.21 11.68 14.72 - -
6 11.21 13.21 11.15 13.03 - -
7 11.07 12.79 10.84 12.13 - -
8 12.12 16.29 12.27 16.87 15.21 33.16 |[*(MIMO)
9 11.80 15.14 11.91 15.52 14.87 30.66
10 12.38 17.30 11.75 14.96 15.09 32.26
11 11.86 15.35 11.96 15.70 14.92 31.05
12 12.04 16.00 12.11 16.26 15.09 32.25
13 12.29 16.94 11.86 15.35 15.09 32.29
14 11.40 13.80 11.51 14.16 14.47 27.96
15 10.69 11.72 10.90 12.30 13.81 24.02

*: Worst Rate
Sample Calculation:
Result Antenna 0 + 1[dBm] = 10*LOG(Result Antenna 0 + 1[mW])
Result Antenna 0 + 1[mW] = Reading Antenna O[mW] + Reading Antenna 1[mW]
All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Maximum Peak Output Power

Temperature/ Humidity

Head Office EMC Lab. No.6 Measurement Room

31JE0038-HO-01

04/04/2012

21deg. C/51% RH

04/05/2012
24deg. C/42% RH

Engineer Yutaka Yoshida Yutaka Yoshida
Mode 11n-40 Tx
11n-40  2437MHz
MCS Reading Reading Resun Remark
Number Antena 0 Antenna 1 Antenna 0 + 1
[dBm] [MW] [dBm] mwW] [dBm] [mW]
0 12.27 16.87 12.25 16.79 - - *(SISO)
1 11.86 15.35 11.26 13.37 - -
2 11.66 14.66 11.27 13.40 - -
3 11.88 15.42 11.33 13.58 - -
4 11.79 15.10 11.36 13.68 - -
5 11.35 13.65 11.42 13.87 - -
6 10.99 12.56 10.85 12.16 - -
7 10.18 10.42 10.32 10.76 - -
8 11.69 14.76 11.64 14.59 14.68 29.35 |*(MIMO)
9 11.50 14.13 11.42 13.87 14.47 27.99
10 11.34 13.61 11.34 13.61 14.35 27.23
11 11.45 13.96 11.20 13.18 14.34 27.15
12 11.30 13.49 11.72 14.86 14.53 28.35
13 10.78 11.97 10.79 11.99 13.80 23.96
14 10.72 11.80 10.82 12.08 13.78 23.88
15 10.61 11.51 10.58 11.43 13.61 22.94

*: Worst Rate
Sample Calculation:
Result Antenna 0 + 1[dBm] = 10*LOG(Result Antenna 0 + 1[mW])
Result Antenna 0 + 1[mW] = Reading Antenna O[mW] + Reading Antenna 1[mW]
All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.
Date

Temperature/ Humidity

Maximum Peak Output Power

Head Office EMC Lab. No.6 Measurement Room
31JE0038-HO-01
04/13/2012

21deg. C/44% RH

Engineer Hiroshi Kukita
Mode 11a Tx
Antenna0  6Mbps
Freq. Reading| Cable | Atten. Result Limit Margin
Loss
[MHZ] [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]
5745 9.89 3.41 9.98 23.28 | 212.81 30.00 1000 6.72
5785 9.45 3.43 9.98 22.86 | 193.20 | 30.00 1000 7.14
5825 9.13 3.45 9.98 22.56 | 180.30 | 30.00 1000 7.44
Antennal 6Mbps
Freq. Reading | Cable Atten. Result Limit Margin
Loss
[MHZ] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
5745 9.91 3.41 9.98 23.30 | 213.80 | 30.00 1000 6.70
5785 9.62 3.43 9.98 23.03 | 200.91 | 30.00 1000 6.97
5825 9.36 3.45 9.98 22.79 | 190.11 | 30.00 1000 7.21
Sample Calculation:
Result = Reading + Cable Loss + Attenuator
Antenna 0, 5785MHz Antenna 1, 5785MHz
Rate Reading | Remark Rate | Reading | Remark
[Mbps] [dBm] [Mbps] | [dBm]
6 9.45 |* 6 9.62 |*
9 9.17 9 9.38
12 9.08 12 9.42
18 9.14 18 9.44
24 9.19 24 9.32
36 9.11 36 9.33
48 9.06 48 9.26
54 8.77 54 8.97

*: Worst Rate
All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Maximum Peak Output Power

Temperature/ Humidity
Engineer

Mode

Antenna 0 + 1, MCS 8

Head Office EMC Lab. No.6 Measurement Room

31JE0038-HO-01
04/13/2012

21deg. C / 44% RH

Hiroshi Kukita
11n-20(MIMO)(5GHz) Tx

Freq. Result | Result Result Limit Margin
Antenna QJAntenna 1§  Antenna 0 + 1

[MHz] | [mW] [mW] [dBm] [mwW] [dBm] [mW] [dB]

5745 115.08 | 123.31 | 23.77 | 238.39 | 30.00 1000 6.23

5785 172,58 | 172.98 | 25.39 | 345.57 | 30.00 1000 4.61

5825 110.92 | 11858 | 23.61 | 229.49 | 30.00 1000 6.39

Sample Calculation:
Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

Antenna 0, MCS 8
Freq. | Reading| Cable | Atten. Result Limit Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
5745 7.22 3.41 9.98 20.61 | 115.08 [ 30.00 1000 9.39
5785 8.96 3.43 9.98 22.37 | 172.58 | 30.00 1000 7.63
5825 7.02 3.45 9.98 20.45 | 110.92 | 30.00 1000 9.55
Antenna 1, MCS 8
Freq. | Reading| Cable | Atten. Result Limit Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]
5745 7.52 3.41 9.98 2091 | 123.31 30.00 1000 9.09
5785 8.97 3.43 9.98 22.38 | 172.98 | 30.00 1000 7.62
5825 7.31 3.45 9.98 20.74 | 118.58 | 30.00 1000 9.26

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Maximum Peak Output Power

Test place Head Office EMC Lab. No. 6 Measurement Room
Report No. 31JE0038-HO-01
Date 04/04/2012
Temperature/ Humidity 21deg. C/44% RH
Engineer Hiroshi Kukita
Mode 11n-40(MIMO) Tx
Antenna 0 + 1, MCS 8
Freq. Result | Result Result Limit Margin
Antenna QJAntenna ]  Antenna O + 1
[MHz] | [mW] [mMW] | [dBm] | [mW] [dBm] | [mW] [dB]
5755 | 124.74 | 112.20 | 23.75 | 236.94 | 30.00 1000 6.25
5795 | 110.15 | 120.23 | 23.62 | 230.38 | 30.00 1000 6.38

Sample Calculation:
Result Antenna 0 + 1 [mMW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

Antenna 0, MCS 8

Freq. | Reading| Cable | Atten. Result Limit Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] | [mW] [dB]
5755 7.56 3.42 9.98 20.96 | 124.74 | 30.00 1000 9.04
5795 7.01 3.43 9.98 20.42 | 110.15 | 30.00 1000 9.58
Antenna 1, MCS 8
Freq. | Reading| Cable Atten. Result Limit Margin
Loss
[MHz] [ [dBm] [dB] [dB] [dBm] | [mW] | [dBm] | [mW] [dB]
5755 | 7.10 3.42 9.98 20.50 | 112.20 | 30.00 1000 9.50
5795 7.39 3.43 9.98 20.80 | 120.23 | 30.00 1000 9.20

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Maximum Peak Output Power

Temperature/ Humidity

Head Office EMC Lab. No.6 Measurement Room

31JE0038-HO-01

04/13/2012

21deg. C / 44% RH

Engineer Hiroshi Kukita
Mode 11n-20(5GHz) Tx
11n-20 5785MHz
MCS Reaomng Reaaing Resun Remark
Number Antena 0 Antenna 1 Antenna 0 + 1
[dBm] | [mW] | [dBm] | [mW] | [dBm] | [mW]

0 9.15 8.22 9.17 8.26 - - *(SISO)
1 8.91 7.78 8.74 7.48 - -
2 9.10 8.13 9.09 8.11 - -
3 9.04 8.02 8.96 7.87 - -
4 9.09 8.11 9.14 8.20 - -
5 8.18 6.58 8.50 7.08 - -
6 6.10 4.07 6.35 4.32 - -
7 4.22 2.64 4.08 2.56 - -
8 8.96 7.87 8.97 7.89 11.98 15.76 [*(MIMO)
9 8.77 7.53 8.57 7.19 11.68 14.73
10 8.81 7.60 8.63 7.29 11.73 14.90
11 8.74 7.48 8.59 7.23 11.68 14.71
12 8.66 7.35 8.77 7.53 11.73 14.88
13 8.47 7.03 8.26 6.70 11.38 13.73
14 6.45 4.42 6.44 441 9.46 8.82
15 3.43 2.20 4.08 2.56 6.78 4.76

*: Worst Rate
Sample Calculation:
Result Antenna 0 + 1[dBm] = 10*LOG(Result Antenna 0 + 1[mW])
Result Antenna 0 + 1[mW] = Reading Antenna O[mW] + Reading Antenna 1[mW]
All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Maximum Peak Output Power
Test place Head Office EMC Lab. No.6 Measurement Room
Report No. 31JE0038-HO-01
Date 04/13/2012
Temperature/ Humidity 21deg. C/44% RH
Engineer Hiroshi Kukita
Mode 11n-40 (5GHz) Tx
11n-40 5755MHz
MCS Reading Reaamng Result Remark
Number Antena 0 Antenna 1 Antenna 0 + 1
[dBm] [mW] [dBm] [mW] [dBm] [mW]
0 8.51 7.10 8.74 7.48 - - *(SI1SO)
1 7.06 5.08 7.36 5.45 - -
2 7.21 5.26 7.31 5.38 - -
3 7.18 5.22 7.25 5.31 - -
4 7.42 5.52 7.29 5.36 - -
5 7.86 6.11 7.93 6.21 - -
6 7.31 5.38 7.42 5.52 - -
7 7.13 5.16 7.07 5.09 - -
8 7.27 5.33 7.38 5.47 10.34 10.80 [*(MIMO)
9 6.81 4.80 6.75 4.73 9.79 9.53
10 6.91 491 6.32 4.29 9.64 9.19
11 6.87 4.86 6.41 4.38 9.66 9.24
12 7.46 5.57 7.10 5.13 10.29 10.70
13 6.98 4.99 6.40 4.37 9.71 9.35
14 5.51 3.56 5.47 3.52 8.50 7.08
15 4.41 2.76 4.50 2.82 7.47 5.58

*: Worst Rate
Sample Calculation:

Result Antenna 0 + 1[dBm] = 10*LOG(Result Antenna 0 + 1[mW])
Result Antenna 0 + 1[mW] = Reading Antenna O[mW] + Reading Antenna 1[mW]
All comparizon were carried out on same frequency and measurement factors.

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/22/2012 04/24/2012
Temperature/ Humidity 22 deg. C/56% RH 22 deg. C/48% RH
Engineer Satofumi Matsuyama  Katsunori Okai
(1-10GHz) (Above 10GHz)

Mode 11b Tx 2412MHz, 6Mbps, Antenna 0

Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark

[MHZ] [dBuv] | [dB/m] [ [dB] | [dB] [[dBuv/m]|[dBuv/m]| [dB]

Hori 2390.000 [PK 51.7 26.4 2.2 324 47.9 73.9 26.0

Hori 2397.000 [PK 68.1 26.4 22 324 64.3 - -|See 20dBc Data Sheet
Hori 2400.000 [PK 66.4 26.4 22 324 62.6 - -|See 20dBc Data Sheet
Hori 2488.170 [PK 69.9| 265 22| 323 66.3 73.9 76

Hori 4824.000 |PK 43.7 304 3.8 314 46.5 73.9 274

Hori 4993.354 |PK 53.6 30.6 3.9 314 56.7 73.9 17.2

Hori 7236.000 [PK 41.9 35.2 4.6 32.4 49.3 73.9 24.6

Hori 9648.000 [PK 48.3 38.1 55 33.0 58.9 - -|See 20dBc Data Sheet
Hori 24120.000 [PK 444 38.6 -1.7 31.0 50.3 73.9 23.6

Hori 2390.000 [AV 391 264 22| 324 35.3 539 186

Hori 2397.000 (AV 63.9 26.4 22 324 60.1 - -|See 20dBc Data Sheet
Hori 2400.000 (AV 61.1 26.4 22 324 57.3 - -|See 20dBc Data Sheet
Hori 2488.170 |[AV 52.2 26.5 22 32.3 48.6 53.9 53

Hori 4824.000 |AV 34.8 304 3.8 314 37.6 53.9 16.3

Hori 4993.354 |AV 355 30.6 3.9 314 38.6 53.9 15.3

Hori 7236.000 [AV 309 352 46| 324 38.3 539| 156

Hori 9648.000 AV 44.6 38.1 55 33.0 55.2 - -|See 20dBc Data Sheet
Hori 24120.000 |AV 32.6 38.6 -1.7 31.0 38.5 53.9 15.4

Vert 2390.000 [PK 54.1 26.4 22 32.4 50.3 73.9 23.6

Vert 2397.000 [PK 70.1 26.4 22 324 66.3 - -|See 20dBc Data Sheet
Vert 2400.000 [PK 67.5 26.4 22 324 63.7 - -|See 20dBc Data Sheet
Vert 2498.170 |[PK 65.9 26.5 22 32.3 62.3 73.9 11.6

Vert 4824.000 |PK 44.2 304 3.8 314 47.0 73.9 26.9

Vert 4998.917 |PK 53.7 30.6 3.9 314 56.8 73.9 17.1

Vert 7236.000 [PK 42.8 35.2 4.6 32.4 50.2 73.9 23.7

Vert 9648.000 [PK 47.0 38.1 55 33.0 57.6 - -|See 20dBc Data Sheet
Vert 24120.000 [PK 45.3 38.6 -1.7 31.0 51.2 73.9 22.7

Vert 2390.000 AV 411 26.4 22 32.4 37.3 53.9 16.6

Vert 2397.000 AV 65.7 26.4 22 324 61.9 - -|See 20dBc Data Sheet
Vert 2400.000 (AV 62.6 26.4 22 324 58.8 - -|See 20dBc Data Sheet
Vert 2498.170 [AV 489| 265 22| 323 453 53.9 8.6

Vert 4824.000 |AV 36.3 304 3.8 314 39.1 53.9 14.8

Vert 4998.917 |AV 35.2 30.6 3.9 314 38.3 53.9 15.6

Vert 7236.000 [AV 309 352 46| 324 38.3 539| 156

Vert 9648.000 AV 414 38.1 55 33.0 52.0 - -|See 20dBc Data Sheet
Vert 24120.000 |AV 32.6 38.6 -1.7 31.0 38.5 53.9 15.4

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

10GHz-26.5GHz
26.5GHz-40GHz

Distance factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Temperature/ Humidity
Engineer

Mode

20dBc Data Sheet

Radiated Spurious Emission
20dBc Data Sheet

Head Office EMC Lab. No.3 Semi Anechoic Chamber
31JE0038-HO-01

04/22/2012

22 deg. C/56% RH

Satofumi Matsuyama

11b Tx 2412MHz, 6Mbps, Antenna 0

Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuVv/m][dBuVv/m] [dB]
Hori 2412.000 |PK 103.8 26.4 2.2 324 100.0 - -|Carrier
Hori 2397.000 [PK 65.1 26.4 22 324 61.3 80.0 18.7
Hori 2400.000 [PK 63.4 26.4 22 324 59.6 80.0 204
Hori 9648.000 [PK 46.0 38.1 55 33.0 56.6 80.0 234
Vert 2412.000 |PK 104.7 26.4 2.2 324 100.9 - -|Carrier
Vert 2397.000 [PK 67.7 26.4 22 324 63.9 80.9 17.0
Vert 2400.000 [PK 64.7 26.4 22 324 60.9 80.9 20.0
Vert 9648.000 [PK 43.3 38.1 5.5 33.0 53.9 80.9 27.0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile

1 +81 596 24 8124
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Test place
Report No.

Date

Temperature/ Humidity

Radiated Spurious Emission

Head Office EMC Lab. No.3 Semi Anechoic Chamber
31JE0038-HO-01

04/22/2012 04/24/2012

22 deg. C/56% RH 22 deg. C/48% RH

Engineer Satofumi Matsuyama  Katsunori Okai
(1-10GHz) (Above 10GHz)
Mode 11b Tx 2437MHz, 6Mbps, Antenna 0
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] | [dBuV/m]]|[dBuVv/m]| [dB]
Hori 2499.330 |PK 70.7 265 2.2 323 67.1 739 6.8
Hori 4874.000 |PK 44.5 30.5 3.8 314 47.4 73.9 26.5
Hori 4998.575 |PK 54.8 30.6 39 314 57.9 739 16.0
Hori 7311.000 |PK 42.0 35.2 4.6 325 49.3 73.9 246
Hori 9748.000 |PK 474 38.3 55 33.0 58.2 - -|See 20dBc Data Sheet
Hori 24370.000 |PK 45.2 38.8 -1.7 30.9 51.4 73.9 225
Hori 2499.330 |AV 52.7 26.5 22 323 49.1 53.9 48
Hori 4874.000 |AV 38.9 30.5 38 314 418 53.9 121
Hori 4998.575 |AV 35.6 30.6 3.9 314 38.7 53.9 15.2
Hori 7311.000 |AV 30.7 35.2 4.6 325 38.0 53.9 159
Hori 9748.000 |AV 425 38.3 55 33.0 53.3 - -|See 20dBc Data Sheet
Hori 24370.000 |AV 334 38.8 -1.7 30.9 39.6 53.9 143
Vert 2499.298 |PK 66.8 26.5 22 323 63.2 73.9 10.7
Vert 4874.000 |PK 449 30.5 38 314 47.8 73.9 26.1
Vert 4998.667 |PK 53.7 30.6 3.9 314 56.8 73.9 171
Vert 7311.000 |PK 422 35.2 4.6 325 495 73.9 244
Vert 9748.000 |PK 475 38.3 55 33.0 58.3 - -|See 20dBc Data Sheet
Vert 24370.000 |PK 44.7 38.8 -1.7 30.9 50.9 73.9 23.0
Vert 2499.298 |AV 48.9 265 2.2 323 453 53.9 8.6
Vert 4874.000 AV 393 305 3.8 314 422 53.9 117
Vert 4998.667 AV 353 30.6 39 314 384 53.9 155
Vert 7311.000 |AV 30.7 35.2 4.6 325 38.0 53.9 159
Vert 9748.000 |AV 40.3 383 55 33.0 511 - -|See 20dBc Data Sheet
Vert 24370.000 |AV 33.4 38.8 -1.7 30.9 39.6 53.9 14.3

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

10GHz-26.5GHz

Distance factor:

26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission
20dBc Data Sheet
Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/22/2012
Temperature/ Humidity 22 deg. C/56% RH
Engineer Satofumi Matsuyama
Mode 11b Tx 2437MHz, 6Mbps, Antenna 0
20dBc Data Sheet
Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [[dBuv/m][dBuv/m] [dB]
Hori 2437.000 [PK 1020 264 22| 324| 982 - -|carrier
Hori 9748.000 |PK 445 383 55 330| 553 782| 229
Vert 2437.000 |PK 104.2 26.4 22 324 100.4 - -|Carrier
Vert 9748.000 |PK 43.2 38.3 55 33.0 54.0 80.4 26.4

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission
Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/22/2012 04/24/2012

Temperature/ Humidity 22 deg. C/56% RH

22 deg. C / 48% RH

Engineer Satofumi Matsuyama  Katsunori Okai
(1-10GHz) (Above 10GHz)
Mode 11b Tx 2462MHz, 6Mbps, Antenna 0
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] | [dBuV/m]]|[dBuv/m]| [dB]
Hori 2483.500 |PK 53.2 265 2.2 323 49.6 739 243
Hori 2487.000 |PK 56.4 265 2.2 323 52.8 739 211
Hori 2499.265 |PK 70.7 26.5 22 323 67.1 73.9 6.8
Hori 4924.000 |PK 45.6 30.5 38 314 485 73.9 25.4
Hori 4998.800 |PK 54.4 30.6 39 314 57.5 73.9 16.4
Hori 7386.000 |PK 421 35.2 4.6 325 494 73.9 245
Hori 9848.000 |PK 45.7 38.5 55 331 56.6 - -|See 20dBc Data Sheet
Hori 24620.000 |PK 45.0 38.9 -1.7 30.9 51.3 73.9 22.6
Hori 2483.500 |AV 40.7 26.5 22 323 37.1 53.9 16.8
Hori 2487.000 |AV 453 265 2.2 323 417 53.9 122
Hori 2499.265 |AV 52.6 265 2.2 323 49.0 53.9 49
Hori 4924.000 AV 411 305 3.8 314 44,0 53.9 9.9
Hori 4998.800 [AV 35.8 30.6 39 314 389 53.9 15.0
Hori 7386.000 |AV 31.0 352 4.6 325 383 53.9 15.6
Hori 9848.000 |AV 40.5 38.5 55 331 514 - -|See 20dBc Data Sheet
Hori 24620.000 |AV 33.6 38.9 -1.7 30.9 39.9 53.9 14.0
Vert 2483.500 |PK 50.9 26.5 22 323 473 73.9 26.6
Vert 2487.000 |PK 53.3 26.5 22 323 49.7 73.9 242
Vert 2499.328 |PK 67.3 26.5 22 323 63.7 73.9 10.2
Vert 4924.000 |PK 46.0 305 38 314 48.9 739 25.0
Vert 4998.853 |PK 53.8 30.6 39 314 56.9 739 17.0
Vert 7386.000 |PK 41.8 35.2 4.6 325 49.1 73.9 248
Vert 9848.000 |PK 46.4 385 55 331 573 - -|See 20dBc Data Sheet
Vert 24620.000 |PK 45.3 38.9 -1.7 30.9 51.6 73.9 22.3
Vert 2483.500 |AV 38.6 26.5 22 323 35.0 53.9 189
Vert 2487.000 |AV 427 26.5 22 323 39.1 53.9 148
Vert 2499.328 |AV 50.1 26.5 22 323 46.5 53.9 74
Vert 4924.000 |AV 40.9 30.5 38 314 43.8 53.9 10.1
Vert 4998.853 |[AV 35.0 30.6 39 314 38.1 53.9 15.8
Vert 7386.000 |AV 31.0 35.2 4.6 325 383 53.9 15.6
Vert 9848.000 |AV 39.3 38.5 55 33.1 50.2 - -|See 20dBc Data Sheet
Vert 24620.000 |AV 33.6 38.9 -1.7 30.9 39.9 53.9 14.0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Temperature/ Humidity
Engineer

Mode

20dBc Data Sheet

Radiated Spurious Emission
20dBc Data Sheet

Head Office EMC Lab. No.3 Semi Anechoic Chamber
31JE0038-HO-01

04/22/2012

22 deg. C/56% RH

Satofumi Matsuyama

11b Tx 2462MHz, 6Mbps, Antenna 0

Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuv/m][dBuVv/m] [dB]
Hori 2462.000 |PK 106.0 26.5 22 324 102.3 - -|Carrier
Hori 9848.000 |PK 42.8 38.5 55 33.1 53.7 82.3 28.6
Vert 2462.000 |PK 103.5 26.5 22 324 99.8 - -|Carrier
Vert 9848.000 |PK 42.0 38.5 5.5 33.1 52.9 79.8 26.9

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile

1 +81 596 24 8124
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Radiated Spurious Emission
Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/22/2012 04/24/2012

Temperature/ Humidity 22 deg. C/56% RH

22 deg. C / 48% RH

Engineer Satofumi Matsuyama  Katsunori Okai
(1-10GHz) (Above 10GHz)
Mode 11n-20(MIMO) Tx 2412MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBuv/m]| [dB]
Hori 2390.000 |PK 70.8 28.1 2.2 323 68.8 739 5.1
Hori 2400.000 |PK 90.5 26.4 2.2 324 86.7 - -|See 20dBc Data Sheet
Hori 2499.180 |PK 69.7 26.5 22 323 66.1 73.9 7.8
Hori 4824.000 |PK 40.7 30.4 38 314 435 73.9 30.4
Hori 4998.050 |PK 534 30.6 39 314 56.5 73.9 17.4
Hori 7236.000 |PK 43.0 35.2 4.6 324 50.4 73.9 235
Hori 9648.000 |PK 425 38.1 55 33.0 53.1 73.9 20.8
Hori 24120.000 |PK 45.2 38.6 -1.7 31.0 51.1 73.9 22.8
Hori 2390.000 |AV 53.9 28.1 22 323 519 53.9 2.0
Hori 2400.000 |AV 70.3 26.4 2.2 324 66.5 - -|See 20dBc Data Sheet
Hori 2499.180 |AV 51.8 265 2.2 323 48.2 53.9 5.7
Hori 4824.000 AV 28.7 304 3.8 314 315 53.9 224
Hori 4998.050 [AV 35.1 30.6 39 314 38.2 53.9 15.7
Hori 7236.000 |AV 305 352 4.6 324 379 53.9 16.0
Hori 9648.000 |AV 30.3 38.1 55 33.0 40.9 53.9 13.0
Hori 24120.000 |AV 33.3 38.6 -1.7 31.0 39.2 53.9 14.7
Vert 2390.000 |PK 67.9 28.1 22 323 65.9 73.9 8.0
Vert 2400.000 |PK 89.4 26.4 22 324 85.6 - -|See 20dBc Data Sheet
Vert 2499.267 |PK 67.4 26.5 22 323 63.8 73.9 10.1
Vert 4824.000 |PK 418 304 38 314 446 739 293
Vert 4998.580 |PK 525 30.6 39 314 55.6 739 183
Vert 7236.000 |PK 43.2 35.2 4.6 324 50.6 739 233
Vert 9648.000 |PK 431 381 55 33.0 537 739 20.2
Vert 24120.000 |PK 44.6 38.6 -1.7 31.0 50.5 73.9 234
Vert 2390.000 |AV 50.8 28.1 22 323 48.8 53.9 5.1
Vert 2400.000 |AV 67.0 26.4 22 324 63.2 - -|See 20dBc Data Sheet
Vert 2499.267 |AV 50.1 26.5 22 323 46.5 53.9 74
Vert 4824.000 |AV 28.7 304 38 314 315 53.9 224
Vert 4998.580 [AV 343 30.6 39 314 374 53.9 165
Vert 7236.000 |AV 305 35.2 4.6 324 379 53.9 16.0
Vert 9648.000 |AV 303 38.1 55 33.0 40.9 53.9 13.0
Vert 24120.000 |AV 33.3 38.6 -1.7 31.0 39.2 53.9 14.7

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124



Test report No.

Page
Issued date
FCCID

1 31JE0038-HO-01-A
139 0f 117

: May 22, 2012

: N6C-SXPCEAN

Radiated Spurious Emission
20dBc Data Sheet

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber

Report No. 31JE0038-HO-01

Date 04/22/2012

Temperature/ Humidity 22 deg. C/56% RH

Engineer Satofumi Matsuyama

Mode 11n-20(MIMO) Tx 2412MHz, MCS 8
20dBc Data Sheet
Polarity Frequency | Detector | Reading| Ant Loss Gain Result Limit | Margin Remark

Factor
[MHZ] [dBuv] | [dB/m] | [dB] [dB] |[dBuv/mj[dBuv/m] [dB]

Hori 2412.000 [PK 106.1| 264 22|  324| 1023 - -|carrier
Hori 2400.000 [PK 756| 264 22| 324| 718| 823 105
Vert 2412.000 [PK 1035 264 22| 324 997 - -|carrier
Vert 2400.000 [PK 729| 264 22| 324] 691] 797 10.6

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber

Report No. 31JE0038-HO-01

Date 04/24/2012

Temperature/ Humidity 22 deg. C/48% RH

Engineer Katsunori Okai

(30-1000MHz)
Mode 11n-20(MIMO) Tx 2437MHz, MCS 8
Polarity | Frequency | Detector | Reading [ Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuv/m]|[dBuv/m]| [dB]

Hori 33.251 |QP 34.8 17.4 7.2 32.2 27.2 40.0 128

Hori 71.996 |QP 411 6.6 78| 322 233 40.0 16.7

Hori 85.906 |QP 47.6 7.6 80 322 31.0 40.0 9.0

Hori 100.233 [QP 55.9 10.1 8.1 323 418 435 17

Hori 133.222 |QP 415 13.9 85| 323 31.6 435 119

Hori 143.186 |QP 47.9 14.6 8.6 323 38.8 435 4.7

Hori 166.535 |QP 475 15.6 8.9 32.2 39.8 435 3.7

Hori 171.816 |QP 40.9 15.9 8.9 32.2 335 435 10.0

Hori 232.333 |QP 33.8 17.2 94 322 28.2 46.0 178

Hori 335.998 |QP 413 15.6 10.2 32.1 35.0 46.0 11.0

Hori 432.008 |QP 37.1 17.9 10.9 32.0 33.9 46.0 121

Hori 528.007 |QP 36.4| 186 115 320 345 46.0 115

Hori 624.005 |QP 439 19.7 120 320 43.6 46.0 2.4

Hori 718.401 |QP 32.1 20.8 12.6 31.9 33.6 46.0 124

Hori 815.998 |QP 35.8 22.1 13.1 31.4 39.6 46.0 6.4

Hori 912.000 |QP 30.7 225 135| 309 35.8 46.0 102

Vert 33.250 |QP 474 174 7.2 32.2 39.8 40.0 0.2

Vert 48.000 |QP 40.7 11.8 74| 322 27.7 40.0 123

Vert 71.588 |QP 37.7 6.6 78| 322 19.9 400| 201

Vert 85.912 |QP 48.3 7.6 80| 322 317 40.0 8.3

Vert 100.230 |QP 51.2 10.1 8.1 32.3 37.1 435 6.4

Vert 143.182 [QP 423 145 86 323 33.1 435 10.4

Vert 166.536 |QP 422 15.6 8.9 322 345 435 9.0

Vert 232.605 |QP 28.1 17.2 95| 322 22,6 460 234

Vert 336.002 |QP 33.0 15.6 102 32.1 26.7 46.0 193

Vert 431.993 |QP 35.3 17.9 10.9 32.0 32.1 46.0 13.9

Vert 528.007 |QP 34.7 18.6 115 320 32.8 46.0 13.2

Vert 624.005 |QP 37.2 19.7 120| 320 36.9 46.0 9.1

Vert 718.402 |QP 324| 208 126 31.9 33.9 46.0 121

Vert 816.006 |QP 29.2 221 13.1 314 33.0 46.0 13.0

Vert 912.002 |QP 25.9 225 135] 309 31.0 46.0 15.0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Temperature/ Humidity

Radiated Spurious Emission

Head Office EMC Lab. No.3 Semi Anechoic Chamber
31JE0038-HO-01

04/22/2012 04/24/2012

22 deg. C/56% RH 22 deg. C/48% RH

Engineer Satofumi Matsuyama  Katsunori Okai
(1-10GHz) (Above 10GHz)
Mode 11n-20(MIMO) Tx 2437MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuVv] | [dB/m] | [dB] [dB] | [dBuV/m]]| [dBuV/m]| [dB]
Hori 2499.211 |PK 69.7 26.5 22 323 66.1 73.9 7.8
Hori 4874.000 |PK 432 30.5 3.8 314 46.1 73.9 27.8
Hori 4998.717 |PK 52.2 30.6 3.9 314 55.3 73.9 18.6
Hori 7311.000 |PK 429 35.2 4.6 325 50.2 73.9 23.7
Hori 9748.000 |PK 484 383 55 33.0 59.2 739 147
Hori 24370.000 [PK 44.8 38.8 -1.7 30.9 51.0 73.9 229
Hori 2499.211 |AV 51.7 26.5 22 323 48.1 53.9 58
Hori 4874.000 [AV 30.0 305 38 314 329 53.9 21.0
Hori 4998.717 |AV 343 30.6 3.9 314 374 53.9 16.5
Hori 7311.000 |AV 30.5 35.2 4.6 325 37.8 53.9 16.1
Hori 9748.000 |AV 36.1 38.3 55 33.0 46.9 53.9 7.0
Hori 24370.000 |AV 33.1 38.8 -1.7 30.9 39.3 53.9 14.6
Vert 2499.300 |PK 67.8 26.5 22 323 64.2 73.9 9.7
Vert 4874.000 |PK 427 305 3.8 314 45.6 739 283
Vert 4998.800 |PK 51.9 30.6 39 314 55.0 739 189
Vert 7311.000 |PK 432 35.2 4.6 325 50.5 73.9 234
Vert 9748.000 |PK 46.6 383 55 33.0 574 739 165
Vert 24370.000 |PK 44.3 38.8 -1.7 30.9 50.5 73.9 234
Vert 2499.300 |AV 50.7 26.5 22 323 471 53.9 6.8
Vert 4874.000 |AV 30.0 30.5 38 314 329 53.9 21.0
Vert 4998.800 |AV 339 30.6 3.9 314 37.0 53.9 16.9
Vert 7311.000 |AV 305 35.2 4.6 325 37.8 53.9 16.1
Vert 9748.000 |AV 339 383 55 33.0 447 53.9 9.2
Vert 24370.000 |AV 33.1 38.8 -1.7 30.9 39.3 53.9 14.6

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

10GHz-26.5GHz

Distance factor:

26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Test place
Report No.

Date

Temperature/ Humidity

Radiated Spurious Emission

Head Office EMC Lab. No.3 and 4 Semi Anechoic Chamber
31JE0038-HO-01
03/28/2012
24 deg. C/39% RH

04/22/2012
22 deg. C/56% RH

04/24/2012
22 deg. C/48% RH

Engineer Hiroshi Kukita Satofumi Matsuyama  Katsunori Okai
(1-10GHz) (1-10GHz) (Above 10GHz)
Mode 11n-20(MIMO) Tx 2462MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]{[dBuVv/m]| [dB]
Hori 2483.500 |PK 66.8 28.5 22 32.2 65.3 73.9 8.6
Hori 2499.233 |PK 69.9 26.5 22 32.3 66.3 73.9 7.6
Hori 4924.000 |PK 41.6 305 3.8 314 445 739 29.4 INS
Hori 4998.467 (PK 52.9 30.6 3.9 31.4 56.0 73.9 17.9
Hori 7386.000 [PK 42.7 35.2 4.6 32.5 50.0 73.9 23.9 INS
Hori 9848.000 |PK 43.1 385 55 331 54.0 73.9 19.9 INS
Hori 24620.000 |PK 45.9 38.9 -1.7 30.9 52.2 73.9 21.7
Hori 2483.500 [AV 52.8 28.5 22 32.2 51.3 53.9 2.6
Hori 2499.233 |[AV 52.0 265 2.2 323 48.4 53.9 55
Hori 4924.000 AV 28.7 30.5 3.8 31.4 31.6 53.9 22.3 NS
Hori 4998.467 [AV 34.6 30.6 3.9 31.4 37.7 53.9 16.2
Hori 7386.000 |[AV 305 352 4.6 325 378 53.9 16.1 INS
Hori 9848.000 [AV 30.3 38.5 55 33.1 41.2 53.9 12.7 INS
Hori 24620.000 |AV 33.7 38.9 -1.7 30.9 40.0 53.9 13.9
Vert 2483.500 [PK 67.8 28.5 2.2 32.2 66.3 73.9 7.6
Vert 2498.480 |PK 68.2 26.5 22 32.3 64.6 73.9 9.3
Vert 4924.000 (PK 40.8 30.5 3.8 31.4 43.7 73.9 30.2 NS
Vert 4998.853 |PK 51.4 30.6 3.9 314 54.5 73.9 19.4
Vert 7386.000 [PK 43.0 35.2 4.6 32.5 50.3 73.9 23.6 NS
Vert 9848.000 [PK 42.9 38.5 55 33.1 53.8 73.9 20.1 NS
Vert 24620.000 |PK 45.2 38.9 -1.7 30.9 51.5 73.9 22.4
Vert 2483.500 [AV 53.4 28.5 22 32.2 51.9 53.9 2.0
Vert 2498.480 [AV 52.4 26.5 22 32.3 48.8 53.9 5.1
Vert 4924.000 |AV 28.7 30.5 3.8 314 31.6 53.9 22.3 NS
Vert 4998.853 AV 335 30.6 3.9 31.4 36.6 53.9 17.3
Vert 7386.000 [AV 30.5 35.2 4.6 32.5 37.8 53.9 16.1 INS
Vert 9848.000 |AV 30.3 38.5 55 33.1 412 53.9 12.7 NS
Vert 24620.000 |AV 33.7 38.9 -1.7 30.9 40.0 53.9 13.9

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*QOther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile
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Test place
Report No.

Date

Temperature/ Humidity

Radiated Spurious Emission

Head Office EMC Lab. No.3 Semi Anechoic Chamber
31JE0038-HO-01
04/24/2012
22 deg. C/48% RH

Engineer Katsunori Okai
(Above 1GHz)
Mode 11n-40(MIMO) Tx 2422MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBuVv/m]| [dB]
Hori 2390.000 |PK 716 28.1 2.2 323 69.6 739 43
Hori 2400.000 |PK 82.1 26.4 2.2 324 783 - -|See 20dBc Data Sheet
Hori 2492.250 |PK 70.4 26.5 22 323 66.8 73.9 7.1
Hori 4844.000 |PK 40.1 304 38 314 429 73.9 31.0
Hori 4998.920 |PK 543 30.6 39 314 574 739 165
Hori 7266.000 |PK 411 352 4.6 325 48.4 739 255
Hori 9688.000 |PK 421 38.2 55 33.0 52.8 739 211
Hori 24220.000 |PK 445 38.7 -1.7 31.0 50.5 73.9 234
Hori 2390.000 |AV 54.2 28.1 22 323 52.2 53.9 17
Hori 2400.000 |AV 61.4 26.4 2.2 324 57.6 - -|See 20dBc Data Sheet
Hori 2492.250 |AV 52.1 265 2.2 323 485 53.9 54
Hori 4844.000 AV 28.8 304 3.8 314 316 53.9 223
Hori 4998.920 AV 346 30.6 39 314 377 53.9 16.2
Hori 7266.000 |AV 30.1 35.2 4.6 325 374 53.9 16.5
Hori 9688.000 |AV 29.9 38.2 55 33.0 40.6 53.9 133
Hori 24220.000 |AV 33.2 38.7 -1.7 31.0 39.2 53.9 147
Vert 2390.000 |PK 67.4 28.1 22 323 65.4 739 85
Vert 2400.000 |PK 82.9 26.4 22 324 79.1 - -|See 20dBc Data Sheet
Vert 2498.570 |PK 66.2 26.5 22 323 62.6 739 113
Vert 4844.000 |PK 404 304 3.8 314 432 739 30.7
Vert 4998.980 |PK 53.3 30.6 39 314 56.4 739 175
Vert 7266.000 |PK 40.6 35.2 4.6 325 479 73.9 26.0
Vert 9688.000 |PK 427 382 55 33.0 534 739 205
Vert 24220.000 |PK 44.9 38.7 -1.7 31.0 50.9 73.9 23.0
Vert 2390.000 |AV 50.2 28.1 22 323 48.2 53.9 5.7
Vert 2400.000 |AV 61.1 26.4 22 324 57.3 - -|See 20dBc Data Sheet
Vert 2498.570 |AV 48.4 26.5 22 323 448 53.9 9.1
Vert 4844.000 |AV 28.6 30.4 38 314 314 53.9 225
Vert 4998.980 [AV 337 30.6 39 314 36.8 53.9 171
Vert 7266.000 |AV 30.1 35.2 4.6 325 374 53.9 165
Vert 9688.000 |AV 30.0 38.2 55 33.0 40.7 53.9 132
Vert 24220.000 |AV 33.2 38.7 -1.7 31.0 39.2 53.9 14.7

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

20dBc Data Sheet

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Polarity | Frequency | Detector | Reading| Ant Loss Gain Result Limit | Margin Remark
Factor
[MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m][dBuVv/m] [dB]
Hori 2422.000 |PK 99.5 26.4 2.2 324 95.7 - -|Carrier
Hori 2400.000 |PK 67.7 26.4 22 324 63.9 75.7 11.8
Vert 2422.000 |PK 99.0 26.4 22 324 95.2 - -|Carrier
Vert 2400.000 |PK 68.0 26.4 2.2 324 64.2 75.2 11.0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Head Office EMC Lab. No.3 Semi Anechoic Chamber

Report No. 31JE0038-HO-01

Date 04/24/2012

Temperature/ Humidity 22 deg. C/48% RH

Engineer Katsunori Okai

(Above 1GHz)
Mode 11n-40(MIMO) Tx 2437MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] | [dB] |[dBuv/m]|[dBuv/m]| [dB]

Hori 2488.920 |PK 713 26.5 2.2 32.3 67.7 73.9 6.2

Hori 4874.000 |PK 40.9 30.5 3.8 31.4 43.8 73.9 30.1

Hori 4998.580 |PK 56.4 30.6 3.9 314 59.5 73.9 14.4

Hori 7311.000 |PK 43.1 35.2 4.6 325 50.4 73.9 235

Hori 9748.000 |PK 476| 383 55| 330 58.4 739| 155

Hori 24370.000 |PK 440| 388 17| 309 50.2 739| 237

Hori 2488.920 [AV 531| 265 22| 323 495 53.9 44

Hori 4874.000 [AV 301| 305 38| 314 33.0 539| 209

Hori 4998.580 [AV 362 306 39| 314 39.3 539| 146

Hori 7311.000 |AV 317 35.2 4.6 325 39.0 53.9 14.9

Hori 9748.000 |AV 34.0 38.3 55 33.0 44.8 53.9 9.1

Hori 24370.000 |AV 329 38.8 -1.7 30.9 39.1 53.9 14.8

Vert 2488.050 |PK 68.0 26.5 2.2 32.3 64.4 73.9 95

Vert 4874.000 |PK 40.2 30.5 3.8 31.4 43.1 73.9 30.8

Vert 4998.250 |PK 548| 306 39| 314 57.9 739| 160

Vert 7311.000 |PK 413| 352 46| 325 48.6 739| 253

Vert 9748.000 |PK 408| 383 55| 330 516 739| 223

Vert 24370.000 |PK 44.4 38.8 -1.7 30.9 50.6 739 233

Vert 2488.050 |AV 52.0 26.5 2.2 32.3 48.4 53.9 55

Vert 4874.000 |AV 284 30.5 3.8 31.4 313 53.9 22.6

Vert 4998.250 |AV 34.5 30.6 3.9 31.4 37.6 53.9 16.3

Vert 7311.000 |AV 30.1 35.2 4.6 325 374 53.9 16.5

Vert 9748.000 |AV 32.8 38.3 55 33.0 43.6 53.9 10.3

Vert 24370.000 |AV 329| 388 17| 309 39.1 539| 148

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber

Report No. 31JE0038-HO-01

Date 04/24/2012

Temperature/ Humidity 22 deg. C/48% RH

Engineer Katsunori Okai

(Above 1GHz)
Mode 11n-40(MIMO) Tx 2452MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] | [dB] |[dBuv/m]|[dBuv/m]| [dB]

Hori 2483.500 |PK 72.2 26.5 2.2 32.3 68.6 73.9 5.3

Hori 2489.500 |PK 70.6 26.5 2.2 32.3 67.0 73.9 6.9

Hori 4904.000 |PK 40.5 30.5 3.8 314 43.4 73.9 30.5

Hori 4998.580 |PK 54.8 30.6 3.9 31.4 57.9 73.9 16.0

Hori 7356.000 |PK 421| 352 46| 325 49.4 739| 245

Hori 9808.000 |PK 410| 384 55| 330 51.9 739 220

Hori 24520.000 |PK 464| 389 17| 309 52.7 739 212

Hori 2483.500 [AV 555| 265 22| 323 51.9 53.9 2.0

Hori 2489.500 |AV 530| 265 22| 323 49.4 53.9 45

Hori 4904.000 |AV 28.5 30.5 3.8 31.4 314 53.9 225

Hori 4998.580 |AV 34.3 30.6 3.9 31.4 374 53.9 16.5

Hori 7356.000 |AV 30.2 35.2 4.6 325 375 53.9 16.4

Hori 9808.000 |AV 30.2 384 55 33.0 41.1 53.9 12.8

Hori 24520.000 |AV 332| 389 17| 309 395 539| 144

Vert 2483.500 [PK 699 265 22| 323 66.3 739 76

Vert 2489.500 |PK 69.2| 265 22| 323 65.6 739 8.3

Vert 4904.000 |PK 40.1| 305 38| 314 43.0 739| 309

Vert 4998.830 |PK 533| 306 39| 314 56.4 739| 175

Vert 7356.000 |PK 42.4 35.2 4.6 325 49.7 73.9 24.2

Vert 9808.000 |PK 41.2 38.4 55 33.0 52.1 73.9 21.8

Vert 24520.000 |PK 46.2 38.9 -1.7 30.9 52.5 73.9 21.4

Vert 2483.500 |AV 52.9 26.5 2.2 32.3 49.3 53.9 4.6

Vert 2489.500 |AV 52.3 26.5 2.2 32.3 48.7 53.9 5.2

Vert 4904.000 [AV 285| 305 38| 314 314 539| 225

Vert 4998.830 [AV 336| 306 39| 314 36.7 539 172

Vert 7356.000 |AV 302| 352 46| 325 375 539| 164

Vert 9808.000 AV 302| 384 55| 330 411 539| 128

Vert 24520.000 |AV 33.2 38.9 -1.7 30.9 39.5 53.9 14.4

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission
Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/26/2012 04/26/2012
Temperature/ Humidity 23deg. C/57%RH 23 deg. C/57% RH
Engineer Takumi Shimada Katsunori Okai
(1-10GHz) (Above 10GHz)
Mode 11n-20(MIMO) Tx 5745MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] | [dB] |[dBuVv/m]|[dBuv/m]| [dB]
Hori 5724.375 |PK 725 315 35 315 76.0 - -|See 20dBc Data Sheet
Hori 5725.000 [PK 73.7 315 35 315 77.2 - -|See 20dBc Data Sheet
Hori 11490.000 [PK 48.9 37.8 20 33.1 51.6 73.9 22.3
Hori 17235.000 [PK 484| 421 05 32.3 57.7 73.9 16.2
Hori 5724.375 |AV 58.2 315 35 315 61.7 - -|See 20dBc Data Sheet
Hori 5725.000 |AV 59.2 315 35 315 62.7 - -|See 20dBc Data Sheet
Hori 11490.000 |AV 33.9 37.8 20 33.1 36.6 53.9 173
Hori 17235.000 |AV 349| 421 05 32.3 442 53.9 9.7
Vert 5724.375 [PK 68.4 315 35 315 71.9 - -|See 20dBc Data Sheet
Vert 5725.000 [PK 70.1 315 35 315 73.6 - -|See 20dBc Data Sheet
Vert 11490.000 [PK 52.9 37.8 20 33.1 55.6 73.9 183
Vert 17235.000 [PK 46.0| 421 05 32.3 55.3 73.9 18.6
Vert 5724.375 [AV 55.0 315 35 315 58.5 - -|See 20dBc Data Sheet
Vert 5725.000 |AV 55.7 315 35 315 59.2 - -|See 20dBc Data Sheet
Vert 11490.000 |AV 38.4 37.8 20 33.1 411 53.9 128
Vert 17235.000 |AV 329| 421 05 32.3 422 53.9 117

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

20dBc Data Sheet

Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m][dBuV/m] [dB]
Hori 5745.000 |PK 101.5 316 35 315 105.1 - -|Carrier
Hori 5724.375 |PK 62.8 315 35 315 66.3 85.1 18.8
Hori 5725.000 [PK 63.2 315 35 315 66.7 85.1 18.4
Vert 5745.000 |PK 98.4 31.6 35 315 102.0 - -|Carrier
Vert 5724.375 |PK 59.2 315 35 315 62.7 82.0 19.3
Vert 5725.000 [PK 59.7 31.5 3.5 31.5 63.2 82.0 18.8

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber

Report No. 31JE0038-HO-01

Date 04/26/2012 04/26/2012

Temperature/ Humidity 23deg. C/57%RH 23 deg. C/57% RH

Engineer Takumi Shimada Katsunori Okai

(1-10GHz) (Above 10GHz)

Mode 11n-20(MIMO) Tx 5785MHz, MCS 8

Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHZ] [dBuv] | [dB/m] | [dB] | [dB] |[dBuv/m]|[dBuv/m]| [dB]

Hori 5290.083 [PK 598| 309 34| 314 62.7 739 113
Hori 11570.000 |PK 48.8 37.8 -2.0 331 51.5 73.9 224
Hori 17355.000 |PK 47.8 42.9 -0.4 324 57.9 73.9 16.0
Hori 5290.083 |AV 472 309 34| 314 50.1 53.9 38
Hori 11570.000 AV 343| 378 20| 331 37.0 539 169
Hori 17355.000 |AV 355 42.9 -0.4 324 45.6 53.9 8.3
Vert 5298.657 [PK 567 309 34| 314 59.6 739 143
Vert 11570.000 |PK 52.6 37.8 -2.0 331 55.3 73.9 18.6
Vert 17355.000 |PK 459 42.9 -0.4 324 56.0 73.9 17.9
Vert 5298.657 |AV 44.4 30.9 34 314 47.3 53.9 6.6
Vert 11570.000 |AV 38.3 37.8 -2.0 33.1 41.0 53.9 12.9
Vert 17355.000 |AV 33.8 42.9 -0.4 324 43.9 53.9 10.0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20l0g(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/26/2012 04/26/2012
Temperature/ Humidity 23deg. C/57%RH 23 deg. C/57% RH
Engineer Takumi Shimada Katsunori Okai
(1-10GHz) (Above 10GHz)
Mode 11n-20(MIMO) Tx 5825MHz, MCS 8
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHZ] [dBuv] | [dB/m] | [dB] | [dB] |[dBuv/m]|[dBuv/m]| [dB]
Hori 5367.373 [PK 60.4| 310 34| 314 63.4 739 105
Hori 5850.000 |PK 69.1| 317 36| 315 72.9 - -|see 20dBc Data Sheet
Hori 11650.000 |PK 49.5 37.7 -1.9 33.1 52.2 73.9 21.7
Hori 17475.000 |PK 46.5 43.6 -0.3 324 57.4 73.9 16.5
Hori 5367.373 |AV 478 310 34| 314 50.8 53.9 31
Hori 5850.000 |AV 49.9 31.7 3.6 315 53.7 - -|See 20dBc Data Sheet
Hori 11650.000 AV 34| 377 19| 331 38.1 539| 158
Hori 17475.000 |AV 337| 436 03| 324 44.6 53.9 93
Vert 5334.656 |PK 56.5 30.9 34 314 59.4 73.9 145
Vert 5850.000 |PK 64.6 31.7 3.6 315 68.4 - -|See 20dBc Data Sheet
Vert 11650.000 |PK 53.2 37.7 -1.9 331 55.9 73.9 18.0
Vert 17475.000 |PK 454 43.6 -0.3 324 56.3 73.9 17.6
Vert 5334.656 |AV 45.1 30.9 34 314 48.0 53.9 5.9
Vert 5850.000 |AV 465| 317 36| 315 50.3 - -|see 20dBc Data Sheet
Vert 11650.000 |AV 38.8 37.7 -1.9 33.1 415 53.9 12.4
Vert 17475.000 |AV 32.5 43.6 -0.3 32.4 43.4 53.9 10.5

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Qther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Distance factor:

10GHz-26.5GHz  20l0g(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

20dBc Data Sheet
Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor

[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m][dBuV/m] [dB]
Hori 5825.000 |PK 100.0 317 3.6 315 1038 - -|Carrier
Hori 5850.000 |PK 55.1 317 3.6 315 58.9 83.8 249
Vert 5825.000 |PK 96.0 317 3.6 315 99.8 - -|Carrier
Vert 5850.000 |PK 52.4 31.7 3.6 315 56.2 79.8 23.6

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission
Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber
Report No. 31JE0038-HO-01
Date 04/26/2012
Temperature/ Humidity 23deg. C/57%RH
Engineer Katsunori Okai
Mode 11n-40(MIMO) Tx 5755MHz, MCS 8
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuv/m]|[dBuv/m]| [dB]
Hori 5370.803 |PK 57.5 31.0 3.4 31.4 60.5 73.9 13.4
Hori 5725.000 |PK 74.7 315 35 315 78.2 - -|see 20dBc Data Sheet
Hori 11510.000 |PK 46.2 37.8 -2.0 33.1 48.9 73.9 25.0
Hori 17265.000 |PK 44.3 42.3 -0.5 32.3 53.8 73.9 20.1
Hori 5370.803 [AV 44.3 31.0 3.4 31.4 47.3 53.9 6.6
Hori 5725.000 |AV 58.7 315 35 315 62.2 - -|See 20dBc Data Sheet
Hori 11510.000 |AV 31.7 37.8 -2.0 33.1 34.4 53.9 19.5
Hori 17265.000 |AV 31.5 42.3 -0.5 32.3 41.0 53.9 12.9
Vert 5353.702 |PK 55.5 31.0 3.4 31.4 58.5 73.9 15.4
Vert 5725.000 |PK 69.7 315 35 315 73.2 - -|see 20dBc Data Sheet
Vert 11510.000 |PK 48.6 37.8 2.0 33.1 51.3 73.9 226
Vert 17265.000 |PK 437 423 0.5 32.3 53.2 73.9 20.7
Vert 5353.702 |AV 432 31.0 3.4 31.4 46.2 53.9 7.7
Vert 5725.000 |AV 52.9 315 35 315 56.4 - -|See 20dBc Data Sheet
Vert 11510.000 |AV 33.2 37.8 -2.0 33.1 35.9 53.9 18.0
Vert 17265.000 |AV 31.8 42.3 -0.5 32.3 41.3 53.9 12.6

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

20dBc Data Sheet

Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m][dBuV/m] [dB]
Hori 5755.000 |PK 98.2 316 35 315 101.8 - -|Carrier
Hori 5725.000 |PK 64.2 315 35 315 67.7 81.8 14.1
Vert 5755.000 |PK 92.6 316 35 315 96.2 - -|Carrier
Vert 5725.000 |PK 58.1 315 3.5 315 61.6 76.2 14.6

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission

Test place Head Office EMC Lab. No0.3 Semi Anechoic Chamber

Report No. 31JE0038-HO-01

Date 04/26/2012

Temperature/ Humidity 23deg. C/57%RH

Engineer Katsunori Okai

Mode 11n-40(MIMO) Tx 5795MHz, MCS 8

Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain Result Limit Margin Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m]|[dBuVv/m]| [dB]

Hori 5370.803 |PK 57.2 31.0 3.4 314 60.2 739 13.7

Hori 5850.000 |PK 59.8 317 3.6 315 63.6 - -|See 20dBc Data Sheet

Hori 11590.000 [PK 442 37.8 -1.9 331 47.0 73.9 26.9

Hori 17385.000 [PK 43.7 43.0 -04 324 53.9 73.9 20.0

Hori 5370.803 |AV 445 31.0 34 314 475 53.9 6.4

Hori 5850.000 |AV 40.9 317 3.6 315 447 - -|See 20dBc Data Sheet

Hori 11590.000 [AV 315 37.8 -1.9 331 343 53.9 19.6

Hori 17385.000 [AV 31.8 43.0 -0.4 324 42.0 53.9 11.9

Vert 5362.292 |PK 56.2 31.0 34 314 59.2 73.9 14.7

Vert 5850.000 |PK 575 317 3.6 315 61.3 - -|See 20dBc Data Sheet

Vert 11590.000 [PK 48.6 37.8 -1.9 331 514 73.9 225

Vert 17385.000 [PK 43.1 43.0 -0.4 324 53.3 73.9 20.6

Vert 5362.292 |AV 43.6 31.0 34 314 46.6 53.9 7.3

Vert 5850.000 |AV 376 31.7 3.6 315 414 - -|See 20dBc Data Sheet

Vert 11590.000 [AV 333 37.8 -1.9 331 36.1 53.9 17.8

Vert 17385.000 AV 31.5 43.0 -0.4 32.4 41.7 53.9 12.2

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB

20dBc Data Sheet

Polarity | Frequency | Detector| Reading| Ant Loss Gain Result | Limit | Margin Remark
Factor
[MHz] [dBuV] | [dB/m] | [dB] [dB] |[dBuV/m][dBuV/m] [dB]
Hori 5795.000 |PK 98.0 316 35 315 101.6 - -|Carrier
Hori 5850.000 |PK 475 317 36 315 513 816 303
Vert 5795.000 [PK 93.3 316 35 315 96.9 - -|Carrier
Vert 5850.000 |PK 44.3 317 3.6 315 48.1 76.9 28.8

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Duty Cycle

11b 1Mbps(Long) 11g 6Mbps
Tx on =18.89ms Txon =3.148ms
Tx on+Tx off = 18.9ms Tx on+Tx off =3.17ms
¥ Agilent RL 3 Agilent RL
aMkrz 189 ms aMkrz 317 ms
Ref B dBm Atten 18 dB 1.73 dB Ref 18 dBm Atten 20 dB 2.61 dB
#Pesl #Peak
Log Log " ™ AR R EFV Y TARYYR TP
15 T T TR o Y BT TNR s R e
dB/ dB/
R
LaAv LgAw
s1 82 51 82
Center 2.437 006 GHz Span @ Hz Center 2.437 0@ GHz Span @ Hz
ez BH 1 MHz #UBH 3 MHz Sweep 22 ms (20081 pts) es BN 1 MHz #UBH 3 MHz Sweep 4 ms (2001 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type ¥ Axis finplitude
1R &5 Tine 1,342 ns -77.51 dBn 1R [ Time 432 ps -?8.55 dBn
1o &3 Tine 18.89 ns 4,48 dB 1a 3 Time 3.148 ne 8.95 dB
2R @ Tine 1.342 ne -77.51 dBn 2R €3 Time 432 pe -78.55 dBn
20 @ Tine 18.9 ns 1.73 dB 2u @ Time 3.47 ne 2.61 dB
11n-20 MCS 8 11n-40 MCS 8
Txon=1.491ms Tx on = 745.6us
Txon+Tx off = 1.514ms Tx on+Tx off = 764.8us
Agilent RL - Agllent RL
a Mkr2  1.514 ms a Mkr2  764.8 ps
Ref 18 dBm Atten 20 dB -5.78 dB Ref 16 dBm Atten 26 dB -3.07 dB
Peak \ | | | | \ \ \ \ | | ek
Log
16
dB/
I
2R
Lafw LgAw W
51 82 5182
Center 2.437 086 GHz Span @ Hz Center 2.437 808 GHz Span @ Hz
¢s5 BH 1 MHz #UBH 3 MHz Sweep 2.267 ms (2081 prs) es BH 1 MHz #VBH 3 MHz Sweep 1.867 ms (2001 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type o Axie finplitude
1R @ Tine 434.1 pe -68.22 dBn 1R 3) Time 169.6 ps -69.64 dBn
Lo @ Tine 1,491 ne -1.58 B 1o 3) Time 745.6 us -B.85 dB
2R @ Tine 434.1 ps -§8.22 dBn 2R @) Time 169.6 ps -69.54 dEn
20 (3> Tine 1.514 ns -5.78 dB 20 3) Time PBAE ps -3.87 dB

UL Japan,
Head Offic
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1 +81 596 24 8116
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Duty Cycle

11a 6Mbps

Tx on =3.163ms
Tx on+Tx off =3.179ms

% Agilent R T
aMkrz2 3179 ms
Ref 117 dBpY #ftten 20 dB 2.65 dB
#Peak
Log
18
dB/
2
Lafiw
51 32
Center 5.785 080 GHz Span @ Hz
o3 BH 1 MHz #YBH 3 MHz Sweep 5.04 ms (1201 pis)
Marker  Trace Type W fixis finplitude
1R @) Time 735 ps 36.66 dBpU
1a @) Tima 3.163 e 1.51 dB
2R @) Tima 735 pe 36.66 dBpU
28 @ Tima 3.179 ns 2.55 dB
11n-20 MCS 8 11n-40 MCS 8
Txon=1.492ms Tx on = 740.8us
Tx on+Tx off = 1.51ms Tx on+Tx off = 760.8us
¥ Agilent R T = Agilent RL
a Mkr2  1.51 ms a Mkrz  760.8 ps
Ref 117 dBpY #Atten 28 dB 0.12 dB Ref 117 dBpY Atten 20 dB -0.10 4B
#Peak #Peak
Log Log
18 18
dB/ huk Al XV PO VTR T Y SRR N ST IR VS RUTIY (8 STTTY [ dB/ H ” ) 4 h '
uﬁ ui
p ' i
LyRv ;'E LgAv
51 82 $1 52
Center 5.785 900 GHz Span @ Hz Center 5.755 869 GHz Span B Hz
es B 1 MHz #YBH 3 MHz Swegep 2 ms (1201 pts) Res BH 1 MHz #JBH 3 MHz Sweep 958 ps (1201 pts)
Marker  Trace Type i Axis fmplitude Marker  Trace Type W Axis fmplitude
1R @ Tima 343.3 e 36.88 dBuU iR 3y Time a2 e 34.75 Bl
1a @ Tima 1.492 s 8.86 dB 1a 3 Tima 748.8 ps 2.01 dB
2R @) Tine 343.3 ps 36.88 dBpU 2R (35 Tine 92 e 34.75 dByU
20 ) Tina 1.51 ne 8.12 db EN 3 Time P60.8 s 5.8 de

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124



Test report No.

Page
Issued date
FCCID

1 31JE0038-HO-01-A
153 0f 117

: May 22, 2012

: N6C-SXPCEAN

Conducted Spurious Emission

11b, 1Mbps(Long), Antenna 0, Tx 2412MHz

9kHz-150kHz

150kHz-30MHz

% Agilent RL Agilent RL
Merl 116.17 kHz Mkrl 18,996 MHz
Ref 87 dBpV #ftten 16 dB 28.21 dBpV Ref 97 dBpV #Aitten 10 dB 21.88 dBpV
#Peak #Peak
Log Log
16 16
dB/ dB/
1
LoRw g e WAW‘UM Lafy P ol m‘;f . e " §
Wi el idr ™ > "
51082 5182
Start 980 kHz Stop 150.00 kHz Start 150 kHz Stop 30.900 MHz
#Res BH 260 Hz #VBH 626 Hz Sweep 2.279 5 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type # Axis Anplitude Marker  Trace Type ¥ Axis finplitude
1 @ Freq 118.17 kHz 28.21 dBul 1 Freq 18,996 MHz 21.88 dEpy
30MHz-1GHz 1GHz-5GHz
#- Agilent RL Agilent RL
Mkrl 451.1 MHz Mkr2 4.823 GHz
Ref 187 dBpY #ftten 10 dB 33.13 dBpd Ref 187 dBpY #Aitten 18 dB 35.07 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
] DI
776 i 716 H 2
dBpV ? dBwV I
LgRw ) " 5 r ; LaAw ™ by i
5182 §152)
Start 30.8 MHz Stop 1688 § GHz Start 1,609 GHz Stop 9.660 GHz
#Res BH 100 kHz #WBH 3096 kHz Sweep 92.72 ms (1201 pts) #Res BH 106 kHz #WBH 368 kHz Sweep 382.3 ms (1261 pts)
Markar  Trace Typs ¥ Axis Anplituda Markar  Trace Typs ¥ iz finplitude
1 &)} Freq 4511 MHz 3513 dBul 1 Freq 2,412 BHz 97.61 dEpy
2 ® Freq 4,823 BHz 35.87 dBpY

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile
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Conducted Spurious Emission

11b, IMbps(Long), Antenna 0, Tx 2412MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.658 GHz Mkrl 13.988 GHz
Ref 187 dBpY #ftten 10 dB 47.09 dBpY Ref 167 dBpY #firten 16 dB 33.86 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
1] ]
776 776 .
dBpl ; BV —
LgRy fon — S S et X LagAv ikt e e e
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Axie Amplitue
1 @ Fraq 9.658 GHz 47.89 dBpY 1 @ Frag 13.968 GHz 33.86 dBpY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.279 GHz Mkrl 24.812 GHz
Ref 187 dBpY #Atten 10 dB 33.59 dBpY Ref 167 dBpY #Atten 19 dB 35.59 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
1] ol
776 ) 716 1
EIB’:U 3 T V. " N EIB’:V o —— —
gHv gHv
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type o iz finplitude
1 3 Freq 15.278 GHz 33,59 dBpY 1 @ Freq 24,812 BHz 35,59 dBuy

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11b, 1Mbps(Long), Antenna 0, Tx 2437MHz

9kHz-150kHz

150kHz-30MHz

Mkrl 476.2 MHz

3 Agilent RL 3 Agilent RL
Mkrl 116.17 kHz Mkrl 3.234 MHz
Ref 87 dBpV #ftten 10 dB 20.32 dBpY Ref 97 dBpY #firten 16 dB 26.72 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
L .Jm i M’M'Wh Aty N
LgAw WW W"M L L e m ATig Pl LoF gl TRV N ui P TN Y Ao P -
sl s2 \ | s s1 59
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie Amplituce
1 @ Fraq 118.17 kHz 29,32 dBpY 1 @ Frag 3.234 MHz 28.72 dBuY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL

Mkrz 4.873 GHz

Ref 187 dBpY #Atten 10 dB 29.37 dBpv Ref 187 dBpY #Atten 16 dB 28.67 dBpv
#Peak #Peak 1
Loy Log
10 16
dB/ dB/
o] ol
5 3 H
P 1
LgAw ; ? ) - T Lafv s Mﬂ' > = .J..‘g
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type # i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 476.2 MHz 28,37 dBpY 1 @ Freq 2,437 GHz 96.28 dBpU
2 €3] Freg 4.873 GHz 28.67 dBpU

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11b, 1Mbps(Long), Antenna 0, Tx 2437MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.758 GHz Mkrl 13.704 GHz
Ref 187 dBpY #ftten 10 dB 43.41 dBpY Ref 167 dBpY #firten 16 dB 34.36 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI ]
76.2 6.2 1
dBpl dBpY i -
LoAv fos v LT PN e LaRy bt il Pl -
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Ruie fmplitue
1 @ Fraq 9.758 GHz 43,41 dBpY 1 @ Frag 13.7684 BHz 34,36 dBpY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.167 GHz Mkrl 24.617 GHz
Ref 187 dBpY #Atten 10 dB 32.84 dBpY Ref 167 dBpY #Atten 19 dB 36.58 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
o] ol
5 % ;
Lgl:v %3 Voo Mo, Sihaan L " o] Lgl:\/ P i - B, i
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Ais Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.167 GHz 32,84 dBpY 1 @ Freq 24,817 GHz 36,58 dBuY

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
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Conducted Spurious Emission

11b, 1Mbps(Long), Antenna 0, Tx 2462MHz

9kHz-150kHz 150kHz-30MHz
3 Agilent RL 3 Agilent RL
Mkrl 110.85 kHz Mkrl 8.018 MHz
Ref 87 dBpV #ftten 10 dB 29.65 dBpY Ref 97 dBpY #firten 16 dB 26.75 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
Lofv 5o bl 'VAVV"‘VM i 'wmmv -wnvki“'il‘q LaAw - i <I? i
T i T fport ' Ay I ST PO BTN BEYS
sl s2 \ s1 59
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie Amplituce
1 @ Fraq 118.85 kHz 29,85 dBpY 1 @ Frag 2.818 MHz 28.75 dBpY
30MHz-1GHz 1GHz-5GHz
3 Agilent RL ¥ Agilent RL
Mkrl 547.3 MHz
Ref 187 dBpY #Atten 10 dB 26.07 dBpY Ref 167 dBpY #Atten 19 dB
#Peak #Peak 1
Log Log
1a 18
dB/ dB/
] ol “
5 3 i :
P I 1
Lgfv [— T g’ preoy=sm - LRy | ; el W, i I
51 82 S1 2]
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 547.3 MHz 26,87 dBpY 1 @ Freq 2,462 GHz 95.47 dBuy
2 €3] Freg 4.923 GHz 33.34 dBpU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124
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Facsimile
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Conducted Spurious Emission

11b, 1Mbps(Long), Antenna 0, Tx 2462MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.858 GHz Mkrl 13.200 GHz
Ref 187 dBpY #ftten 10 dB 42.48 dBpY Ref 167 dBpY #firten 16 dB 34.35 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI 1]
75.5 755 1
dEpY 4By
Laf i I - L Lo bt "™ et LW - !
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Axie fmplituce
1 @ Fraq 9.858 GHz 42,48 dBpY 1 @ Frag 13.268 GHz 34,35 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.383 GHz Mkrl  24.608 GHz
Ref 187 dBpY #Atten 10 dB 33.97 dBupY Ref 167 dBpY #Atten 19 dB 36.05 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
1] ol
755 1 75.5 4
dBui ot 4 T Ao, T " iy B " e Apghh- AN e il e
Lghw Lafy
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.283 GHz 33,87 dBpY 1 @ Freq 24,208 GHz 36.85 dBuU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11g, 6Mbps, Antenna 0, Tx 2412MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL
Mkrl 110.85 kHz Mkrl 2,098 MHz
Ref 87 dBpV #ftten 10 dB 15.65 dBpY Ref 97 dBpY #firten 16 dB 17.48 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
5
LoAw | ol Al Lafiv T EXYE YL XREITN WS N ORI s Pt gl i
sl s2 B I s1 59
Start 980 kHz © Stop 158.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Ruie Amplitue
1 @ Fraq 118.85 kHz 15,85 dBpY 1 @ Frag 2,898 MHz 17.48 dBpY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl  450.3 MHz
Ref 187 dBpY #Atten 10 dB 28.59 dBpY Ref 167 dBpY #Atten 19 dB
#Peak #Peak
Log Log
1a 18
dB/ dB/
Dl ol H
i) 3 i —
v L 1 [
Lgfw - — 2 — " Lgfy yo ——" e T = . %
51 82 S1 2]
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type ¥ i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 450.3 MHz 28,59 dBpY 1 @ Freq 2,412 GHz 9411 dBpY
2 €3] Freg 3.215 GHz 33.55 dBpU
3 @ Freq 4828 BHz 28,60 dBQY

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11g, 6Mbps, Antenna 0, Tx 2412MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkr2 7.258 GHz
Ref 187 dBpY #ftten 10 dB 33.60 dBpy Ref 167 dBpY #firten 16 dB
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI ]
741 2 § 741 A
dBpl < i dBuY T o
LoRv fa . ovicphting’ du PRRR TS P LaPw " i P . e
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Axie fmplitue
1 @ Fraq 9.654 GHz 39,47 dBpY 1 @ Frag 13.768 GHz 3412 dBY
2 €} Freq 7.258 GHz 33.68 dBpU
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.525 GHz Mkrl  24.733 GHz
Ref 187 dBpY #Atten 10 dB 33.70 dBpY Ref 167 dBpY #Atten 19 dB 36.42 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
u] ol
741 Y 741 L
dBpY dBpY m b o
Iy s PO b rrld s s o " » LaRy ¥ R s e S I —
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.525 GHz 33,70 dBpY 1 @ Freq 24,738 BHz 36.42 dBpU

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116

1 +81 596 24 8124
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Conducted Spurious Emission

11g, 6Mbps, Antenna 0, Tx 2437MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL

Mkrl 110.85 kHz Mkrl 150 kHz
Ref 97 dBpY #fitten 20 dB 29.82 dBpY Ref 167 dBpY #fitten 26 dB 28.31 dBpY
#Peak #Peak
Log Log
18 16
dB/ dB/
LgAw TR Loy Fi FFR TSR PPN RSPV N .
132 SR Ol st 52

Start 9.0 kHz

Stop 156.09 kHz

Start 156 kHz

Stop 38.908 MHz

#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Ruie Anplitue
1 @ Fraq 118.85 kHz 29.82 dBpY 1 » Frag 158 kHz 28.31 dBpY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl 3735 MHz Mkre 4.681 GHz
Ref 117 dBpY #Atten 20 dB 36.16 dBpv Ref 117 dBpY #Atten 20 dB 37.27 dBpv
#Peak #Peak
Log Log
10 16
dB/ dB/
o ] |
) 2 i
4 1 P F
LgFy ; oy e — 7 LRy e ; _n-""'J T 2
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 3735 MHz 36,16 dBpY 1 @ Freq 2,437 GHz 95.99 dBuy
2 €3] Freg 4.881 GHz 37.27 dBuU

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission

11g, 6Mbps, Antenna 0, Tx 2437MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.758 GHz Mkrl 14.896 GHz
Ref 117 dBpY #ftten 20 dB 42.01 dBpY Ref 117 dBpY #firten 26 dB 43.79 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI ]
76.0 . 75.0 .
dBpY — dBuY
LgAw i it M NPIPETY YOI -,,.R LaRy L . TN P s e
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Axie Amplituce
1 @ Fraq 9.758 GHz 42,81 dBpY 1 @ Frag 14,895 GHz 43.79 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.325 GHz Mkrl 24.779 GHz
Ref 117 dBpY #Atten 20 dB 43.12 dBpY Ref 117 dBpY #Atten 20 dB 46.55 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
o] ol
76.8 N 760 L
dEpl S R _— i TN B 4By P e S L
Lghw Lafy
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.325 GHz 43,12 dBpY 1 @ Freq 24,779 GHz 4B.5E dBul

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11g, 6Mbps, Antenna 0, Tx 2462MHz

9kHz-150kHz 150kHz-30MHz
3 Agilent RL 3 Agilent RL
Mkrl 116.85 kHz Mkrl 156 kHz
Ref 97 dBpY #ftten 20 dB 26.64 dBpY Ref 167 dBpY #firten 26 dB 28.06 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
Lohy Ao e LaRy Pt PR ) bl R b Ikt N F
!MMWM@ , T Wi :
Sl s2 S1 52
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Ruie Amplitue
1 @ Fraq 118.85 kHz 28,64 dBpY 1 @ Frag 158 kHz 28,85 dBpY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl  386.5 MHz Mkre 4.924 GHz
Ref 117 dBpY #Atten 20 dB 35.95 dBpv Ref 117 dBpY #Atten 20 dB 35.61 dBpY
#Peak #Peak
Log Log
i 10 5
dB/ dB/
u] ol
i 4 H
b T b 2
LgAw " % T ; " e Lafy e e .“Jl““ T Frd
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W Ais Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 386.5 MHz 35,95 dBpY 1 @ Freq 2,462 GHz 94,56 dBpY
2 €3] Freg 4.924 GHz 3561 dBpU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

o+
L+

81 596 24 8116
81 596 24 8124



Test report No. : 31JE0038-HO-01-A

Page 164 of 117
Issued date : May 22, 2012
FCCID : N6C-SXPCEAN

Conducted Spurious Emission

11g, 6Mbps, Antenna 0, Tx 2462MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.848 GHz Mkrl 13679 GHz
Ref 117 dBpY #ftten 20 dB 38.56 dBpy Ref 117 dBpY #firten 26 dB 44.70 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI DI
746 746 1
dBpY 1 dBpl
LyAv [ — M e bl bt 4 " __WS? Lefv P N R RIS N
Sl s2 S1 52
Start 5.000 GHz Stop 16000 GHz Start 10.000 GHz Stop 15.008 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie fmplituce
1 @ Fraq 9.848 GHz 38.56 dBpY 1 @ Frag 13.679 BHz 44,78 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 16.462 GHz Mkrl 24.904 GHz
Ref 117 dBpY #Atten 20 dB 42.96 dBpvy Ref 117 dBpY #Atten 20 dB 45.72 dBpY
#Peak #Peak
Log Log
10 16
dB/ dB/
u] ol
746 A 746 1
dBpl . . A et dBuy it regrarioe ; . PRIV SRR R
LgAw = = : LaRwu
S1 082 S1 82
Start 15.066 GHz Stop 20.860 GHz Start 20,600 GHz Stop 25.008 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type H i Anplitude Marker  Trace Type o iz finplitude
1 3 Freq 16.462 GHz 42,86 dBpY 1 @ Freq 24,984 GHz 45,72 dBpl

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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: May 22, 2012

: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, MCS 8, Antenna 0, Tx 2412MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL
Mkrl 116.85 kHz Mkrl 3.210 MHz
Ref 87 dBpV #ftten 10 dB 26.35 dBpY Ref 97 dBpY #firten 16 dB 19.67 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
Lofw Lyl .JL N’M}n’ et Lafv
Sl T A it (R v it g RS TS PPN TRV R \ PRV PP
sl s2 | s1 59
Start 980 kHz © Stop 158.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie fmplituce
1 @ Fraq 118.85 kHz 28,35 dBpY 1 @ Frag 3.218 MHz 18.87 dBuY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl 412.3 MHz Mkr3 4.624 GHz
Ref 187 dBpY #Atten 10 dB 26.66 dBpv Ref 187 dBpY #Atten 16 dB 24.53 dBpY
#Peak #Peak
Loy Log
10 16
dB/ dB/
o] ol
i % I
W T I D B
Lofw [— o preprors LaAw - " WJW [, i T
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 412.3 MHz 26,86 dBpY 1 @ Freq 2,412 GHz 92,72 dBpl
2 €3] Freg 3.215 GHz 34.17 dBpU
3 @ Freq 4824 BHz 24,53 dBY

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telepho
Facsimi

ne
le
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Conducted Spurious Emission

11n-20, MCS 8, Antenna 0, Tx 2412MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.646 GHz Mkrl 13.688 GHz
Ref 187 dBpY #ftten 10 dB 31.31 dBpY Ref 167 dBpY #firten 16 dB 34.26 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI DI
727 s 7eq 1
dBpY dBpY A
LgAw . o bt o - -X LgRy - 4 — =
Sl s2 S1 52
Start 5.000 GHz Stop 16000 GHz Start 10.000 GHz Stop 15.008 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Axie fmplitue
1 @ Fraq 9.648 GHz 31,31 dBpY 1 @ Frag 13.5689 BHz 34,26 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 16.392 GHz Mkrl  24.729 GHz
Ref 187 dBpY #Atten 10 dB 33.46 dBpv Ref 187 dBpY #Atten 16 dB 36.18 dBpY
#Peak #Peak
Log Log
10 16
dB/ dB/
o] ol
7e7 ) 7e7 L
aBel L oy A b g o " it dept # T i
Lghw Lafy
S1 082 S1 82
Start 15.066 GHz Stop 20.860 GHz Start 20,600 GHz Stop 25.008 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 16.292 GHz 33,46 dBpY 1 @ Freq 24,729 GHz 36,18 dBuY

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124



Test report No.
Page

Issued date
FCCID

: 31JE0038-HO-01-A

167 of 117
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: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, MCS 8, Antenna 0, Tx 2437MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL
Mkrl 116.85 kHz Mkrl 286 kHz
Ref 97 dBpY #ftten 20 dB 26.45 dBpY Ref 167 dBpY #firten 26 dB 28.81 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
LgAv [¢ TN P " LoAv Fa LY YV PRV PR P T . PN NI
Niain)emati, 4 i
Sl s2 ﬁTﬂ S1 52
Start 980 kHz © Stop 158.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie Anplitue
1 @ Fraq 118.85 kHz 28,45 dBpY 1 @ Frag 280 kHz 28.81 dBpY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl  454.4 MHz Mkre 4.674 GHz
Ref 117 dBpY #Atten 20 dB 35.66 dBpvY Ref 117 dBpY #Atten 20 dB 34.14 dBpY
#Peak #Peak
Log Log i
10 16
dB/ dB/
1] ol
) 3 |
b n b
Lgfw ~ 4 LgFy o " = ““"J 7 .
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type ¥ Ais Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 4544 MHz 35,66 dBpY 1 @ Freq 2,437 GHz 95,35 dBul
2 €3] Freg 4.874 GHz 34.14 dBpU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telepho

ne

Facsimile
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Conducted Spurious Emission

11n-20, MCS 8, Antenna 0, Tx 2437MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.738% GHz Mkrl 13.775 GHz
Ref 117 dBpY #ftten 20 dB 39.48 dBpv Ref 117 dBpY #firten 26 dB 44.16 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI 1]
75.3 753 1
dBpl L BV -
Lgfw T ety i 2 PP ol st Ao )
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Ruie fmplitue
1 @ Fraq 9.738 GHz 39.48 dBpY 1 @ Frag 13.775 BHz 44,18 dBpY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.442 GHz Mkrl  24.783 GHz
Ref 117 dBpY #Atten 20 dB 43.37 dBupY Ref 117 dBpY #Atten 20 dB 46.58 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
1] ol
753 ) 75.3 L
dEpl i R aa e o i " a0 by P gt - ™ ey
Lghw Lafy
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.442 GHz 43,37 dBpY 1 @ Freq 24,783 BHz 4B.53 dBul

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile
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: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, MCS 8, Antenna 0, Tx 2462MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL
Mkrl 109.93 kHz Mkrl 3.185 MHz
Ref 87 dBpV #ftten 10 dB 26.14 dBpy Ref 97 dBpY #firten 16 dB 26.46 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
S Ty ARy hnWW.hﬂ o 'VM ity Loy ™" it JIY PPTPRPP YT FYT PR PO RVSVAT| YW PR
Sl s2 S1 52
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie fmplitue
1 @ Fraq 189.93 kHz 28,14 dBpY 1 @ Frag 3.185 MHz 28.45 dBpY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl  446.3 MHz Mkre 4.924 GHz
Ref 187 dBpY #Atten 10 dB 25.96 dBpv Ref 187 dBpY #Atten 16 dB 25.23 dBpv
#Peak #Peak
Loy Log 1
10 16
dB/ dB/
o] ol “
i 3 I
3 T 3 ] p
LoRw [ o T Lgfy 7o P, ‘ —
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W Ais Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 446.3 MHz 25,96 dBpY 1 @ Freq 2,462 GHz 98,62 dBpU
2 €3] Freg 4.924 GHz 25.23 dBpU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile
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: May 22, 2012

: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, MCS 8, Antenna 0, Tx 2462MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 7.758 GHz Mkrl 13.671 GHz
Ref 187 dBpY #ftten 10 dB 30.85 dBpy Ref 167 dBpY #firten 16 dB 34.28 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
DI ]
70.7 0.7 1
dBwt 3 dBwv Sl .
Lofv  Eoremema R R i o b LgRv b s - =
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rie fmplitue
1 @ Fraq 7.758 GHz 38.85 dBpY 1 @ Frag 13.671 BHz 34.28 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.368 GHz Mkrl  23.404 GHz
Ref 187 dBpY #Atten 10 dB 33.13 dBuY Ref 167 dBpY #Atten 19 dB 35.75 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
o] ol
70.7 . 76.7
il s S a el e e I e T—————
Lghw Lafy
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.288 GHz 33,13 dBpY 1 @ Freq 23.484 GHz 35.75 dBuU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile



Test report No.
Page

Issued date
FCCID

1 31JE0038-HO-01-A
171 0f 117
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Conducted Spurious Emission

11n-40, MCS 8, Antenna 0, Tx 2422MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL
Mkrl 109.93 kHz Mkrl 3.185 MHz
Ref 87 dBpV #ftten 10 dB 26.72 dBpy Ref 97 dBpY #firten 16 dB 22.36 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
Lgfw WMMW "H'MWWM% f Wil (LU e bt bt P A A b AR b PV PV
Sl s2 S1 52
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie Amplitue
1 @ Fraq 189.93 kHz 28,72 dBpY 1 » Frag 3.185 MHz 22,36 dBpY
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl  425.3 MHz
Ref 187 dBpY #Atten 10 dB 26.50 dBpv Ref 187 dBpY #Atten 16 dB
#Peak #Peak
Log Log T
10 16 <
a8/ B/ i
H
i ] H
66.8 68.0 f \
dBpl n dBpY o B
Lofw o o = " i — Lgfy ™ T LI bt R
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 425.3 MHz 26,50 dBpY 1 @ Freq 2,428 GHz 38.84 dBpU
4 €3] Freg 4.728 GHz 26.45 dBpU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11n-40, MCS 8, Antenna 0, Tx 2422MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 7.146 GHz Mkrl 13.671 GHz
Ref 187 dBpY #ftten 10 dB 31.56 dBpY Ref 167 dBpY #firten 16 dB 33.99 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
Dl ]
65.0 . 65.0 .
dBpY 5 dBuY
[ gy Se— whetm, y . " - Lgfw [ - A sl " P Sty
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rie Amplitue
1 @ Fraq 7.148 GHz 3156 dBpY 1 @ Frag 13.671 BHz 33.99 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.696 GHz Mkrl  24.883 GHz
Ref 187 dBpY #Atten 10 dB 33.06 dBpY Ref 167 dBpY #Atten 19 dB 35.95 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
i ]
688 |, 68.0 L
) T D W S I OO M o R T
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.896 GHz 33,86 dBpY 1 @ Freq 24,283 GHz 35.95 dBuU

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116

1 +81 596 24 8124

Telephone
Facsimile
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: N6C-SXPCEAN

Conducted Spurious Emission

11n-40, MCS 8, Antenna 0, Tx 2437MHz

9kHz-150kHz

150kHz-30MHz

3 Agilent RL 3 Agilent RL
Mkrl 116.85 kHz Mkr2 20,060 MHz
Ref 87 dBpV #ftten 10 dB 26.38 dBpy Ref 97 dBpY #firten 16 dB 18.48 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
e i) ; ﬂ-mwm i | Lofy e s ey A — TR e
Sl s2 S1 52
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Rxie Anplituce
1 @ Fraq 118.85 kHz 28,38 dBpY 1 ) Fraq 3.168 MHz 28.11 dBpY
2 &3} Freq 28,808 MHz 18.48 dBpy
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL
Mkrl 4220 MHz Mkre 4.677 GHz
Ref 187 dBpY #Atten 10 dB 26.34 dBpv Ref 187 dBpY #Atten 16 dB 26.64 dBpY
#Peak #Peak T
Loy Log
10 16
dB/ dB/
u] ol I{ \
i 4 [

b " ]
Lgfw ¥l v ey w e Y . Lgfy — " W“w [, selg o
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)

Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude

1 3 Freq 422.8 MHz 26,34 dBpY 1 @ Freq 2,433 GHz 94,65 dBpl
2 €3] Freg 4.877 GHz 26.64 dBpU

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +8
1 +8

1596 24 8116
1596 24 8124



Test report No. : 31JE0038-HO-01-A

Page 174 of 117
Issued date : May 22, 2012
FCCID : N6C-SXPCEAN

Conducted Spurious Emission

11n-40, MCS 8, Antenna 0, Tx 2437MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 9.758 GHz Mkrl 13.750 GHz
Ref 107 dBpY #Atten 19 dB 35.04 dBpY Ref 167 dBpV sfitten 19 dB 34.35 dBpY
#Peak #Peak
Log Laog
1a 19
dB/ dB/
DI ]
746 1 4.6 1
dBpl dBpY s -
LgAw i S it i :,_A LgRy et O W et
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type # Axiz fnplitude Marker  Trace Type o Axds finpliude
1 @ Fraq 9.758 GHz 35.84 dBpY 1 @ Frag 13.758 BHz 34.35 dBul
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 16.468 GHz Mkrl 24.729 GHz
Ref 187 dBpY #Atten 10 dB 33.54 dBpY Ref 167 dBpY #Atten 19 dB 36.36 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
Dl Dl
746 i 746 R
ﬁg::l i e . - Ef’:y W . - B PSR PRNPINN STSHR FYeCo
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W s finplituda Marker  Trace Type o s finplitude
1 @ Freq 16.1483 GHz 33.54 dBpll 1 @ Freg 24,729 GHz 36.36 dBul

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11n-40, MCS 8, Antenna 0, Tx 2452MHz

9kHz-150kHz

150kHz-30MHz

Mkrl 381.6 MHz

3 Agilent RL 3 Agilent RL
Mkrl 110.85 kHz Mkrl 3.185 MHz
Ref 87 dBpY #Atten 19 dB 28.08 dBpy Ref 97 dBpV sfitten 19 dB 20.94 dBpY
#Peak #Peak
Log Log
1a 19
dB/ dB/
Lghv A " Y e L LoRv e
R T e AT T e T Ty g P ST m -
sl s2 \ | s1 59
Start 980 kHz Stop 190.00 kHz Start 190 kHz Stop 30.900 MHz
#Res BH 206 Hz #\BH 628 Hz Sweep 2.279 35 (1201 pts) #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.8 ms (1201 pts)
Marker  Trace Type # fixiz Anplituda Marker  Trace Type ¥ Axde finpliude
1 @ Freq 118.85 kHz 28.88 dBpll 1 ) Freg 3.165 MHz 28.94 dBul
30MHz-1GHz 1GHz-5GHz
Agilent RL Agilent RL

Mkrz 4,803 GHz

Ref 187 dBpY #Atten 10 dB 27.18 dBpv Ref 187 dBpY #Atten 16 dB 26.77 dBpY
#Peak #Peak
Log Log ¢
10 10 ¢
dB/ dB/
i ] I ’
% 5 i
m T 1 ] 7
LgAw —8 T LaRwu e N e —
S1082 S1 82
Start 30.8 MHz Stop 1.608 § GHz Start 1.06G GHz Stop 5.686 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 92.72 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 3BL.6 MHz 27.18 dBpY 1 @ Freq 2,458 GHz 38,89 dBuU
2 €3] Freg 4.883 GHz 26.77 dBpU

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission

11n-40, MCS 8, Antenna 0, Tx 2452MHz

5GHz-10GHz 10GHz-15GHz
3 Agilent RL 3 Agilent RL
Mkrl 7.067 GHz Mkrl 13.683 GHz
Ref 187 dBpY #ftten 10 dB 30.92 dBpy Ref 167 dBpY #firten 16 dB 35.20 dBpY
#Peak #Peak
Log Laog
16 16
dB/ dB/
Dl ]
69.1 69.1 14
dBpY i dBpY
Lofl T e denud RTRI, - P - - . . e P Souip—
51 s2) SL 52|
Start 5.000 GHz Stop 10.909 GHz Start 10.009 GHz Stop 19.909 GHz
#Res BH 106 kHz #YBH 380 kHz Sweep 477.9 ms (1261 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Axie Amplitue
1 @ Fraq 7.867 GHz 30,92 dBpY 1 @ Frag 13.563 BHz 35.28 dBY
15GHz-20GHz 20GHz-25GHz
Agilent RL Agilent RL
Mkrl 15.362 GHz Mkrl  24.846 GHz
Ref 187 dBpY #Atten 10 dB 33.18 dBupY Ref 167 dBpY #Atten 19 dB 36.02 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
i ]
- % ;
v > B v L Py T
LoFw i, b b i LRy o — Aoy i
51 82 S1 2]
Start 15.000 GHz Stop 20.000 GHz Start 20.009 GHz Stop 25.000 GHz
#Res BH 1688 kHz #YBH 300 kHz Swesp 477.9 ms (1201 pts) #Res BH 169 kHz +YBH 360 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type W i Anplitude Marker  Trace Type W iz finplitude
1 3 Freq 15.362 GHz 33,18 dBpY 1 @ Freq 24,248 GHz 36.82 dBpU

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8116

1 +81 596 24 8124
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Conducted Spurious Emission

11a, Tx 5745MHz, Antenna 1, 6Mbps

9kHz-150kHz

150kHz-30MHz

% Agilent R T ¥ Agilent R T
Mkrl 66.69 kHz Mkrl 424 kHz
Ref 97 dBpV #Atten 28 dB 25.87 dBpY | Ref 167 dBpY #Atten 20 dB 29.08 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
1
1
o b
Laf - [l ."‘,,‘V,V“‘ My W“h N O T Y T LAy T AHAR i oo et st P e Hoo b i i
152 [ ‘ = s
Start 9.00 kHz Stop 158.80 kHz | Start 158 kHz Stop 30.000 MHz
#Res BH 260 Hz #WBH 620 Hz Sweep 2.279 5 (1201 pts) | #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.3 ms (1261 pts)
Marker  Trace Type i Fxis finplitude Marker  Traca Type W Axis fnplitude
1 @ Frag 66.69 kHz 25.87 dBul 1 €3 Frag 424 kHz 28.88 dBpU
30MHz-1GHz 1GHz-5GHz
Agilent R ¥ Agilent R
Mkrl 364.6 MHz Mkrl 4.996 GHz
Ref 117 dBpd #ftten 20 dB 37.45 dBpV | Ref 117 dBpV #fitten 20 dB 45.67 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
DI 1]
71.9 71.9 1
dBpY T dBpY
Lofv | - T : [ ; SU—— 1 e
Sl s2 51 %2
Start 36.0 MHz Stop 16060 0 GHz | Start 1.008 GHz Stop 5.006 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 92.72 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 382.3 ms (12601 pts)
Markar  Trace Tyre ¥ fixis finglituds Marker  Trace Tyee ¥ fxis Ainplitude
1 [=H) Freq 3F64.6 MHz 37.45 depl 1 &3] Freg 4.984 GHz 45,67 dBpu
5GHz-10GHz 10GHz-15GHz
Agilent R s Agilent R
Mkr3 5.984 GHz Mkrl 13.996 GHz
Ref 117 dBpd #ftten 20 dB 41.56 dBpY | Ref 117 dBpV #fitten 20 dB 44.26 dBpV
#Peak #Peak
Log Lag
16 18
dB/ dB/
DI 1]
71.9 ﬂ N 71.9
depy dBpY
v A N i i iy st oL " e e R i mwpa—
LaAw e LgRy
Sl 52 51 %2
Start 5.800 GHz Stop 10.000 GHz | Start 10.000 GHz Stop 15.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [H) Freq 5.745 GHz 91.98 depl 1 &3] Freg 13.996 GHz 44.26 dBpl
2 [H) Freq 5.715 GHz S1.54 dBul
3 [=H) Freq 5.984 GHz 41.56 dBul

UL Japan, Inc.

Head Office EMC Lab.
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Conducted Spurious Emission

11a, Tx 5745MHz, Antenna 1, 6Mbps

15GHz-20GHz 20GHz-25GHz

- Agilent R T ¥ Agilent R T
Mkrl 15.396 GHz Mkrl 24.975 GHz
Ref 117 dBp¥ #Atten 28 dB 43.28 dBpV | Ref 117 dBpY #Atten 20 dB 46.71 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
ol 1]
71.9 i 719 L
fg;:j MWW AN v N A — fs;y s o P s b R
S1 32 51 %2
Start 15.089 GHz Stop 26.960 GHz | Start 26.000 GHz Stop 25.060 GHz
#Res BH 160 kHz #UBH 360 kHz Sweep 477.9 ma (1201 pts) | #Res BH 160 kHz #UBH 306 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type ¥ Fxis finplitude Marker  Traca Type W Axis fnplitude
1 @ Frag 15.396 GHz 43.28 dBpU 1 €3 Frag 24.975 BHz 46.71 dBpU

25GHz-30GHz 30GHz-35GHz

Agilent R T ¥ Agilent R
Mkrl 25.983 GHz Mkrl 33.279 GHz
Ref 117 dBpd #ftten 20 dB 48.54 dBpY | Ref 117 dBpV #fitten 20 dB 51.81 dBpV
#Peak #Peak
Log Log
16 18
dB/ 4B/
DI ul} 1
71.9 71.9 , B L
dBPY P e | e e e n " 1 - dBpy [ -y
LaAw LgRy
Sl s2 5182
Start 25.009 GHz Stop 30.000 GHz | Start 30.000 GHz Stop 35.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [=H) Freq 25.982 GHz 48.54 depl 1 (&5 Freq 33.279 GHz 51.81 dBpv

35GHz-40GHz

Agilent R

Mkrl 39.979 GHz

Ref 117 dBpd #ftten 20 dB 54.30 dBpY
#Peak
Log
16
dB/
Jl
719 N " ; -
dBpy
LaAw
Sl s2
Start 35.009 GHz Stop 40.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms {1201 pts)
Marker  Trace Type N Axiz Anplitude
1 [=H) Freq 39.979 GHz 54.08 deul

UL Japan, Inc.

Head Office EMC Lab.
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Conducted Spurious Emission

11a, Tx 5785MHz, Antenna 1, 6Mbps

9kHz-150kHz 150kHz-30MHz
% Agilent R T ¥ Agilent R T
Mkrl 66.69 kHz Mkrl 258 kHz
Ref 97 dBpV #Atten 28 dB 24.67 dBpV | Ref 167 dBpY #Atten 20 dB 28.64 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
1
b 1 " L
Lol [ bbb g iy T e P TS RS WO SR SO PSP NV
152 \ - A §1 %2
Start 9.00 kHz Stop 158.80 kHz | Start 158 kHz Stop 30.000 MHz
#Res BH 260 Hz #WBH 620 Hz Sweep 2.279 5 (1201 pts) | #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.3 ms (1261 pts)
Marker  Trace Type i Fxis finplitude Marker  Traca Type W Axis fnplitude
1 @ Frag 66.69 kHz 24.67 dBuU 1 €3 Frag 258 kHz 28.54 dBpU
30MHz-1GHz 1GHz-5GHz
Agilent R ¥ Agilent R
Mkrl 814.1 MHz Mkrl 4.857 GHz
Ref 117 dBpd #ftten 20 dB 37.57 dBpV | Ref 117 dBpV #fitten 20 dB 45.80 dBpV
#Peak #Peak
Log Lag
16 18
dB/ dB/
DI 1]
71.9 71.9 1
depy T dBpY
LoAv b TRV yErT—Ty o e LRy G gpmdiapo d ‘““'Mﬂ
Sl s2 51 %2
Start 36.0 MHz Stop 16060 0 GHz | Start 1.008 GHz Stop 5.006 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 92.72 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 382.3 ms (12601 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [=H) Freq 814.1 MHz 37.57 depl 1 &3] Freg 4.857 GHz 45,88 depu
5GHz-10GHz 10GHz-15GHz
Agilent R s Agilent R
Mkr3 5.883 GHz Mkrl 13.608 GHz
Ref 117 dBpd #ftten 20 dB 42.15 dBpY | Ref 117 dBpV #fitten 20 dB 43.48 dBpV
#Peak #Peak
Log Lag
16 18
dB/ dB/
DI 1]
71.9 z “3 71.9
dBRY [ e dBpY L
Lgfy e, Y, LN " N “ Lafv . i . i i T i A b
Sl 52 51 %2
Start 5.800 GHz Stop 10.000 GHz | Start 10.000 GHz Stop 15.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [H) Freq 5.785 GHz 91.98 depl 1 &3] Freg 13.8088 GHz 43,48 depu
2 [H) Freq 5.571 GHz 45.83 dBul
3 [=H) Freq £.683 GHz 42.15 deul

UL Japan, Inc.
Head Office EMC Lab.
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Conducted Spurious Emission

11a, Tx 5785MHz, Antenna 1, 6Mbps

15GHz-20GHz 20GHz-25GHz

- Agilent R T ¥ Agilent R T
Merl 17.308 GHz Mkrl 24.975 GHz
Ref 117 dBp¥ #Atten 28 dB 43.29 dBpY | Ref 117 dBpY #Atten 20 dB 46.76 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
ol 1]
71.9 i 71.9 L
dBpY WXJ dBpY " oy P——y
Lafw it et i d bt et | o, e bt Tty bl A T
S1 32 51 %2
Start 15.089 GHz Stop 26.960 GHz | Start 26.000 GHz Stop 25.060 GHz
#Res BH 160 kHz #UBH 360 kHz Sweep 477.9 ma (1201 pts) | #Res BH 160 kHz #UBH 306 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type ¥ Fxis finplitude Marker  Traca Type W Axis fnplitude
1 @ Frag 17.388 GHz 43.28 dBpU 1 €3 Frag 24.975 BHz 46.76 dBpU

25GHz-30GHz 30GHz-35GHz

Agilent R T ¥ Agilent

Mkrl 26.812 GHz Mkrl 33.317 GHz
Ref 117 dBpd #ftten 20 dB 49.11 dBpY | Ref 117 dBpV #fitten 20 dB 51.36 dBpV
#Peak #Peak
Log Log
16 18
dB/ 4B/
DI ul} 1
71.9 71.9 R o
BV "V Fwerearom Y . dBeY P / ’
LaAw LgRy
Sl s2 5182
Start 25.009 GHz Stop 30.000 GHz | Start 30.000 GHz Stop 35.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [=H) Freq 2E.B12 GHz 49.11 depl 1 (&5 Freq 33,317 GHz 51.38 depu

35GHz-40GHz

Agilent R

Mkrl 39.979 GHz
Ref 117 dBpV #ftten 20 dB 55.97 dBpV

#Peak

dB/

h]
719 " m ; wr
dBpY :

LaAw

Sl s2
Start 35.009 GHz Stop 40.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms {1201 pts)

Markar  Trace Tyre ¥ fxis finglituds
1 @ Freq 39.979 GHz 55.97 dBul

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile 1 +81 596 24 8124



Test report No.
Page

Issued date
FCCID

1 31JE0038-HO-01-A
1 81of 117

: May 22, 2012
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Conducted Spurious Emission

11a, Tx 5825MHz, Antenna 1, 6Mbps

9kHz-150kHz 150kHz-30MHz
- Agilent R T ¥ Agilent R T
Mkrl 66.69 kHz Mkrl 424 kHz
Ref 97 dBpV #Atten 28 dB 25.18 dBpY | Ref 167 dBpY #Atten 20 dB 29.12 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
1
1
] A L T o e e e ] B e e e e e e e v
152 - §1 %2
Start 9.00 kHz Stop 158.80 kHz | Start 158 kHz Stop 30.000 MHz
#Res BH 260 Hz #WBH 620 Hz Sweep 2.279 5 (1201 pts) | #Res BH 9.1 kHz #UBH 27 kHz Sweep 344.3 ms (1261 pts)
Marker  Trace Type i Fxis finplitude Marker  Traca Type W Axis fnplitude
1 @ Frag 66.69 kHz 25.18 Bl 1 €3 Frag 424 kHz 28.12 dBpl
30MHz-1GHz 1GHz-5GHz
Agilent R ¥ Agilent R
Mkrl 882.3 MHz Mkrl 3.883 GHz
Ref 117 dBpd #ftten 20 dB 38.20 dBpY | Ref 117 dBpV #fitten 20 dB 47.28 dBpV
#Peak #Peak
Log Lag
16 18
dB/ dB/
o] 1]
76.9 70.9 5
depy 1 dBpY
LaAw m y 2 g ol LoAv m I - T T el
Sl s2 51 %2
Start 36.0 MHz Stop 16060 0 GHz | Start 1.008 GHz Stop 5.006 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 92.72 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 382.3 ms (12601 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [=H) Freq E82.3 MHz 38.28 depl 1 &3] Freg 2.883 GHz 47.28 depu
5GHz-10GHz 10GHz-15GHz
Agilent R s Agilent R
Mkr3 5.855 GHz Mkrl 14.658 GHz
Ref 117 dBpd #ftten 20 dB 46.95 dBpY | Ref 117 dBpV #fitten 20 dB 43.62 dBpV
#Peak #Peak
Log Lag
16 1 18
dB/ dB/
o] 1]
76.9 z [g 70.9 1
depy dBpY
e ) T PRI ) ping, U iy " . " & Wwwxwm- "
LgAv LgRv
Sl 52 51 %2
Start 5.800 GHz Stop 10.000 GHz | Start 10.000 GHz Stop 15.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [H) Freq 5.825 GHz 98.91 depl 1 &3] Freg 14.858 GHz 43,62 depu
2 [H) Freq 5.483 GHz 46.52 dBul
3 [=H) Freq 5.855 GHz 46.95 dBul

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission

11a, Tx 5825MHz, Antenna 1, 6Mbps
15GHz-20GHz 20GHz-25GHz

- Agilent R T ¥ Agilent R T
Mkrl 15.708 GHz Mkrl 23.517 GHz
Ref 117 dBp¥ #Atten 28 dB 43.19 dBpY | Ref 117 dBpY #Atten 20 dB 46.45 dBpV
#Peak #Peak
Log Log
16 18
dB/ dB/
] 1]
) — 5
Lg:v privspupbiveret Py s | it s s e Lg;v e i - e
S1 32 51 %2
Start 15.089 GHz Stop 26.960 GHz | Start 26.000 GHz Stop 25.060 GHz
#Res BH 160 kHz #UBH 360 kHz Sweep 477.9 ma (1201 pts) | #Res BH 160 kHz #UBH 306 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type ¥ Fxis finplitude Marker  Traca Type W Axis fnplitude
1 @ Frag 15.788 GHz 43.18 dBuU 1 €3 Frag 23.517 BHz 4B.45 dBpU

25GHz-30GHz 30GHz-35GHz

Agilent R T ¥ Agilent R
Mkrl 25.888 GHz Mkrl 33.168 GHz
Ref 117 dBpd #ftten 20 dB 48.49 dBpY | Ref 117 dBpV #fitten 20 dB 51.86 dBpV
#Peak #Peak
Log Log
16 18
dB/ 4B/
o] | ul} 1
709 |4 70.9 . ¢
dABPY PR i T N N dBpY : —— %
LgAv LgAv
Sl s2 5182
Start 25.009 GHz Stop 30.000 GHz | Start 30.000 GHz Stop 35.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms (1201 pts) | #Res BW 108 kHz #UYBH 308 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type N Axiz Anplitude Marker  Trace Type R Fie Amplitude
1 [=H) Freq 25.888 GHz 48.49 depl 1 (&5 Freq 33.1688 GHz S1.6E dBpV

35GHz-40GHz

Agilent R

Mkrl 39.888 GHz
Ref 117 dBpV #ftten 20 dB 55.78 dBpV

#Peak

dB/

Dl 5
70.9 W o . -~ : e
dBpy e

LaAw

Sl s2
Start 35.009 GHz Stop 40.000 GHz
#Res BH 160 kHz #\BH 308 kHz Sweep 477.9 ms {1201 pts)

Markar  Trace Tyre ¥ fxis finglituds
1 @ Freq 39.888 GHz 55.78 dBul

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124



Test report No. : 31JE0038-HO-01-A

Page 183 of 117
Issued date : May 22, 2012
FCCID : N6C-SXPCEAN

Conducted Spurious Emission

11n-20, Tx 5745MHz, Antenna 1, MCS 8

9kHz-150kHz 150kHz-30MHz
¥ Agilent R T ¥ Agilent R T
Mkrl 66.58 kHz Mkrl 175 kHz]
Ref 97 dBpv #Atten 26 dB 26.86 dBpY | Ref 187 dBpY #Atten 20 dB 29.91 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
1
el N T e WJ‘AW ; el o e e e
Sl sz Sl os2
Start 9.00 kHz Stop 150.60 kHz [ Start 156 kHz Stop 30.000 MHz
#Res BH 260 Hz #UYBW 626 Hz Sweep 2.279 5 (1201 prs) | #Res BW 9.1 kHz #WBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq EE.58 kHz 26.86 dBpl 1 @ Freq 175 kHz 29.91 deyl
30MHz-1GHz 1GHz-5GHz
: Agilent R T ¥ Agilent R T
Mkrl 776.9 MHz Mkrl 4986 GHz
Ref 117 dBpY #Atten 26 dB 36.53 dBpV | Ref 117 dBpY #Atten 20 dB 41.48 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
728 72.8
dbpV 1 dBpY 5
LgAw o L ; T o T ,..9 — : LgAv - T [ | i
Sl sz Sl os2
Start 30.0 MHz Stop 1000 @ GHz | Start 1.600 GHz Stop 5.800 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 92.72 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 382.3 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 776.9 MHz 36.53 dBpl 1 @ Freg 4.988 GHz 41.48 depl
5GHz-10GHz 10GHz-15GHz
Agilent R T ¥ Agilent R T
Mkr3 7.621 GHz Mkrl 14.821 GHz|
Ref 117 dBpY #Atten 26 dB 41.30 dBpY | Ref 117 dBpY #Atten 20 dB 43.76 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
728 ﬁ 72.8 i
dbpV dBpY
Lg;\f barpienetibad L, Bt b, g ke Pl b Lgf:v . Y ot st BT I
Sl sz Sl os2
Start 5.008 GHz Stop 16.668 GHz | Start 19.609 GHz Stop 15.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 B Freq 5.745 GHz 92.78 dBpl 1 @ Freg 14.821 GHz 43.76 depl
2 B Freq 5.715 GHz 46.32 dBpl
3 [&:5) Freg 7.821 GHz 41.38 dBpl

UL Japan, Inc.
Head Office EMC Lab.
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Conducted Spurious Emission

11n-20, Tx 5745MHz, Antenna 1, MCS 8

15GHz-20GHz 20GHz-25GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 15.621 GHz Mkrl 24.979 GHz]
Ref 117 dBpY #Atten 26 dB 43.49 dBpV | Ref 117 dBpY #Atten 20 dB 46.53 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
728 4 72.8
TB;U WMW Ly, R " . fB;U T SO e Aty ibrbirotione R
gfy ghy
Sl sz S1os2
Start 15.608 GHz Stop 20.008 GHz | Start 20.689 GHz Stop 25.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 15.621 GHz 43.49 dBpl 1 (&3] Freg 24.979 GHz 46.53 depl
25GHz-30GHz 30GHz-35GHz
: Agilent R T ¥ Agilent R T
Mkrl 26.858 GHz Mkrl 33.858 GHz]
Ref 117 dBpY #Atten 26 dB 48.75 dBpV | Ref 117 dBpY #Atten 20 dB 50.87 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI 1
728 5 72.8 N o
dbpV ety e — T " — LIS H M e - - it g
Lgfw LgAv
Sl sz s1os2
Start 25.008 GHz Stop 30.008 GHz| Start 30.009 GHz Stop 35.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 26.658 GHz 48.75 dBpl 1 (&3] Freg 33.858 GHz 56.87 depl
35GHz-40GHz
Agilent R T
Mkrl 39.871 GHz
Ref 117 dBpY #Atten 26 dB 96.12 dBpV
#Peak
Log
18
dB/
ol s
728 A » . .
dBpY hosesmrariy
LgAw
Sl sz
Start 35.008 GHz Stop 46.668 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type W Auie Anplituds
1 (D) Freq 39.871 GHz SE.12 dBpl)

UL Japan, Inc.
Head Office EMC Lab.
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Conducted Spurious Emission

11n-20, Tx 5785MHz, Antenna 1, MCS 8

9kHz-150kHz

150kHz-30MHz

¥ Agilent R T ¥ Agilent R T
Mkrl 13.23 kHz Mkrl 258 kHz]
Ref 97 dBpv #Atten 26 dB 21.83 dBpV | Ref 1687 dBpY #Atten 20 dB 29.13 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
1
|
Lafv '@WWWW%“”‘W'*‘-‘#M o Lofv P ; TS N ” o L S
5182 \ \ - [ §1 sz
Start 9.00 kHz " Stop 158.88 kHz | Start 150 kHz Stop 30.000 MHz
#Res BH 260 Hz #UYBW 626 Hz Sweep 2.279 5 (1201 prs) | #Res BW 9.1 kHz #WBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 132.23 kHz 21.83 dBpl 1 @ Freg 2508 kHz 29.13 depl
30MHz-1GHz 1GHz-5GHz
: Agilent R T ¥ Agilent R T
Mkrl 767.4 MHz Mkrl 3.857 GHz
Ref 117 dBpY #Atten 26 dB 37.56 dBpV | Ref 117 dBpY #Atten 20 dB 43.73 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
737 73.7 1
dbpV dBpY
Lafv - . ey " r LgAv 7 T sl i I‘
Sl sz Sl os2
Start 30.0 MHz Stop 1000 @ GHz | Start 1.600 GHz Stop 5.800 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 92.72 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 382.3 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 787.4 MHz 37.66 dBpl 1 @ Freg 3.857 GHz 43.73 depl
5GHz-10GHz 10GHz-15GHz
Agilent R T ¥ Agilent R T
Mkr3 7.925 GHz Mkrl 14.762 GHz]
Ref 117 dBpY #Atten 26 dB 41.70 dBpY | Ref 117 dBpY #Atten 20 dB 43.44 dBpY
#Peak #Peak
Log Log
18 : 10
dB/ dB/
ol DI
737 z H 73.7 N
dbpV dBpY
Y e ks, . hd i et o RV P oy, ettt b
LgAw v LgAv s
Sl sz Sl os2
Start 5.008 GHz Stop 16.668 GHz | Start 19.609 GHz Stop 15.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 B Freq 5.785 GHz 93.69 dBpl 1 @ Freg 14.762 GHz 43.44 depl
2 B Freq 5.542 GHz 45.25 dBpl
3 [&:5) Freg 7.925 GHz 4178 dBpl

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, Tx 5785MHz, Antenna 1, MCS 8

15GHz-20GHz 20GHz-25GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 15.668 GHz Mkrl 24.958 GHz]
Ref 117 dBpY #Atten 26 dB 43.45 dBpY | Ref 117 dBpY #Atten 20 dB 47.13 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
737 4 73.7 bt
dew T A . by s dEwv i —— MWM
Lgfw LgAv
Sl sz S1os2
Start 15.608 GHz Stop 20.008 GHz | Start 20.689 GHz Stop 25.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 15.688 GHz 43.45 dBpl 1 @ Freq 24.958 GHz 47.13 deyl
25GHz-30GHz 30GHz-35GHz
: Agilent R T ¥ Agilent R T
Mkrl 26.864 GHz Mkrl 33.396 GHz|
Ref 117 dBpY #Atten 26 dB 48.95 dBpY | Ref 117 dBpY #Atten 20 dB 51.58 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI 1
737 73.7 § ol
dBpY - SN— — — — - . dEpY _ —— b Y, doh
LgAw LgAv
Sl sz s1os2
Start 25.008 GHz Stop 30.008 GHz| Start 30.009 GHz Stop 35.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 26.684 GHz 48.95 dBpl 1 @ Freq 33,996 GHz S1.58 depl
35GHz-40GHz
Agilent R T
Mkrl  39.592 GHz
Ref 117 dBpY #Atten 26 dB 95.42 dBpV
#Peak
Log
18
dB/
ol 3
737 . FT7 CWRR RO 3
dbpV :
LgAw
Sl sz
Start 35.008 GHz Stop 46.668 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type W Auie Anplituds
1 (D) Freq 39.592 GHz 55.42 dBpl)

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8116
1 +81 596 24 8124

Telephone
Facsimile
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: May 22, 2012

: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, Tx 5825MHz, Antenna 1, MCS 8

9kHz-150kHz

150kHz-30MHz

¥ Agilent R T ¥ Agilent R T
Mkrl 66.69 kHz Mkrl 399 kHz]
Ref 97 dBpv #Atten 26 dB 26.54 dBpY | Ref 167 dBpY #Atten 20 dB 30.68 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
1
n i
Laft P L " —— LgAv
s i P TN WY P - Y T Y FYVPR PO PR
Sl sz Sl os2
Start 9.00 kHz Stop 150.60 kHz [ Start 156 kHz Stop 30.000 MHz
#Res BH 260 Hz #UYBW 626 Hz Sweep 2.279 5 (1201 prs) | #Res BW 9.1 kHz #WBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq EE.E9 kHz 26.54 dBpl 1 @ Freq 299 kHz 26.60 depl
30MHz-1GHz 1GHz-5GHz
: Agilent R T ¥ Agilent R T
Mkrl 599.1 MHz] Mkrl 3.883 GHz
Ref 117 dBpY #Atten 26 dB 37.13 dBpV | Ref 117 dBpY #Atten 20 dB 46.05 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
723 723 L
dbpV 1 dBpY
LgAw ry Y & T LgAv - " R ‘L‘ W i
Sl sz Sl os2
Start 30.0 MHz Stop 1000 @ GHz | Start 1.600 GHz Stop 5.800 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 92.72 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 382.3 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 599.1 MHz 37.13 depl 1 @ Freq 3.893 GHz 46.85 depl
5GHz-10GHz 10GHz-15GHz
Agilent R T ¥ Agilent R T
Mkr3 5.855 GHz Mkrl 12.983 GHz]
Ref 117 dBpY #Atten 26 dB 46.35 dBpY | Ref 117 dBpY #Atten 20 dB 43.67 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
723 z |3 723 1
dbpV dBpY
s, e o . ! .
LoRv [ o - Lafy o e, R i st | 5
Sl sz Sl os2
Start 5.008 GHz Stop 16.668 GHz | Start 19.609 GHz Stop 15.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 B Freq 5.B25 GHz 92.32 dBpl 1 @ Freq 12.993 GHz 43.67 depl
2 B Freq C.664 GHz 45.22 dBpl)
3 [&:5) Freg 5.855 GHz 4E.35 dBpl
UL Japan, Inc.

Head Offi

ce EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8116
1 +81 596 24 8124
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: May 22, 2012

: N6C-SXPCEAN

Conducted Spurious Emission

11n-20, Tx 5825MHz, Antenna 1, MCS 8

15GHz-20GHz 20GHz-25GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 15.658 GHz Mkrl 24.992 GHz]
Ref 117 dBpY #Atten 26 dB 42.70 dBpY | Ref 117 dBpY #Atten 20 dB 46.30 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI
723 . 723
[jg?;\\f e ol griveni it it A o fs;\tf . T SRS LTS e
Sl sz S1os2
Start 15.608 GHz Stop 20.008 GHz | Start 20.689 GHz Stop 25.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freg 15.658 GHz 42.76 dBpl) 1 (&3] Freg 24.992 GHz 46.38 depl
25GHz-30GHz 30GHz-35GHz
: Agilent R T ¥ Agilent R T
Mkrl 26.875 GHz Mkrl 33.358 GHz|
Ref 117 dBpY #Atten 26 dB 48.39 dBpV | Ref 117 dBpY #Atten 20 dB 51.66 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol DI 1
723 f? 723 " b
dBpY PR " — dBpY - " i i
Lgfw LgAv
Sl sz s1os2
Start 25.008 GHz Stop 30.008 GHz| Start 30.009 GHz Stop 35.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freg 26.875 GHz 48.29 dBpl) 1 (&3] Freg 33.358 GHz S1.66 depl
35GHz-40GHz
Agilent R T
Mkrl 38.712 GHz
Ref 117 dBpY #Atten 26 dB 55.98 dBpV
#Peak
Log
18
dB/
ol s
723 1 b 7Y Y
dbpV
LgAw
Sl sz
Start 35.008 GHz Stop 46.668 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type W Auie Anplituds
1 (D) Freq 36,712 GHz 55.96 dBpl)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission

11n-40, Tx 5755MHz, Antenna 0, MCS 8

9kHz-150kHz 150kHz-30MHz
¥ Agilent R T ¥ Agilent R T
Mkrl 66.46 kHz Mkrl 349 kHz]
Ref 97 dBpv #Atten 26 dB 26.40 dBpY | Ref 1687 dBpY #Atten 20 dB 28.35 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
2 1
Loty MR ey ,mm\mw%m““ ey @wvmmm Lo : L T DRI B RO O O PO Oy
Sl sz Sl os2
Start 9.00 kHz " Stop 158.88 kHz | Start 150 kHz Stop 30.000 MHz
#Res BH 260 Hz #UYBW 626 Hz Sweep 2.279 5 (1201 prs) | #Res BW 9.1 kHz #WBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq EE.4E kHz 208.449 dBpl 1 2 Freg 249 kHz 208.35 depl
30MHz-1GHz 1GHz-5GHz
: Agilent R T ¥ Agilent R T
Mkrl 827.8 MHz Mkrl 3.857 GHz
Ref 117 dBpY #Atten 26 dB 36.96 dBpY | Ref 117 dBpY #Atten 20 dB 40.49 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol 1]
69.7 69.7
dbpV 1 dBpY “?
Lafv o T . . < LgAv I vre b & . )
Sl sz Sl os2
Start 30.0 MHz Stop 1000 @ GHz | Start 1.600 GHz Stop 5.800 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 92.72 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 382.3 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 827.8 MHz 36.96 dBpl 1 @ Freg 3.857 GHz 46.49 depl
5GHz-10GHz 10GHz-15GHz
Agilent R T ¥ Agilent R T
Mkr3 7.846 GHz Mkrl 13.368 GHz|
Ref 117 dBpY #Atten 26 dB 46.83 dBpV | Ref 117 dBpY #Atten 20 dB 43.13 dBpY
#Peak #Peak
Log Log
18 10
dB/ ‘ﬁ dB/
fl
ol i‘ 1]
69.7 ﬁ 69.7 N
dbpV dBpY
P -«M*WJ\..A..AM fobtoh ) . . gl v b dabidi A MM&MWW danirh
LgAw oo LgAv
Sl sz Sl os2
Start 5.008 GHz Stop 16.668 GHz | Start 19.609 GHz Stop 15.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 B Freq 5.755 GHz 29.76 dBpl 1 @ Freg 13.3688 GHz 43.13 depl
2 B Freq 5.725 GHz 54.28 dBpl
3 [&:5) Freg 7.84E GHz 48.83 dBpl

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission

11n-40, Tx 5755MHz, Antenna 0, MCS 8

15GHz-20GHz 20GHz-25GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 18.283 GHz Mkrl 24.868 GHz|
Ref 117 dBpY #Atten 26 dB 44.85 dBpY | Ref 117 dBpY #Atten 20 dB 45.44 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol 1]
69.7 i 69.7 1
S Rt 8 o 1 s S s S S S
Sl sz S1os2
Start 15.608 GHz Stop 20.008 GHz | Start 20.689 GHz Stop 25.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 18.283 GHz 44.85 dBpl 1 @ Freg 24.0688 GHz 45.44 depl
25GHz-30GHz 30GHz-35GHz
: Agilent R T ¥ Agilent R T
Mkrl 25.992 GHz Mkrl 33.568 GHz|
Ref 117 dBpY #Atten 26 dB 47.63 dBpV | Ref 117 dBpY #Atten 20 dB 50.43 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol 1]
69.7 69.7 N d o
dBRY g e Ty oo T dBpY T,
Lgfw . LgAv
Sl sz s1os2
Start 25.008 GHz Stop 30.008 GHz| Start 30.009 GHz Stop 35.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 25.992 GHz 47.63 dBpl 1 @ Freg 33.5688 GHz 56.43 depl
35GHz-40GHz
Agilent R T
Mkrl  39.896 GHz
Ref 117 dBpY #Atten 26 dB 95.41 dBpV
#Peak
Log
18
dB/
ol 3
59,7 " Y WP,
dbpV
LgAw
Sl sz
Start 35.008 GHz Stop 46.668 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type W Auie Anplituds
1 (D) Freq 39.896 GHz 55.41 dBpl)

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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: N6C-SXPCEAN

Conducted Spurious Emission

11n-40, Tx 5795MHz, Antenna 0, MCS 8

9kHz-150kHz 150kHz-30MHz
Agilent R T ¥ Agilent R T
Mkrl 16.76 kHz Mkrl 158 kHz]
Ref 97 dBpv #Atten 26 dB 26.12 dBpY | Ref 187 dBpY #Atten 20 dB 29.95 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
od
Lgf i - Lgh
9F T NWM-»..'H“."" RN L ST I SZA oS PRSIV I PO RS PV T s
Sl sz Sl os2
Start 9.00 kHz " Stop 158.88 kHz | Start 150 kHz Stop 30.000 MHz
#Res BH 260 Hz #UYBW 626 Hz Sweep 2.279 5 (1201 prs) | #Res BW 9.1 kHz #WBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq 1E.76 kHz 208.12 depl 1 @ Freq 1508 kHz 29.95 depl
30MHz-1GHz 1GHz-5GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 668.7 MHz Mkrl 4966 GHz
Ref 117 dBpY #Atten 26 dB 36.95 dBpY | Ref 117 dBpY #Atten 20 dB 43.65 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol 1]
66.3 66.3 i
dbpV dBpY
LgAw "y re T " = LgAv A —— b b
Sl sz Sl os2
Start 30.0 MHz Stop 1000 @ GHz | Start 1.600 GHz Stop 5.800 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 92.72 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 382.3 ms (1261 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W fxis Anplituds
1 (D) Freq £86.7 MHz 36.95 dBpl 1 @ Freg 4.968 GHz 43.65 depl
5GHz-10GHz 10GHz-15GHz
Agilent R T ¥ Agilent R T
Mkr3 7129 GHz Mkrl 13.992 GHz|
Ref 117 dBpY #Atten 26 dB 42.10 dBpY | Ref 117 dBpY #Atten 20 dB 43.64 dBpY
#Peak #Peak
Log Log
18 10
dB/ H dB/
ol 1]
66.3 B ! R 66.3
dbpV dBpY
S " o - v . “ M"’V"‘WMM
LgAw oot LgAv
Sl sz Sl os2
Start 5.008 GHz Stop 16.668 GHz | Start 19.609 GHz Stop 15.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 B Freq 5.795 GHz 86.27 dBpl 1 @ Freg 13.992 GHz 43.64 depl
2 B Freq G.B12 GHz 43,71 dBpl
3 [&:5) Freg 7.129 GHz 42.18 dBpl)

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8116
1 +81 596 24 8124
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Conducted Spurious Emission

11n-40, Tx 5795MHz, Antenna 0, MCS 8

15GHz-20GHz 20GHz-25GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 15.662 GHz Mkrl 24.395 GHz]
Ref 117 dBpY #Atten 26 dB 42.39 dBpV | Ref 117 dBpY #Atten 20 dB 46.51 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol 1]
66.3 R 66.3 R
[jg?;\tf Wﬂﬁ%w o s spontihdie T fs;\tf b st pimpant ittty ity | pisiestiind
Sl sz S1os2
Start 15.608 GHz Stop 20.008 GHz | Start 20.689 GHz Stop 25.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 15.662 GHz 42.29 depl) 1 (&3] Freg 24,396 GHz 46.51 depl
25GHz-30GHz 30GHz-35GHz
: Agilent R T ¥ Agilent R T
Mkrl 26.721 GHz Mkrl 33.192 GHz|
Ref 117 dBpY #Atten 26 dB 47.86 dBpV | Ref 117 dBpY #Atten 20 dB 51.80 dBpY
#Peak #Peak
Log Log
18 10
dB/ dB/
ol 1] 1
66.3 5 66.3 K ¢
Bl e i R - N — ~ dRpY o ; PP 2
Lgfw LgAv
Sl sz s1os2
Start 25.008 GHz Stop 30.008 GHz| Start 30.009 GHz Stop 35.080 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1201 prs) | #Res B 106 kHz #WBW 360 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Auie Anplituds Marker  Trace Type N fuie Anplitude
1 (D) Freq 26.721 GHz 47.86 dBpl) 1 (&3] Freg 33,192 GHz 51.88 depl
35GHz-40GHz
Agilent R T
Mkrl 38.817 GHz
Ref 117 dBpY #Atten 26 dB 94.97 dBpV
#Peak
Log
18
dB/
ol 5
66.3 b ) m ™ >
dBp¥
LgAw
Sl sz
Start 35.008 GHz Stop 46.668 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type W Auie Anplituds
1 (D) Freq 38,817 GHz 54,97 dBpl)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Conducted Emission Band Edge compliance

11b, 1Mbps(Lon

), Antenna 0, TX

#Res BH 168 kHz

#YBH 300 kHz

Sweep 3.6 ms (1261 ptrs)

#Res BH 168 kHz #YBH 300 kHz

Low High
3 Agilent RL 3 Agilent RL
Mkrd 2.337 88 GHz Mkr3 2.487 88 GHz
Ref 187 dBpY #Atten 10 dB 66.31 dBpV Ref 187 dBpY #Atten 10 dB 39.68 dBwV
#Peak #Peak (1)
Lag Log
10 Mfw I W 10 2 i,
dB/ ; dB/ fr" ! v
28l / |
% - 2 | -
T o £y dBMY e ; et i)
LgAv LgAv
5182 5182
Center 2.378 GHz Span 188 MHz Center 2.568 GHz Span 188 MHz
#Res BW 1668 kHz #VBW 3068 kHz Sweep 9.6 ms (1201 pts) #Res BW 166 kHz #VBW 3068 kHz Sweep 9.6 ms (1201 pts)
Marker  Trace Type ¥ fixis fimplitude Marker  Trace Type ¥ fixis finplitude
1 @ Freq 2.418 58 BHz 98,49 dBuU 1 @ Freq 2.461 58 BHz 97,63 dBul
2 2) Freq 2.4BB 08 BHz 56.68 dBul 2 2) Freq 2.483 58 BHz 33.59 dBull
3 [ Frea 2,398 88 GHz 36,39 dBul 3 (€3 Frea 2.487 88 BHz 39.88 dBul
1 €3 Freq 2.397 98 GHz 68,31 dBul
11g, 6Mbps, Antenna 0 Tx
Low High
 Agilent RL 3 Agilent RL
Ref 167 dBpY #Atten 10 dB Ref 117 dBpY #Atten 20 dB
#Peak 1 #Peak
Log Log 1
168 168 "4
&/ / i e
/ A
o v S,
Y, - s g
dBpY | = dBpY %m,
Lafv Lafv
51 82 51 82
Center 2.370 00 GHz Span 180 MHz Center 2,500 00 GHz Span 180 MHz

Sweep 3.6 ms (1261 ptrs)

Marker Trace
1 32
2 (3
3 3

Type
Freg
Freg
Freg

X Rxig
2.41G 5@ BHz
2,460 AR BHz
2.398 68 BHz

fimplituda
97.66 dBpU
E7.35 dBpl
49.31 dBpl

Marker  Traca Type X Rxi
1 3 Freg 2.4E7 B8 BHz
2 3 Freg 2.483 58 BHz

fAimplitude
98.33 dBpU
£1.98 dBpl

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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1 +81 596 24 8116
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Conducted Emission Band Edge compliance

11n-20, MCS 8

Antenna 1, Tx

Low High
# Agilent RL Agilent RL
Ref 167 dBpy #Atten 16 dB Ref 167 dBpy #Atten 16 dB
#Peak 1 #Peak 1
Log Log
10 Hiishr TMM‘ 10 IRt "]'"‘ b,
B/ ] @ | |
i : A
Dl DI o
75.9 747
B : B S
LgAv LgAw
51 82 51 82
Center 2.378 B8 GHz Span 108 MHz Center 2.508 B8 GHz Span 108 MHz
#Res BH 168 kHz #UBH 308 kHz Sweep 9.6 ms (1201 pts) #Res BH 168 kHz #UBH 308 kHz Sweep 9.6 ms (1201 pts)
Marker  Trace Type N fis Anplitude Marker  Trace Type N fis Anplitude
1 (33 Frag 2.419 42 BHz 95.89 dBpU 1 (33 Frag 2.456 92 BHz 94.67 dBpU
2 (3 Freg 2,488 A8 GHz 64.65 dBpl 2 3 Freg 2.483 58 BHz 44.79 dBpl)
3 (3 Freg 2.396 868 EHz 46.28 dBpl
11n-40, MCS 8, Antenna 0, TX
Low High
3 Agilent RL 3 Agilent RL
Mkr3 2.489 56 GHz
Ref 167 dBpY #Atten 18 dB Ref 167 dBpY #Atten 18 dB 49.27 dBpY
#Peak #Peak
Log 1 Log 1
10 . 10 o
dB/ R dB/ ‘W‘
/ |
i [ oo M o W%W
68.0 69.0
BV e bt dBpV [t S —
Lghv LgRw
51 52 51 52
Center 2.370 80 GHz Span 109 MHz Center 2,500 80 GHz Span 109 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 9.6 ms (1261 prs) #Res BH 108 kHz #UBH 308 kHz Sweep 9.6 ms (1261 prs)
Marker  Trace Type N Axis Amplitude Marker  Trace Type N Axis Amplitude
1 &3] Freg 2.419 58 BHz 88.83 dBpl 1 &3] Freg 2.457 88 BHz 89.83 dBpl
2 &3 Freq 2.4B6 08 BHz 57.49 dBpy 2 &3 Freq 2.483 58 BHz 46.37 dBpy
3 3 Freq 2.398 8@ GHz 44.26 dBpl 3 [&P) Frag 2.489 58 6Hz 49.27 dBpl)
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1 +81 596 24 8116
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Conducted Emission Band Edge compliance

113, 6Mbps, Antenna 1, Tx

Low

High

#Peak

dB/

ul}
783
dBpY

LgAv

Agilent

Ref 117 dBpV

#Atten 20 dB

R T
Mkr3 5.724 625 GHz
58.67 dBpV

Agilent

Ref 117 dBpV

R

#Atten 20 dB

T
Mkr3 5.851 758 GHz
56.99 dBpV

#Peak

dB/

g

ul} WF

S

744 MJ"

A Lt

By AT

LgAv

5182

5182

Center 5,725 @
#Res BH 108 kHz

8 GHz
#UBH 308 kHz

Span 158 MHz
Sweep 14.4 ms (1261 prs)

Center 5,850 809 GHz
#Res BN 108 kHz

#UBH 308 kHz

Sweep 14.4 ms (1261 prs)

Span 158 MHz

Markar Type ¥ fxis Amplitude Markar  Trace Type ¥ fxis Amplitude

1 Freg 5.738 758 GHz 96.26 dBpV 1 (&3] Freg 5.818 758 GHz 94,45 dBpy

2 Freg 5.725 @8 GHz 58.46 dBpl 2 3 Freg 5.850 9A8 GHz 49,14 dBpl

3 Freq 5.724 £25 GHz 58.67 dBpU 3 @ Freg 5.851 750 GHz 508.39 dBpl

11n-20, MCS 8, Antenna 1, Tx
Low High
¥ Agilent R T ¥ Agilent R T
Mkr3 5.724 375 GHz Mkr3 5.850 000 GHz
Ref 117 dBpV sAtten 20 dB 56.58 dBpY | Ref 117 dBpY sAtten 20 dB 48.46 dBpY
#Peak #Peak
Log Log
10 o 10 s
dB/ - dB/ bt
x -
7
911 8 ¢ S 9'3 5 o Mg
- I A - uw

dEw . T i gl T " it N
LaRAv LaAv =
5182 5182

Center 5,725 @
#Res BH 108 kHz

¥ GHz
+WBH 368 kHz

Span 158 MHz
Swesp 14.4 ms (1261 pts)

Center 5,830 880 GHz
#Res BH 108 kHz

+WBH 368 kHz

Swesp 14.4 ms (1261 pts)

Span 158 MHz

Marker Type W Axis finplitude Marker  Trace Type W Axis finplitude
1 Frag 5.758 680 GHz 94.88 dEpY 1 @ Frag 5.332 580 GHz 93.38 dEpY
2 Fraq 5.725 888 GHz 55.48 dBpY 2 @ Fraq 5.850 888 GHz 48.46 dBpY
3 Fraq 5.724 375 GHz 56.58 dBpY 3 @ Fraq 5.858 888 GHz 48.46 dBpY
11n-40, MCS 8, Antenna 0, Tx
Low High
Agilent R T ¥ Agilent R T
Mkr3 5.720 800 GHz Mkr3 5.850 809 GHz
Ref 117 dBpY #Atten 20 dB 54.54 dBpV Ref 117 dBpY #Atten 20 dB 41.35 dBpV
#Peak #Peak
Log Log
18 " 18 "
dB/ i dB/ 4
L el bl v-\l /. ]!ilav o n&1
| I |
2, b S| | B “w
Bl P L bt | s [P
Lofiv e PR Lofiv ™ -y e y
S1 s2 S1 s2
Center 5.725 880 GHz Span 158 MHz Center 5,830 880 GHz Span 158 MHz
#Res BH 188 kHz #WBH 388 kHz Swesp 14.4 ms (1261 pts) #Res BH 188 kHz #WBH 388 kHz Swesp 14.4 ms (1261 pts)
Marker Type W Axis finplitude Marker  Trace Type W Axis finplitude
1 Frag 5.752 560 GHz 88.44 dBpY 1 @ Frag 5.792 560 GHz £8.32 dBpY
2 Fraq 5.725 888 GHz 54,37 dBpy 2 @ Fraq 5.850 888 GHz 41,36 dBpY
3 Fraq 5.728 888 GHz 5454 dBpy 3 @ Fraq 5.858 888 GHz 41,36 dBpY
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Power Density

Head Office EMC Lab. No.6 Measurement Room

Test place

Report No. 31JE0038-HO-01

Date 04/04/2012

Temperature/ Humidity 21deg. C/51% RH

Engineer Yutaka Yoshida

Mode 11b/g Tx
11b 1Mbps(Long), Antenna 0

Freq. Reading Cable | Atten. | Result | Limit | Margin

Loss

[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]
2412.00 -11.96 2.13 10.07 0.24 8.00 7.76
2437.00 -10.03 2.14 | 10.07 | 2.18 8.00 5.82
2462.00 -12.59 2.15 | 10.07 | -0.37 | 8.00 8.37
119 6Mbps, Antenna 0

Freq. Reading Cable | Atten. | Result | Limit | Margin

Loss

[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]
2412.00 -13.18 2.13 | 10.07 | -0.98 | 8.00 8.98
2437.00 -11.14 2.14 | 10.07 | 1.07 8.00 6.93
2462.00 -12.75 2.15 | 10.07 | -0.53 | 8.00 8.53

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile 1 +81 596 24 8124
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Power Density

11b, 1Mbps(Long), Antenna 0

11g, 6Mbps, Antenna 0

2412MHz

2412MHz

3 Agilent RL
Mkrl 2.412 506 GHz
Ref B dBm #ftten 20 dB -11.96 dBm
#Peak
Log n
i
Lt ] NM
o/ "J.JL’J’ IP"U M M m%
/;’J Y Y w\\
K
LgAw
S1 52
M3 FS
AR
£(f)
FTun
Swp
Center 2.412 800 GHz Span 20 MHz

#Res BW 30 kHz #VBW 168 kHz #Sweep 667 5 (1201 pts)

i Agilent RL
Mkrl 2.418 483 GHz
Ref @ dBm #Atten 20 dB -13.18 dBm
#Peak
Log
10 5

B RSN AR AT

:

)

=

]

LgAw

S1 52

M3 F3]

£(f)
FTun

Swp

Center 2.412 808 GHz
4Res BW 30 kHz

Span 20 MHz

#VBW 168 kHz #Sweep 667 5 (1201 pts)

2437TMHz

2437TMHz

# Agilent RL
Mkrl 2.433 983 GHz
Ref @ dBm #Atten 28 dB -10.63 dBm
#Peak
Log 1

ig/ WWM W»ﬁnww .

L N

7 %

LoAv

51 82

M3 F3]

£(f):
FTun

Swp

Center 2.437 800 GHz
#Res BW 30 kHz

Span 20 MHz

#VBW 106 kHz #Sweep 667 5 (1201 pts)

i Agilent

Ref @ dBm

RL
Mkrl 2.444 483 GHz

#Atten 28 dB -11.14 dBm

#Peak
Log

1

By R T T TR P T

LoAv

51 82

M3 F3]

£(f):
FTun

Swp

Center 2.437 800 GHz
#Res BW 30 kHz

Span 20 MHz

#VBW 106 kHz #Sweep 667 5 (1201 pts)

2462MHz

2462MHz

3 Agilent RL
Mkrl 2.461 906 GHz
Ref @ dBm #ftten 20 dB -12.59 dBm
#Peak
Log

1

B | adidida oot |

o Y

)

7 =

LgAw

51 %2

M3 FS

£(f):
FTun

S

Center 2.462 808 GHz
#Res BH 30 kHz

Span 28 MHz

#VBH 109 kHz

#3neen 667 s (1201 pts)

3 Agilent RL
Mkrl 2.469 483 GHz
Ref @ dBm #Atten 28 dB -12.75 dBm
#Peak
Log
10 5

7 L oy

/

]

7

)

LgAw

51 %2

M3 FS

£(f):
FTun

S

Center 2.462 808 GHz
#Res BH 30 kHz

Span 28 MHz

#VBH 109 kHz #3neen 667 s (1201 pts)
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

11n-20, MCS 8, Antenna O + 1

Power Density

Head Office EMC Lab. No.6 Measurement Room
31JE0038-HO-01
04/05/2012
24deg. C/42% RH
Yutaka Yoshida

11n-20(MIMO) Tx,

Freq. Result | Result Result Limit | Margin
Antenna QJAntenna ly  Antenna 0 + 1
[MHz] [ [mW] [mW] [dBm] [mwW] [dBm] [dB]
2412.00 [ 0.507 0.377 -0.54 0.88 8.00 8.54
2437.00 | 1.151 0.989 3.30 2.14 8.00 4.70
2462.00 | 0.391 0.419 -0.92 0.81 8.00 8.92

Sample Calculation:
Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

11n-20, MCS 8, Antenna 0

Freq. | Reading| Cable Atten. Result Limit | Margin
Loss
[MHz] [ [dBm] [dB] [dB] [dBm] | [mW] [dBm] [dB]
2412.00 | -15.15 2.13 10.07 -2.95 0.507 8.00 10.95
2437.00 | -11.60 2.14 10.07 0.61 1.151 8.00 7.39
2462.00 | -16.30 2.15 10.07 -4.08 0.391 8.00 12.08
11n-20, MCS 8, Antenna 1
Freq. | Reading| Cable Atten. Result Limit | Margin
Loss
[MHz] [ [dBm] [dB] [dB] [dBm] | [mW] [dBm] [dB]
2412.00 | -16.44 2.13 10.07 -4.24 0.377 8.00 12.24
2437.00 | -12.26 2.14 10.07 -0.05 0.989 8.00 8.05
2462.00 | -16.00 2.15 10.07 -3.78 0.419 8.00 11.78

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
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11n-20, MCS 8, Antenna 0

11n-20, MCS 8, Antenna 1

2412MHz

2412MHz

#Res BW 30 kHz

#VBW 168 kHz #Sweep 667 5 (1201 pts)

#Res BW 30 kHz

£ Agilent RL Agilent RL
Mkrl 2.464 483 GHz Mkrl 2.464 483 GHz
Ref -16 dBm #Atten 16 dB -15.15 dBm Ref -16 dBm #Atten 16 dB -16.44 dBm
#Peak #Peak 1
Log ot sttt s ol s it Log PN V01 W T PR K YOT POTR YRR FTTY) TOVRIE (NPT IAN
18 ¥ Aads Lanas i / LA R RS LAA B E e i i T 18 LR R A A R M AT AL L A A EA R AT AR R
dB/ [ dB/ ( }
LgAw LgAv
5182 5182
M3 F3] M3 F3]
£(f) £(f)
FTun FTun
Swp Swp
Center 2.412 800 GHz Span 20 MHz Center 2.412 800 GHz Span 20 MHz

#VBW 168 kHz #Sweep 667 5 (1201 pts)

2437TMHz

2437TMHz

RL
Mkrl 2.429 433 GHz

#Atten 28 dB -12.26 dBm

AMATTA A [ A AR

£ Agilent RL Agilent
Mkrl 2.438 233 GHz
Ref @ dBm #Atten 28 dB -11.60 dBm Ref @ dBm
#Peak #Peak
Log 1 Log
18 18
I e e a8/
\ | A

LgAw LgAw
51 s2 51 s2
M3 F$ M3 F$
£(f): £(f):
FTun FTun
Srp Sp

Center 2.437 0
#Res BH 30 kHz

9 GHz

Span 20 MHz

#VBH 108 kHz #Sweep B67 s (1201 pts)

Center 2.437 0
#Res BH 30 kHz

G GHz Span 20 MHz

#VBH 108 kHz #Sweep B67 s (1201 pts)

2462MHz

2462MHz

#Res BH 30 kHz

#VBH 109 kHz #3neen 667 5 (1201 pts)

#Res BH 30 kHz

3 Agilent RL 3 Agilent RL

Mkrl 2.465 733 GHz Mkrl 2.466 983 GHz
Ref 19 dBm #ftten 10 dB -16.38 dBm Ref 19 dBm #ftten 10 dB -16.08 dBm
#Peak P #Peak T
Log TR TV U RSO IR POOL V0 R WOUR £ DO O (RO, Log P VR TR TR RY TN FOTR TS RPTTRL TN A0 AP Ao
10 e T o T P W T T P R R U e 18 LA R G R R R A AR R G A LA AR AR U
dB/ ] dB/ ]

y ,
y o

LgAv LgAv
51082 51082
M3 FS M3 FS
£(f): £(f):
FTun FTun
S S
Center 2.462 808 GHz Span 28 MHz Center 2.462 808 GHz Span 28 MHz

#VBH 109 kHz #3neen 667 5 (1201 pts)
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

11n-40, MCS 8, Antenna 0 + 1

Power Density

Head Office EMC Lab. No.6 Measurement Room
31JE0038-HO-01

04/06/2012

20deg. C /50% RH

Yutaka Yoshida

11n-40(MIMO) Tx,

Freq. Result | Result Result Limit | Margin
Antenna QAntenna 1  Antenna 0 + 1
[MHz] | [mW] [mW] | [dBm] | [mW] | [dBm] [dB]
2422.00 [ 0.09 0.097 -7.27 0.19 8.00 15.27
2437.00 [ 0.49 0.568 0.22 1.05 8.00 7.78
2452.00 | 0.12 0.130 -5.98 0.25 8.00 13.98

Sample Calculation:

Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

11n-40, MCS 8, Antenna 0

Freq. | Reading| Cable Atten. Result Limit | Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] [dB]
2422.00 | -22.64 2.13 10.07 | -10.44 | 0.090 8.00 18.44
2437.00 | -15.35 2.14 10.07 -3.14 0.485 8.00 11.14
2452.00 | -21.35 2.15 10.07 -9.13 0.122 8.00 17.13
11n-40, MCS 8, Antenna 1
Freq. | Reading| Cable Atten. Result Limit | Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [dBm] [dB]
2422.00 | -22.32 2.13 10.07 | -10.12 | 0.097 8.00 18.12
2437.00 | -14.67 2.14 10.07 -2.46 0.568 8.00 10.46
2452.00 | -21.08 2.15 10.07 -8.86 0.130 8.00 16.86

Sample Calculation:

Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
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Power Density

11n-40, MCS 8, Antenna 0

11n-40, MCS 8, Antenna 1

2422MHz 2422MHz
i Agilent RL 3 Agilent RL
Mkrl 2.418 73 GHz Mkrl 2.433 23 GHz
Ref -18 dBm #Atten 16 dB -22.64 dBm Ref -18 dBm #Atten 16 dB -22.32 dBm
#Peak #Peak
Loy . Log 1
19 i lg T A T
7| it | pohadhobebthbtob sy &/ | ekt | o MML
Lghv LgRw
s1 52 s1 52
M3 FS) M3 FS)
AA AA
£(fx £(fx
FTun FTun
Swp Swp
Center 2.422 B8 GHz Span 48 MHz Center 2.422 B8 GHz Span 48 MHz
#Res BH 36 kHz #VBW 168 kHz #Sweep 1.334 ks (12681 pts) #Res BH 36 kHz #VBW 168 kHz #Sweep 1.334 ks (12681 pts)
2437TMHz 2437TMHz
% Agilent RL % Agilent RL
Mkrl 2.425 73 GHz Mkrl 2.429 56 GHz
Ref -18 dBm #Atten 16 dB -15.35 dBm Ref -18 dBm #Atten 16 dB -14.67 dBm
#Peak #Peak
Log m , Log ! “L o Akt Y
10 M‘dﬂ”ﬁ . ety .‘M,‘i“, ...I,JV 10 IEEA R DR
dB/ \ dB/
/ " b, i " b,
LgRv LgRv
51 s2 51 s2
M3 F$ M3 F$
AA AA
£(fx £(Fx
FTun FTun
Sp Snp
Center 2.437 0@ GHz - Span 48 MHz Center 2.437 0@ GHz - Span 48 MHz
#Res BH 36 kHz #UBH 108 kHz #Sweep 1.334 ks (1281 pts) #Res BH 36 kHz #UBH 108 kHz #Sweep 1.334 ks (1281 pts)
2452MHz 2452MHz
# Agilent RL # Agilent RL
Mkrl 2.448 73 GHz Mkrl 2.443 56 GHz
Ref —18 dBm #Atten 10 dB -21.35 dBm Ref —18 dBm #Atten 10 dB -21.88 dBm
#Peak #Peak
Log 1 Log ‘ ‘ 1
19 19
" J bkl
dB/ FH‘WWWW Y J;ib\wl‘w i WW'\NMW‘H] NMNWWW MVIM WY 4B/ MMMMW‘WWWM wﬂw"mml:rv"lrv i '|L|HAVI' arv ‘-.nl
B ) i R
LgAw LgAv
132 132
M3 FS M3 FS
AA AA
£(f)x £(f)x
FTun FTun
Sn Sn
Center 2.452 88 GHz B Span 49 MHz Center 2.452 6@ GHz B Span 49 MHz
#Res BH 30 kHz #VBH 109 kHz #5neen 1.334 ks (1201 nts) #Res BH 30 kHz #VBH 109 kHz #5neen 1.334 ks (1201 nts)
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Power Density

Test place Head Office EMC Lab. No.6 Measurement Room
Report No. 31JE0038-HO-01
Date 04/13/2012
Temperature/ Humidity 21deg. C/44% RH
Engineer Hiroshi Kukita
Mode 11a Tx
11a, 6Mbps, Antenna 1
Freq. | Reading| Cable Atten. Result Limit Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] [mwW] [dBm] [dB]
5745.00 | -14.02 3.41 9.98 -0.63 0.86 8.00 8.63
5785.00 | -14.66 3.43 9.98 -1.25 0.75 8.00 9.25
5825.00 | -15.19 3.45 9.98 -1.76 0.67 8.00 9.76

Sample Calculation:
Result = Reading + Cable Loss + Attenuator
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11a, 6Mbps, Antenna 1
5745MHz

2 Agilent R T
Mkrl 5.738 700 GHz
Ref 18 dBm #Atten 20 dB -14.62 dBm
#Peak
Log
16
dB/

LaAw

$1 82
M3 FS

£0f):
FTun
Swp

Center 5.745 800 GHz Span 18 MHz
#Res BH 30 kHz #UBH 180 kHz #Sweep GO0 s (1201 pts)

5785MHz

3 Agilent
Mkrl 5.792 455 GHz
Ref 10 dBm #Atten 20 dB -14.66 dBm
#Peak
Log
18
dB/

LgAv

51 52
M3 FS

£(F:
FTun
Swp

Center 5.735 000 GHz Span 18 MHz
#Res BH 30 kHz #WBW 160 kHz #Sweep GO s (1201 pts)

5825MHz

4% Agilent
Mkrl 5.818 715 GHz
Ref 18 dBm #Atten 20 dB -15.19 dBm
#Peak
Log
160
dB/

SRR AN A AR AR ARSI

=

LoAv

51 52
M3 FS

£0F):
FTun
Swp

Center 5.825 909 GHz Span 18 MHz
#Res BH 30 kHz #WBH 188 kHz #Sweep BAO 5 (1201 pts)
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

11n-20, MCS 8, Antenna 0 + 1

Power Density

Head Office EMC Lab. No.6 Measurement Room
31JE0038-HO-01

04/13/2012

21deg. C/44% RH

Hiroshi Kukita

11n-20(MIMO)

Freq. Result | Result Result Limit | Margin
Antenna QAntenna ]  Antenna 0 +1
[MHz] | [mW] [mW] | [dBm] | [mW] | [dBm] [dB]
5745.00 [ 0.61 0.55 0.65 1.16 8.00 7.35
5785.00 | 0.59 0.49 0.31 1.07 8.00 7.69
5825.00 [ 0.56 0.46 0.07 1.02 8.00 7.93

Sample Calculation:
Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

11n-20, MCS 8, Antenna 0

Freq. | Reading| Cable | Atten. Result Limit | Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [ [dBm] [dB]
5745.00 | -15.51 341 9.98 -2.12 0.61 8.00 10.12
5785.00 | -15.72 3.43 9.98 -2.31 0.59 8.00 10.31
5825.00 [ -15.98 3.45 9.98 -2.55 0.56 8.00 10.55
11n-20, MCS 8, Antenna 1
Freq. | Reading| Cable | Atten. Result Limit | Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [ [dBm] [dB]
5745.00 | -16.01 341 9.98 -2.62 0.55 8.00 10.62
5785.00 | -16.55 3.43 9.98 -3.14 0.49 8.00 11.14
5825.00 | -16.80 3.45 9.98 -3.37 0.46 8.00 11.37

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
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11n-20, MCS 8, Antenna 0

11n-20, MCS 8, Antenna 1

5745MHz

5745MHz

Agilent R T Agilent R T
Mkrl 5.746 258 GHz Mkrl 5.738 758 GHz
Ref 16 dBm #Htten 20 dB -15.51 dBm Ref 16 dBm #Htten 20 dB -16.81 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
1 1
bl bt st oM by s e nmxh Ll b il T L TN (PO T N VPR PORRI YT PV F Ty
LR R AT R R TR ) L B R R R LA AR L AR R R R AT AR AR A e
| \ | \
I I W
Lgfv LgRv
51 %2 51 %2
M3 FS M3 FS
£0fx £
FTun FTun
Sup Swp
Center 5.745 099 GHz Span 28 MHz Center 5.745 099 GHz Span 28 MHz
#Res BH 30 kHz #WBW 180 kHz #5weep 667 5 (1261 pts) #Res BH 30 kHz #WBW 180 kHz #5weep 667 5 (1261 pts)
5785MHz 5785MHz
¥ Agilent R T Agilent R T
Mkrl 5.777 508 GHz Mkrl 5.777 508 GHz
Ref 18 dBm #Atten 20 dB -15.72 dBm Ref 18 dBm #Atten 20 dB -16.55 dBm
#Peak #Peak
Lag Log
18 18
dB/ dB/
1 1
Sk iﬂ PP P P N L PR VY N I ST T T Y. I im.nkunm« O Y NPT PO R N R T T RSN R W A
[‘N LR CC A L AR DN R A O L A R i R w} [‘W SR VAL AR AN P AR IR R AR LR AR VV\
i
LyAv LgAv
51 s2 51 s2
M3 FS M3 FS
£0: £0:
FTun FTun
Swp Swp
Center 5.785 006 GHz Span 28 MHz Center 5.785 006 GHz Span 28 MHz
#Res BH 36 kHz #WBH 188 kHz #Sneep 667 s (1201 pta) #Res BH 36 kHz #WBH 188 kHz #Sneep 667 s (1201 pta)
5825MHz 5825MHz
Agilent R T Agilent R T
Mkrl 5.817 483 GHz Mkrl 5.818 758 GHz
Ref 16 dBm #Htten 20 dB -15.98 dBm Ref 16 dBm #Htten 20 dB -16.86 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
1 1
O VT O NP Y S PR R IOV U I UYL R L PR VIRN  VORTR RN O PO RN YO TRV TR
fw A R R TR MR A T I R IR AR wfl (\w VY Y Y Y VI VS TR Y YRR Y \N\
Lgfv LgRv
51 %2 51 %2
M3 FS M3 FS
£0fx £
FTun FTun
Sup Swp
Center 5.325 099 GHz Span 28 MHz Center 5.325 099 GHz Span 28 MHz

#Res BH 30 kHz #WBW 180 kHz #5weep 667 5 (1261 pts)

#Res BH 38 kHz

#WBW 180 kHz #5weep 667 5 (1261 pts)
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

11n-40, MCS 8, Antenna 0 + 1

Power Density

Head Office EMC Lab. No.6 Measurement Room
31JE0038-HO-01
04/13/2012
21deg. C/44% RH

Hiroshi Kukita

11n-40(MIMO)

Freq. Result | Result Result Limit | Margin
Antenna QAntenna ]  Antenna 0 +1
[MHz] | [mW] [mW] | [dBm] | [mW] | [dBm] [dB]
5755.00 [ 0.16 0.18 -4.61 0.35 8.00 12.61
5795.00 [ 0.16 0.16 -4.95 0.32 8.00 12.95

Sample Calculation:

Result Antenna 0 + 1 [mW] = Result Antenna 0 [mW] + Result Antenna 1 [mW]

11n-40, MCS 8, Antenna 0

Freq. | Reading| Cable Atten. Result Limit | Margin
Loss
[MHz] [ [dBm] [dB] [dB] [dBm] | [mW] | [dBm] [dB]
5755.00 | -21.27 3.42 9.98 -7.87 0.16 8.00 15.87
5795.00 | -21.40 3.43 9.98 -7.99 0.16 8.00 15.99
11n-40, MCS 8, Antenna 1
Freq. | Reading| Cable | Atten. Result Limit | Margin
Loss
[MHz] | [dBm] [dB] [dB] [dBm] | [mW] [ [dBm] [dB]
5755.00 | -20.79 3.42 9.98 -7.39 0.18 8.00 15.39
5795.00 | -21.34 3.43 9.98 -7.93 0.16 8.00 15.93

Sample Calculation:

Result = Reading + Cable Loss + Attenuator

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124
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11n-40, MCS 8, Antenna 0

Power Density

11n-40, MCS 8, Antenna 1

5755MHz 5755MHz
¥ Agilent R T ¥ Agilent R T
Mkrl 5.743 73 GHz Mkrl 5.747 47 GHz
Ref 16 dBm #Atten 20 dB -21.27 dBm Ref 16 dBm +Atten 28 dB —26.79 dBm
#Peak #Peak
Log Log
18 18
48/ o/
1 i
LAy ”!J!J [ LgPv .IJ L
51 52 \h‘ 51 32”" 'ul\“-
M3 FS M3 FS
£ .
i
Swp Swp

Center 5,735 @
#Res BH 30 kHz

+WBKW 188 kHz

#Sweep 1.334 ks (1201 pts)

Span 48 MHz

Center 5.755 @
#Res BH 30 kHz

Span 4@ MHz

#WBW 180 kHz #5weep 1.334 ks (1261 pts)

#Res BH 30 kHz

#WBH 100 kHz

#Sweep 1.334 ks (1201 pts)_

5795MHz 5795MHz
¥ Agilent R T ¥ Agilent R T
Mkrl 5.783 73 GHz Mkrl 5.792 47 GHz
Ref 18 dBm #Atten 20 dB -21.48 dBm Ref 18 dBm #Atten 20 dB -21.34 dBm
#Peak #Peak
Log Lag
18 16
dB/ dB/
1 1
shdaattoblhphbo by | bk i Y e e
LgAv MJ'J L LgRy J L
51 82 il\ 51 52"‘/' 'bh“*
M3 F3 M3 FS
£ .
i
Swp Swp
Center 5.795 08 GHz Span 48 MHz

Center 5,795 @
#Res BH 38 kHz

Span 48 MHz

#WBH 168 kHz #5weep 1.334 ks (1261 pts)

UL Japan, Inc.

Head Office EMC Lab.
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99%0ccupied Bandwidth

11b, 1Mbps(Long), Antenna 0

11g, 6Mbps, Antenna 0

2412MHz

2412MHz

# Agilent RL # Agilent RL
Ref 187 dBpY #Atten 18 dB Ref 117 dBpY #Atten 28 dB
#Peak #Peak
Log Log o]
1 1 —
B/ B/ hd kd
M,
M/ \:«M Jﬂ““w wm
LWM MM ;
[t e e i)
LgfAw LgAw
M1 52 M1 52
Center 2.412 00 GHz Span 50 MHz Center 2.412 00 GHz Span 50 MHz
#Res BW 5168 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BW 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 # Occupied Bandwidth Occ BN 7 Pur  99.00 #
15.7773 MHz xdB 60040 18.1813 MHz xdB 60040
Transmit Freq Error 9.319 kHz Transmit Freq Error -18.789 kHz
% dB Bandwidth 13.189 MHz % dB Bandwidth 16.595 MHz
2437TMHz 2437TMHz
3 Agilent RL 3 Agilent RL
Ref 107 dBpY #fitten 19 dB Ref 117 dBpY #fitten 20 dB
#Peak #Peak
Lag Lag
1o - g 1a L, ~ e — =~ d
dB/ 7 ™ dB/
/ \\ M'W“MM %Mrh
——— ]
LgAw LgAw
ML 2] ML 2]
Center 2.437 00 GHz Span 58 MHz Center 2.437 00 GHz Span 58 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 % Occupied Bandwidth Occ BN 7 Pur  99.00 %
15.8031 MHz x B -6.00d5 18.1853 MHz x B -6.00d5
Transmit Freq Error 8.323 kHz Transmit Freq Error -32.914 kHz
® dB Banduwitth 13.097 MHz % dB Bandwitth 16.304 MHz
2462MHz 2462MHz
3 Agilent RL 3 Agilent RL
Ref 187 dBpY #Atten 16 dB Ref 117 dBpY #Atten 26 dB
#Peak #Peak
L L
it 3 % it et e
dB/ ™, dB/ kd ®,
] \V o Y
"Mﬂr ¥ |
LgAv LgAv
ML 52 ML 52
Center 2.462 GHz Span 50 MHz Center 2.462 GHz Span 50 MHz
#Res BW 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1201 pts) #Res BW 516 kHz #UBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN Z Pur 9960 % Occupied Bandwidth Occ BN Z Pur 9960 %
15.7894 MHz x B 6.0 45 18.1415 MHz x B 6.0 45
Transmit Freq Error 4177 kHz Transmit Freq Error  -34.887 kHz
% dB Bandwidth 13.866 MHz % dB Bandwidth 16.656 MHz
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99% Occupied Bandwidth

11n-20, MCS 8, Antenna 0

11n-40, MCS 8, Antenna 0

2412MHz

2422MHz

£ Agilent RL

Ref 187 dBpY #Atten 18 dB

#Peak

o S bl

4B/ ] T,

LoAv

ML 52

Center 2.412 GHz Span 50 MHz

i Agilent

Ref 187 dBpY #Atten 18 dB

RL

#Peak

Log

10 ¢

dB/

ot

LoAv

ML 52

Center 2.422 80 GHz

Span 188 MHz

#Res BH 510 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth Occ BH % Pur  99.80 ¥
18.5926 MHz xdb -6.00d5

Transmit Freq Error  17.131 kHz

% «B Bandwidth 17.672 MHz

#Res BH 1 MHz
Occupied Bandwidth

#YBH 3 MHz

37.3361 MHz
Transmit Freq Error  9.98%9 kHz
% «B Bandwidth 36.848 MHz

#Res BW 518 kHz #UBH 1.5 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBW 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandvidth Occ BN % Pur 9900 % Occupied Bandwidth Occ BN Z Pur 9960 %
18.5525 MHz x B 6.0 45 37.4854 MHz x B 6.0 45
Transmit Freq Error  1.652 kHz Transmit Freq Error  39.507 kHz
% dB Bandwidth 17.389 MHz % dB Bandwidth 36.477 MHz
2437TMHz 2437MHz
£ Agilent RL - Agilent RL
Ref 117 dBpY #Atten 28 dB Ref 187 dBpY #Atten 18 dB
#Peak #Peak B N
Log Log
18 W n ks cletattts . 18 A
dB/ dB/ [
) Mo, ,M”' ]
o ™ o P el W""Mm__
i Pty ™
Bl
LgAw LgAw
ML 2] ML 2]
Center 2.437 00 GHz Span 58 MHz Center 2.437 00 GHz Span 100 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #JBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 % Occupied Bandwidth Occ BN 7 Pur  99.00 %
18.6987 MHz x B -6.00d5 37.3913 MHz x B -6.00d5
Transmit Freq Error 13.522 kHz Transmit Freq Error -18.736 kHz
% dB Banduidth 17.793 MHz % dB Bandwidth 36.913 MHz
2462MHz 2452MHz
3 Agilent RL 3 Agilent RL
Ref 187 dBpY #ftten 10 dB Ref 187 dBpY #ftten 10 dB
#Peak #Peak
Log | et st a | Log
18 J “\* 10 Ed el
dB/ MM h‘”“"w-% dB/ M '“V\.M‘_
[ o ot o
iy I g,
LgAv LgAv
ML $2 ML $2
Center 2.462 68 GHz Span 59 MHz Center 2.452 80 GHz Span 180 MHz

Sween 1.04 ms (1201 pts)

Occ BH % Pwr 99.08 %
® dB -6.60 dB

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116
Facsimile 1 +81 596 24 8124




Test report No.
Page

Issued date
FCCID

1 31JE0038-HO-01-A
1110 of 117

: May 22, 2012

: N6C-SXPCEAN

11a, 6Mbps, Antenna 1

99%0ccupied Bandwidth

11n-20, MCS 8, Antenna 1

5745MHz 5745MHz
¥ Agilent R T Agilent RL
Ref 117 dBpY #Atten 20 dB Ref 117 dBpY Atten 28 dB
#Peak #Peak
|i%9 Loy
T 19 o —
a8/ ¥ K a6/ fd ht
et i 2 \“"u
._»MW M"ﬂa i, ;..MM
M e MM
LgAv LgAv
Ml 52 Ml 32
Center 5.745 09 GHz Span 50 MHz | Conter 5.745 00 GHz Span 55 MHz
#Res BU 510 kHz #UBH 1.5 HHz Sween 1.04 ms (1261 prs) | Res BN 560 kHz WEH 1.6 MHz Swesp 184 ms (1201 pts)
Occupied Bandwidth Occ BH % PHr 9200 1| (ecypied Bandwidth Occ BH 7 Pur  $3.09
18.0352 MHz x dB -6.00 4B 18.8807 MHz % dB 600 dB
Transmit Freq Error -103.673 kHz . _
% dB Bandwidth 16579 Hhz S LT g
5785MHz 5785MHz
¥ Agilent R T ¥ Agilent R T
Ref 117 dBpY #ftten 20 dB Ref 117 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 | - 10 b
a8/ o B &/ R S
il Hu, ¥ ‘J"‘v
WMW Wu__% i N ,M ‘M
MMWM [,
LaAv LgRv
Ml 52 Ml 52
Center 5.785 08 GHz Span 58 MHz Center 5.785 80 GHz Span 55 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 566 kHz #UBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BW 3 Pwr  93.00 1 Occupied Bandwidth Occ B 3 Pwr  99.00 %
18.1821 MHz x dB 600 4B 18.6730 MHz x dB -6.00 4B
Transmit Freq Error -14%.481 kHz Transmit Freq Error -32.454 kHz
% dB Bandwidth 16.6085 MHz % dB Bandwidth 18.833 MHz
5825MHz 5825MHz
¥ Agilent R T ¥ Agilent R T
Ref 117 dBpY #Atten 20 dB Ref 117 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 | S 16 -
d&/ o % B/ Py ot
il ™ L
il "l et
) T AT ) ™ Bt
" "
T Hid
LaAv LgAv
Ml 52 ML S2
Center 5.825 08 GHz Span 58 MHz Center 5.825 88 GHz 3pan 55 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 566 kHz #UBH 1.6 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BW % Pwr  99.60 7 Occupied Bandwidth Occ BW % Pur  99.00 %
18.1907 MHz x dB 600 4B 18.6938 MHz x dB 6.0 45
Transmit Freq Error -14%.861 kHz Transmit Freq Error -76.533 kHz
® dB Bandwidth 16.698 MHz B ® dB Banduidth 17.813 MHz
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99%0Occupied Bandwidth
11n-40, MCS 8, Antenna 0
5755MHz
% Agilent R T
Ref 117 dBpY #Atten 20 dB
#Peak
Log
18
dB/ Aw»«wmw Ww e
hin? o]
T "t
LaAw
M1 52
Center 5.755 88 GHz Span 55 MHz
#Res BH 560 kHz #WBK 1.6 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  59.00 7
36.5975 MHz *x dB -6.00 4B
Transmit Freq Error -168.987 kHz
® dB Banduidth 36.378 MHz
5795MHz
# Agilent R T
Ref 117 dBpY #Atten 20 dB
#Peak
Log
18
4B/ N N " .
S
A i
L )
Lafw
M1 S2
Center 5.795 00 GHz Span 55 MHz
#Res BH 560 kHz #UBH 1.6 MHz Sweep 1.04 ms (1201 pis)
Occupied Bandwidth Occ BH % Pur  59.00 7
36.6305 MHz xdB -6.00 dB
Transmit Freq Error  -55.359 kHz
% dB Banduidth 36.158 MHz

UL Japan, Inc.

Head Office EMC Lab.
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APPENDIX 2: Test instruments
EMI test equipment [1/2]
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MSA-10 Spectrum Analyzer Agilent E4448A MY46180655 |AT/RE 2012/02/03 * 12
MSA-04 Spectrum Analyzer Agilent E4448A US44300523 AT 2012/04/06 * 12
MPM-09 Power Meter Anritsu ML2495A 6K00003348 AT 2011/09/12 * 12
MPM-08 Power Meter Anritsu ML2495A 6K00003338  |AT 2011/09/13 * 12
MPSE-12 Power sensor Anritsu MA2411B 011598 AT 2011/09/12 * 12
MPSE-11 Power sensor Anritsu MA2411B 011737 AT 2011/09/13 * 12
MCC-138 Microwave cable HUBER+SUHNER SUCOFLEX 102 37953/2 AT 2011/10/28 * 12
MCC-105 Microwave Cable Hirose Electric U.FL-2LP-066J1- |- AT 2011/06/24 * 12
IA(200)
MAT-22 Attenuator(10dB) 1- Orient Microwave BX10-0476-00 - AT 2012/03/27 * 12
18GHz
MCC-103 Microwave Cable Hirose Electric U.FL-2LP-066J1- |- AT 2011/06/24 * 12
IA(200)
MAT-23 Attenuator(10dB) 1- Orient Microwave BX10-0476-00 - AT 2012/03/27 * 12
18GHz
MMM-12 DIGITAL HiTESTER Hioki 3805 060500120 AT 2012/03/23 * 12
MDPS-13 DC Power Supply Kikusui PAK35-10A LF002313 AT Pre Check
MOS-14 Thermo-Hygrometer Custom CTH-201 - AT 2012/02/06 * 12
MAEC-03 | Semi Anechoic TDK Semi Anechoic DA-10005 RE 2012/02/24 * 12
Chamber(NSA) Chamber 3m
MOS-13 Thermo-Hygrometer Custom CTH-180 - RE 2012/02/06 * 12
MJIM-06 Measure PROMART SEN1955 - RE
MHA-20 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 258 RE 2011/05/23 * 12
MCC-133 Microwave Cable HUBER+SUHNER SUCOFLEX104 336164/4(1m)/ |RE 2011/09/07 * 12
340640(5m)
MPA-11 MicroWave System Agilent 83017A MY39500779 [RE 2012/03/29 * 12
Amplifier
MHF-06 High Pass Filter 3.5- TOKIMEC ITF323DCA 601 RE 2011/05/16 * 12
24GHz
MTR-03 Test Receiver Rohde & Schwarz ESCI 100300 RE 2012/04/03 * 12
MBA-03 Biconical Antenna Schwarzbeck BBA9106 1915 RE 2011/10/15* 12
MLA-03 Logperiodic Antenna Schwarzbeck USLP9143 174 RE 2011/10/15* 12
MCC-51 Coaxial cable UL Japan - - RE 2011/07/15* 12
MAT-09 Attenuator(6dB) Weinschel Corp 2 BK7973 RE 2011/11/02 * 12
MPA-13 Pre Amplifier SONOMA 310 260834 RE 2012/03/16 * 12
INSTRUMENT
MHA-16 Horn Antenna 15-40GHz | Schwarzbeck BBHA9170 BBHA9170306 |RE 2011/05/23 * 12
MCC-76 Microwave Cable 1G- Suhner SUCOFLEX104 278967/4 RE 2011/12/08 * 12
26.5GHz
MCC-54 Microwave Cable Suhner SUCOFLEX101 2873(1m) / RE 2012/03/21 * 12
2876(5m)
MPA-03 Microwave System Agilent 83050A 3950M00205 RE 2011/06/15 * 12
Power Amplifier
MHF-22 High Pass Filter 7- TOKIMEC ITF37NCCB 602 RE 2012/01/28 * 12
20GHz
MAEC-04 Semi Anechoic TDK Semi Anechoic DA-10005 CE 2012/02/29 * 12
Chamber(NSA) Chamber 3m
MOS-15 Thermo-Hygrometer Custom CTH-180 - CE 2012/02/06 * 12
MJIM-07 Measure PROMART SEN1955 - CE -
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Head Office EMC Lab.
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EMI test equipment [2/2]
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
COTS-MEMI | EMI measurement TSJ TEPTO-DV - RE/CE -
program
MSA-05 Spectrum Analyzer Advantest R3273 160400285 CE 2011/11/23 * 12
MTR-07 Test Receiver Rohde & Schwarz ESCI 100635 CE 2012/04/05 * 12
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 8127363 CE(EUT) 2012/02/06 * 12
MLS-07 LISN(AMN) Schwarzbeck NSLK8127 8127364 CE(AE) 2012/02/09 * 12
MTA-31 Terminator TME CT-01 - CE 2012/01/11* 12
MAT-67 Attenuator(13dB) JFW Industries, Inc. 50FP-013H2 N - CE 2012/01/28 * 12
MCC-113 | Coaxial cable Fujikura/Suhner/TS)  [5D- -/04178 CE 2011/07/04 * 12
2W(10m)/SFM141(
5m)/421-
010(1m)/sucoforml
41-PE(1m)/RFM-
E121(Switcher)

The expiration date of the calibration is the end of the expired month.

All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or
international standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means
of an unbroken chains of calibrations.

Test Item: CE: Conducted Emission
RE: Radiated Emission
AT: Antenna Terminal Conducted test

UL Japan, Inc.
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